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-FORD NEW HOLLAND
PARTS CATALOG
GROUP INDEX
PA-8282 - 9N-2N-8N
SECTION  FIGURE IMAGE PAGE
NO. NO. DESCRIPTION YEAR LOCATION NO.
WHEELS
1A1 Front Whesls 30552 ON2NN B2 13
181 Rear Wheels 39552 9N2N;8N B3 15
BRAKES
2A1 Brakes 39/47 9N2N B4 1-7
282 Brakes 48552 8N BS 19
2B1 Brake & Clutch Controls 39/47 9NN B6 1-11
282 Brake & Cictch Controls 4852 8N B7 1-13
FRONT AXLE AND STEERING
3AA Drag Link & End Kits 39552 ON.2N,8N BS 1-14
3A1 Front Axie 39552 9N2N,8N B9,10 117,19
381 Steering Gear 39/47  ON2N B11,12 121,28
3Ct Steering Gear 48/49  8N,BSN 216989 c2.3 1-25,27
3C2 Steering Gear 49/52  8N,ASN 216988 C45 1-29,31
REAR AXLE
4A1 Rear Axle Shaft & Housing 39/47  ON2N C6 133
42 Rear Axie Shaft & Housing 4852 8N c7.8 1-35,37
4B1 Differential 39552 9N2N.8N c9 139
4C1 Center Housing 39/52  ON2N8N 10,11 141,43
HYDRAULIC CONTROLS
5A1 Hydraulic Lift Cover 39/52  9N2N8N D23 145,47
5B1 Hydraulic Lift Shaft 3952 9N,2N,8N D45 149,51
5C1 Hydraulic Lif Links 39552  ON2N8N D6 153
5D1 Leveling Box 3952 9N2N,8N D7 185
ENGINE
6B1 Engine Assembly - Outside 39/52 9N,2N,8N D890  1-37,5961
6B1A Engine Overhaul Kits 39552 ON2N,8N D11,12 1-62,63,64
6Ct Engine Assembly - Inside 39552 9N2N,8N E234 1-67,69.71
601 Muffler Assembly 39552 9N.2N.8N ES 1-73
6E1 Oil Fiter & Oil Gauge 39/52  ON.2N.8N E6 175
6F1 Kerosene Manifold 48/52  BNAN E7 177
661 Governor 39/52  ON,2NSN E8.9 179,81
TRANSMISSION CLUTCH & PTO
7A1 Three Speed Transmission 3947 9NN E10,11 1-83,85
7A2 Four Speed Transmission 4852 N F2.3 1-87,89
7B1 Gear Shit - 89/47 ON2N F4 1-91
782 Gear Shift 4852 N F5 183
7C1 Transmission, Case & Clutch 39552 ON2N,8N F6.7 195,97
01 PTO Shifter Lever & Fork 39552  9N.2N,8N F8 1-99
7E1 PTO 39/43  ON2N Fo 1-101
4352 9N2NSN
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FORD NEW HOLLAND
PARTS CATALOG
PA-8282 - 9N-2N-8N
SECTION FIGURE ’ IMAGE PAG
NO. NO. DESCRIPTION YEAR  SERIES LOCATION NO.
8 COOLING SYSTEM
8A1 Radiator 39/52  9N,2N,8N F10 1-103
8B1 Water Pump Assembly 39/47  9N:2N Fi1 1-105
8B2 Water Pump Assembly 48/52 BN G2 1-107
9 FUEL SYSTEM
9A1 Fuel System 39/52  9N,2N,8N G3 1-109
9B1 Kerosene Vaporizer 39/50  9NAN,2NAN,BNAN G4,5 1-111,113
9C1 Carburetor 39/52  8NAN,9N,2N,8N G6,7 1-115,117
9D1 Air Cleaner 39/52  9N,2N,8N G8 1-119
10 HYDRAULIC PUMP
10A1 Hydraulic Pump 39/52  9N,2N,8N G9,10 1-121,23
1 ELECTRICAL SYSTEM
11A1 Magneto ldier 42/43  9N2N G11 1-125
11B1 General - 3 Brush 39/52  9N,2N,8N H2,3 1-127,129
11B2 General - 2 Brush 39/52  9N,2N,8N H4,5 1-131,133
11B3 General - 2 Brush 39/52  9N,2N,8N H6.7 1-135,137
11C1 Starter Motor 39/52  9N,2N,8N H8 1-139
1D1 Distributor & Coil 39/50 9N,2N,8N BSN 263844  H9,10 1-141,143
11D2 Distributor 50/52 8N ASN 263843 H11,12 1-145,147
11E1 Magneto & Drive 42/43 2N 12 1-149
11F1 Starter Switch & Button 39/47 9N After S/N 12499, 2N I3 1-151
11G1 Lighting Kit & Wiring 39/52  9N,2N,8N 14 1-153
11H1 Lighting & Wiring 39/52  9N,2N,8N 15 1-155
1141 Electrical Wiring 39/50 ON,2NBNBSN 263844 16789 1-157,159,161,163
11J2 Electrical Wiring 50/52 8N ASN 263843 110,11,12  1-165,167,169
12 INSTRUMENT PANEL
12A1 Proofmeter 39/52 9N,2N,8N J2 1-171
Indicators & Gauges 39/52° 9N,2N,8N J2 1-171
13 TRACTOR SEAT
13A1 Standard Seat 39/52  9N,2N,8N J3 1-173
14 SHEET METAL & TOOL BOX
14A1 Running Boards 48/52 8N J4 1-175
14B1 Sheet Metal 39/52  9N,2N,8N J5 1-177
Numerical Index L2-L3 1thru 7
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FIG. 1A1-  FRONT WHEEL & RELATED PARTS - 9N, 2N, 8N




FORD NEW HOLLAND

PARTS CATALOG
FIG. 1A1 - FRONT WHEEL & RELATED PARTS - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN QTy DESCRIPTION
1 C5NN-1012-B 1939/47 10 MgNFrgat Wheel Hub Bott, Used W/CSNN-1107-E Front
2 + | C5NN-1015-A 1948/52 2 | Wheel Assy., 6" Boit Hole Dia., 4 x 19 Tires, 8N
2 E9NN-1007-SA 1948/52 2 Wheel Assy., Used W/5.50 x 16" Tires, 8N
Replaces 8N-1015-C
2 8N-1015-D 1948/52 2 Wheel Assy., 6.00-6.50 x 16" Tire KA, Heavy Duty, 8N
3 * | ON-1104-A 1939/47 2 Hub & Bolt Assy., Front Wheel, 9N, 2N
3 D5NN-1104-A 1948/52 2 Hub & Bolt Assy., Front Wheel, Replaces NCA-1104C, 8N
4 C5NN-1107-E 1939/47 10 | Bott, Front Wheel Hub, Used W/2N-1012 Nut, SN, 2N
5 2N-1139-B 1939/52 2 Cap, Front Hub, SN, 2N, 8N
6 202784 1939/52 2 Retainer Assy., Front Hub, 9N, 2N, 8N
1939/47 2 | Spacer, Front Hub, Dust Cap, 9N, 2N
7 CBPN-1200-A 1939/52 2 | Kit, Bearing & Retainer, Front Wheel, SN, 2N, 8N
Includes: Ref. 1,4,6,& 8 thru 11
8 B-1201 1 Cone & Roller Assy., Inner
9 B-1202 1 Cup, Inner
10 B-1216 1 Cone & Roller Assy., Outer
11 B-1217 1 Cup, Outer

*.  No Longer Serviced

13




14
FORD NEW HOLLAND
PARTS CATALOG

FIG.1B1-  REAR WHEEL & RELATED PARTS - 9N, 2N, 8N

uUSED POR DUAL
WHEEL INSTALLATION
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FIG. 1B1 - REAR WHEEL & RELATED PARTS - 9N, 2N, 8N
REF |[FN PART NUMBER FINIS YR/SN QaTy DESCRIPTION
| NCA-1020-B 1939/52 2 Rim, 10" x 28", 9N, 2N, 8N
2 351505-S8 Washer, Flat, 5/8"
3 Nut, Hex, 5/8"-18
4 370938-S36 1939/52 12 | Bott, Round Hd., Rim to Disc, 5/8"-18 x2-1116"
8N, 2N, 8N
5 9N-1117 1939/47 12 | Bolt, 9N, 2N
1948/52 16 | Bolt Rear Wheel, 5/8"-18 x 1.98", Wheel Disc to
to Brake Drum, Fluted Shoulder

‘ Used W/BN-1134, See 4A2, 8N
6 1939/47 12 | Nut, Flange, 5/8"-18, Rear Wheel to Ade, ON, 2N
6 8N-1134 1948/52 16 | Nut, Used W/312696-S2 Bolt, See Fig. 4A2, 8N
7 DONN-1036-CA 1948/52 2 Disc, Replaces 957E-1017-B, 8N
8 * | BN-1132-A 1948/52 16 | Nut, Rear Wheel Flange, Dual Wheel
9 8N-1156-A2 1948/52 2 Spacer, Rear Wheel, Dual Wheel

* | ON-1155 1939/47 96 | Bolt, Lug to Wheel, SN, 2N
Washer, Lock, 7/16"
1939/47 96 | Nut, Hex, 7/16"-20, Lug to Wheel, 9N, 2N

No Longer Serviced
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FIG.2A1-  BRAKES & RELATED PARTS (1939/47) - 9N, 2N
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PARTS CATALOG
FIG.2A1-  BRAKES & RELATED PARTS (1939/47) - 9N, 2N
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
1 9N-2219-A 1939/47 4 Lining, Kit, Replaces CSNN-2284-F
2 351978-S 1939/47 60 | Rivet, 3/16" x .47, Shoe to Lining
3 * | 9N-2030 1939/47 2 | Equalizer Assy., Brake
4 2 | Washer, Lock, 3/8"
5 1939/47 2 | Nut, Hex, 3/8"-24, Equalizer to Brake Carrier Plate
6 9N-2034 1939/47 2 Spring, Brakeshoe Retum, Upper, Green, 4.56" Lg.
7 9N-2035 1939/47 2 | Spring, Brakeshoe Retun, Long, Blue, 9° Lg.
8 9N-2036 1939/47 2 Spring, Brakeshoe Return, Lower, Red, 4.56" Lg.
9 * | 9N-2040 1939/47 2 | Bracket, Brakeshoe Adjustment
10 *+ | ON-2041 1939/47 2 | Wedge, Brake Adjustment
1 * | 81T-2042 1939/47 4 Link, Brakeshoe
12 * | 81T-2043 1939/47 2 | Cap, Brake Adjustment Bracket
13 6H-2066 1939/47 16 | Cup, Brake Shoe Holddown Spring
14 9N-2068 1939/47 8 | Spring, Brakeshoe Holddown
15 9N-2069 1939/47 8 | Pin, Brakeshoe Holddown Spring
16 | 81T-2104 1939/47 2 | Stud, Brakeshoe Retracting Spring
17 * | 81T-2108 1939/47 2 Stem Assy., Brakeshoe Adjustment
18 * | ON-2213-B 1939/47 2 Plate Assy., Brake Backing
19 1939/47 2 | Plug, Button, Brake Carrier Plate, 3/8"
20 9N-2217 1939/47 2 , Brake Dust
2 9N-2219-A 1939/47 4 | Shoe & Lining Assy., Brake
22 * | 9N-2227-A 1939/47 2 | Bushing, Brake Camshaft
23 * | 9N-2252 1939/47 2 | Ring, Brake, Dust Shield
24 * | 357154-8 1939/47 16 | Rivet, Bution Hd., 9/64" x .38, to Brake Plate
25 * | ON-2304 1939/47 2 | Bracket, Brake Camshatt, SN,
26 1939/47 8 | Rivet, Camshaft Bracket, 1/4" x 7/8"

*.  No Longer Serviced
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FIG.2A2-  BRAKES & RELATED PARTS (1948/52) - 8N
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FORD NEW HOLLAND
PARTS CATALOG
FIG. 2A2 - BRAKES & RELATED PARTS (1948/52) - 8N
REF | FN PART NUMBER FINIS YR/SN QTy DESCRIPTION
* | BN-2007-A 1948/52 1 Kit, Lining
Includes: (4) Linings & 50 Rivets
* | 8N-2007-B 1948/52 1 Kit, Lining
Includes: (4) Linings & 58 Rivets
1 * | BN-2027-A a, 1948/ 4 | Anchor, Brakeshoe, Return Spring
1 8N-2027-B b, 1948/52 4 | Anchor, Brakeshoe, Return Spring
2 H-2041 1948/52 2 | Screw, Brake Adjusting
3 8N-2048 1948/52 2 | Socket, Screw, Brake Adjusting
4 8M-2049 1948/52 2 | Spring, Screw, Brakeshoe, Adjusting
5 H-2092 | 1948/52 2 | Cover, Brake Adjusting Hole
6 8N-2200-B 1948/52 2 | ‘Ki, Brakeshoe & Lining
Includes:
*(1) | 8N-2218-B 1948/52 2 Shoe & Lining, R.H. Upper & L.H. Lower
*(1) | 8N-22224-B 1948/52 2 Shoe & Lining
7 * | 8N-2212-B 1948/52 2 | Plate Assy., Brake Backing
8 BN-2217 1948/52 2 | Seal, Brake Dust
* | 8N-2218-B 1948/52 2 | Shoe & Lining Assy., Brake, R.H. Upper & LH. Lower,
: Replaced by 8N-2200-B
9 8N-2223 1948/52 2 | Nut, Brake Adjusting Screw
10 * | BN-2224 1948/52 2 | Cover, Brake Camshaft Hole
1 8N-2255 1948/52 2 | Shield Assy., Brake Dust ‘
12 8N-2297-B 1948/52 2 | Spring, Brakeshoe Retracting
13 8N-2299 1948/52 1 Sprin%, Brakeshoe Secondary, L.H. Brake Only
*(1) | 8N-22224-B 1948/52 2 | Shoe & Lining Assy., Brake, LH. Upper & RH. Lower

(1)- Only available in Kit, BN-2200-B

a- Used On & BSN 248839
b-  Used On & ASN 248838

*_  No Longer Serviced
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FIG.2B1-  BRAKE CONTROLS & RELATED PARTS - 9N, 2N
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FIG. 2B1 - BRAKE CONTROLS & RELATED PARTS - 9N, 2N
REF |FN PART NUMBER FINIS YR/SN QryY DESCRIPTION
1 * | 9N-2050 1939/47 2 | Wedge, Brake Camshaft
2 * | ON-2247 1939/47 2 | Camshatft, Brake Actuating
3 * | ON-2248 1939/47 2 | Collar, Brake Camshaft
4 * | 352472-S 1939/47 2 | Pin, Collar to Brake Shaft, 1/8" x 1.38"
5 1939/47 1 Arm, Brake Pawl
6 1939/47 Washer, Lock, 7/16"
7 1939/47 Nut, Hex, 7/16°-20
8 1939/47 1 Bolt, HH, 7/16°-20 x 2.25
9 1939/47 Pin, Cotter, 1/8" x 1°
10 1939/47 1 Pin, Clevis, Arm to Pawi, 1/2" x 1-1/4°
1 * | ON-2455-A 1939/47 1 Pedal, Brake, R.H., W/Cap
12 1939/47 1 Pin, Clevis, R.H. Pedal to Pawl, 1/2° x 2.62°
13 1939/47 4 | Key, Woodruff, Pedals to Brake Shaft, 1/4* x 1-1/8°
14 * | ON-2456-A 1939/47 1 Pedal, Brake, L.H., W/Cap
78-2477 1939/47 2 | Bushing, Brake, Cross Shaft
15 * | ON-2786 1939/47 2 | Pawil, Brake
16 * | ON-2796 1939/47 2 | Sector, Brake Pawl
17 1939/47 2 | Bolt, HH, 7/16"14x1.25
18 * | ON-7508 1939/47 1 Bushing, Clutch Pedal
19 * | 9N-7520 1939/47 1 Pedal Assy., Clutch

No Longer Serviced
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FIG.2B2-  BRAKE CONTROLS & RELATED PARTS - 8N
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FORD NEW HOLLAND
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FIG.2B2 - BRAKE CONTROLS & RELATED PARTS - 8N

REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION

1 8N-2224 1948/52 2 Cover, Brake Camshaft Hole

1A 8N-2246 1948/52 1 Camshaft, Brake Actuating, R.H

2 + | BN-2247 1948/52 1 Camshaft, Brake Actuating, L.H

3 * | gN-2315 1948/52 1 Lever, Brake Camshaft, LH.

4 : 1948/52 1 Key, Lever to Camshaft, 1/4" x 1-1/8°

5 1948/52 Washer, Lock, 7/16"

6 1948/52 1 Bolt, HH, 7/16"-20 x 1.68

7 1948/52 Pin, Cotter, 1/8° x 1"

8 1948/52 1 Pin, Clevis, Lever to Pawi, 1/2° x 1-3/8"

9 8N-2322 1948/52 2 | Spring, Brake, Camshatft Hole Cover

10 * | 8N-2324 1948/52 1 Arm, Brake Pawl

11 1948/52 1 | Key, Woodnutf, Arm to Camshat, 1/4* x 1-1/8"

11 1948/52 1  Woodruff, Pedals to Brake Shaft, 14" x 1-1/8

11 1948/52 1 Key, L.H. Pedal to Cross Shaft, 1/4" x 1-1/8°

12 + | 8N-2455 1948/52 1 Pedal, Brake, R.H.

13 * | 8N-2456-A 1948/52 1 Pedal, Brake, LH.

14 * | NCA-2458-A 1948/52 1 Shaft, Brake Pedal, Cross

15 * | BN-2465 1948/52 1 Rod Assy., Brake Control, 35.15" Lg.

16 1948/52 1 Nut, Hex, 3/8"-24

17 1948/52 1 Clevis, Adjustable, 3/8" x 2-1/2°

18 1948/52 2 Pin, Cotter, 1/8" x 5/8"

19 1948/52 2 | Pin, Clevis, Brake Rod Assy., 3/8" x 1-1/8°

78-2477 1948/52 2 | Bushing, Brake Camshaft
78-2477 1948/52 2 | Bushing, Brake Cross Shaft

20 *+ | ON-2786 1948/52 1 Pawl, , R.H.

20 * | BN-2786 1948/52 1 Pawl, Brake, LH.

4| * | BN-2796 1948/52 2 | Sector, Pawl Brake :

22 1948/52 4 Bolt, HH, Sector to Cover, 7/16-14 % 1.25

23 + | 8N-7508-A 1948/52 1 Bushing, Clutch Pedal, Used W/BN-7520-A

23 + | 8N-7508-B a,1948/52 1 Bushing, Clutch Pedal, Used W/NAA-7519-B

24 * | NAA-7518-B 1948/52 1 Pedal Assy., Clutch

25 355584-S8 1948/52 1 Eyebot, Pedal Assy. to Clutch Release Shatft,
7/16"-20x 2.68

26 1948/52 1 | .Pin, Clevis, Pedal Assy. b E 3/8" x 1-5/16"

27 1948/52 1 Fitting, Lube, Clutch , 1/8°-85°

a- Used On & BSN 27924

»

No Longer Serviced
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FIG.3AA-  STEERING DRAG LINK & END KIT CHART
Steering Drag Link and End Kit Chart
To replece complets Drag Link Assemblies 3304 or 3305 refer to chart for components.
SSNEITEETT ey
EQUIPPED WITH REPLACEWITH
MODEL Steering Spindie Front SERIAL NUMBERS
Gear Assy's. Arm Canter Axie Front Kit | Sleeve RH | Sieeve LH Rear Kit
9N, OINAN ON-3130 & 31 8N, NAN 8N-33316| BN-33315
2N, 2NAN N5 2N-3130 & 31 SNI010-A i 2N, 2NAN o e 34.5" | 34.5” long NARSISTIA
BN-3270-A or|] BN-33315|8N-3314-D
BN, BNAN | BN-3503-A | 8N-3J130-A BN-3010-A | Befora Ser, 216,989 8N-3270-C | 34.5" long| 32.8" long NAA-33271-A
After Ssr, 216,988 &l BN-3270-A or| BN-3314-Df 8N-333156
8N,BNAN || BN-3503-B | BN-3130A | BN-3010-A Before Ser. 461,959 8N:3270C |32.8*1 34.6" long NAA-33271-A
‘ BNJ3314-D| BN33315
8N, BNAN|| BN-3503-B | BN-3130-B BN-3010-A | After Ser. 451,968 | NAA-3270-A 32.8” long| 34.5" tong NAA33271-A
ON3130 & 31
9N, 9NAN 9N, SNAN BN-33315| BN-33316
2 N 1 2N-. All C AA -
et 3601 | or 2N-2130 |NAA3010-82 an ekt ™ B210A | onal 34,5 tong | NAASIZTI-A
& 2N-3131
BN-333165|BN-3314-D
8N, BNAN|| 8N-3503-A | 8N-3130-A |NAA-3010-B2| Before Ser. 216,889 BN-3270C 34.5" long| 32,8 long NAA-33271-A
After Ser. 216,988 & 8N-3314-D) BN-33315
8N, BNAN{| 8N-3503-B | BN-3130-A |NAA3010-B2 Before Ser, 451,959 8N-3270-C 32.8" long| 34.5” long NAAJ3271-A
BN-3314-Df BN-33316
8N,BNAN| 8N-3503-B | B8N-3130-B |NAA-3010-B2| After Ser. 451,958 § NAA-3270-A 32.8" long| 34.5 long NAA33271-A

350947-58°
34806-58

WHEN REPLACING COMPLETE DRAG LINK WITH COMPONENTS AS SHOWN IN ABOVE CHART USE 2 PIECES

8N-3287 Clamp, 1 Each End of Sleeve and Secure Each With: 357344.88 BOLT 5/16"-24 x 1.4" Carriage Heed

NUT 5/16°-24 Hex Heed

LOCKWASHER 5/16"

IF STEERING GEAR ASSY. OR SPINDLE ARM HAS BEEN CHANGED TO OTHER THAN ORIGINAL EQUIPMENT

DISREGARD SERIAL NUMBERS AND USE COMPONENTS SHOWN FOR EQUIPMENT BEING USED.

To replace Front Dreg Link Kit only with original Dreg Link Assembly and
original Front Center Axle see chert below.

= e ===
EQUIPPED WITH
MODEL Steering Spindle Front SERIAL NUMBERS Use
Gear Assy's. Arm Center Axle Front Kit
PN, SNAN N-3130 & 31 8N, SNAN
L] I [
an aNaN | TNI501 | onaizoa3t | SNIOIGA | AN o aNaN ;a0
BN,BNAN | BN-3B03-A BN-31: A BN-3010-A Before Ser. 216,989 BN-3270-A
After Ser, 216,988 &
8N,BNAN | BN-JB03-B BN-3130-A 8N-3010-A Bufors Ser. 451, 959 8N-3270-A
8N, BNAN | 8N-3503-B 8N-31308 8N-3010-A After Ser. 451, 958 | NAA-3270-A
To replece Front Drag Link Kit only with originsl Drag Link Assemibily snd
Front Canter Axie replaced by NAA3010-B2 see chart below,
Lo EQUIPPED WITH
MODEL Steering Spindie Front SERIAL NUMBERS Use
Gesr Assy's. Arm Center Axle Front Kit
BN, SNAN SN-3130 & 31 9N, SNAN
2N, 2NAN ON-3601 2N-3130 & 31 NAA3010-B2 All 2N, 2NAN PN-3270-B
8N, BNAN | BNJIB03-A BN-3130-A NAAJ3010-B2 | Befors Ser. 216, 889 BN-3270-C
After Ser. 216, 8988 & ,

8N, BNAN § 8N3503-8 BN-3130-A NAA-3010-B2 Before Ser, 451, 950 BN-3270-C
8N,BNAN | BN-3503-B B8N-3130-8 NAAJ3010-B2 After Ser, 451, 968 NAA-3270-A
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FIG.3A1-  FRONT AXLE & RELATED PARTS (1939/52) - 9N, 2N, 8N
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FIG. 3A1 - FRONT AXLE & RELATED PARTS (1939/52) - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
1 C5NN-1N195-A 1939/52 2 | Washer, Front Hub, Bearing Retainer
2 9N-3006-A 1939/47 1 | Axe Assy., Front, R.H., 9N, 2N
2 8N-3006-A 1948/52 1 Axle Assy., Front, R.H.,.8N
3 1939/47 1 Axe Assy., Front, LH., SN, 2N
3 1948/52 1 Axle Assy., Front, L.H., 8N
4 351505-S8 1939/52 Washer, Flat, 5/8"
5 : 1939/52 Nut, Hex, 5/8°-18
6 304945-536DS 1939/52 4 | Boit, HH, RH. & LH. Axde Assy. to Center Axie,
5/8"-18 x 3.40
7 1939/52 2 | Fitting, Lube, Front Axe, 1/8*
8 DINN-3010-EA 1939/52 1 Axle Assy., Front Center
9 * | 9N-3029-A 1939/52 1 Support Assy., Front Axle
10 1939/52 Washer, Lock, 7/16"
11 1939/52 Nut, Hex, 7/16"-20
12 1939/52 6 | Bot HH, Axie Support to Ol Pan, 7/16"-20x 1-1/4*
13 2N-3039 1939/52 1 Bushing, Front Axle
14 2N-3105 1939/47 1 Spindle Assy., Front Wheel, R.H., SN, 2N
14 8N-3105-B 1948/52 1 | Spindle Assy., Front Wheel, R.H., 8N
15 2N-3106 1939/47 i Spindle Assy., Front Wheel, LH., SN, 2N
15 8N-3106-B 1948/52 1 | Spindle Assy., Front Wheel, L.H., 8N
16 1939/52 Pin, Cotter, 5/32" x 1-1/4"
17 351159-S36 1939/52 2 | Nut, Castie, Spindie to Hub & Bolt Assy., 3/4™16
18 2N-3109 1939/52 4 | Bushing, Front Wheel Spindie
* | 9N-3122 1939/47 2 | Pin, Front Ade Spindie, 9N, 2N
19 CONN-3123-B 1939/52 2 | Bearing Assy., Front Wheel Spindie Pin
20 2N-3126-D a, 1942/52 1 | Pin, Front Axle, 2N, 8N
20 2N-3126-E b, 1942/47 1 Pin, Front Axie, 2N
21 1939/52 Washer, Lock, 1/2°
2 1942/52 1 BoIt&HHﬁPin to Ade Support, 1/2"-20 x 1-1/8°
2N, 8
23 * | 2N-3130 1939/47 1 | Arm, Front Ade Spindie, R.H., 9N, 2N
23 * | 8N-3130-A c, 1948/52 2 | Am, Front Axe Spindie, 8N
23 310799 d, 1952/ 2 | Am, Front Axe Spindle, 8N
* | 2N-3131 1939/47 1 | Arm, Front Axie Spindie, L.H., 9N, 2N
24 1948/52 2 | Key, Woodruff, 1/4" x 7/8", 8N
1939/52 Key, Woodruff, Am to Spindle, 5/16° x 1-1/4*
25 9N-3270-B 1939/47 2 | K, Steering Drag Link, Front End, Refer to
Chart for Usage, 9N.2N
Includes: Ref. 26 thru 29
* | 9N-3290-A 1939/47 1 End Assy., SN.2N
26 8M-3332 1939/47 1 Seal, 9N.2N
27 1939/47 1 Fitting, Lube, 1/4"-28, 9N,2N
28 1939/47 1 Nut, Hex, Slotted, 1/2"-20, 9N,.2N
2 1939/47 1 Pin, Cotter, SN.2N

a- Used On & ASN 164488
b- Used On & BSN 167489
c- Used On & BSN 451959
d- Used On & ASN 451958

*.  No Longer Serviced
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FIG.3A1-  FRONT AXLE & RELATED PARTS (1939/52) - 9N, 2N, 8N
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*

No Longer Serviced

FORD NEW HOLLAND
PARTS CATALOG
FIG. 3A1 - FRONT AXLE & RELATED PARTS (1939/52) - 9N, 2N, 8N
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
25 NAA-3270-A 1939/52 2 Kit, Steerin%Drag Link, Front End, Refer to
Chart for Usage, 9N, 2N, BN
Includes:
* | NAA-3290-A 1939/52 1 End Assy.
26 8M-3332 1939/52 1 Seal
27 1939/52 1 Fitting, Lube, 1/4"-28
28 1939/52 1 Nut, Hex, Slotted, 1/2°-20
29 1939/52 1 Pin, Cotter
25 8N-3270-A 1948/52 2 Kit, Steering Drag Link, Front End, Refer to
Chart for Usage, Use W/BN-3130-A
Includes:
* 1 8N-3290-A 1948/52 1 End Assy., 8N
26 8M-3332 1948/52 1 Seal, 8N
27 1948/52 1 Fitting, Lube, 8N
28 1948/52 1 Nut, Hex, 1/2°-20, 8N
125 * | 8N-3270-C 1948/52 2 Kit, Steering Drag Link, Front End, Refer to
Chart for Usage,8N
Includes:
* | 8N-3290-C 1948/52 1 End Assy., 8N
.26 8M-3332 1948/52 1 Seal, 8N
27 1948/52 1 Fitting, Lube, 8N
28 1948/52 1 Nut, Hex, 1/2°-20, 8N
30 8N-3287 1948/52 Clamp, Spindle, Connecting Rod, 8N
31A 1939/52 Washer, Lock, 5/16"
31B * | 350947-S8 1939/52 Nut, Hex, 5/16-24
32 * | 357344-S8 1939/52 Bolt, Clamp to Sleeve, 5/16™-24 x 1.4°
3 8N-3314-D 1948/52 2 | Sleeve, Steering Drag Link, Adjusting, Refer to
Chart Page, 8N
34 * | ADNN-3324-A 1939/52 2 | Cover Assy., or Seal, Steering Linkage,
Ball Stud Dust, Rear Cover Assy.
* | 78-3332 1939/47 2 | Cover Assy., or Seal, Steering Linkage,
Ball Stud Dust, Front Seal, SN, 2N
35 * | 78-3336 1939/47 o | Retainer, Steering Linkage, Ball Stud, N, 2N
36 * | 2N-3405-B 1939/47 2 | Rod Assy., Front Radius, 9N, 2N
36 C5NN-3405-A 1948/52 2 | Rod Assy., Front Radius, 8N
37 1939/47 2 B%I,NH;I&Radms Rod to Front Axe, 5/8"18x 5.31*
7 957E-3415-A 1939/52 2 | Bolt, Radius Rod, 5/8™18x5.18"
38 9N-3528 1939/47 2 | Seal, Steering, Spindie Arm, Dust, 9N, 2N
38 C5NN-3125-A 1948/52 2 | Seal, Steering Spindle Amm, Dust
39 NAA-33271-A 1939/52 2 | Kt Sleeﬁngﬁem%nL(i’nk End
Includes: Rear
* | NAA-3307-B 1939/52 1 End Assy.
40 1939/52 1 Nut, Hex, Slotted, 1/2°-20
41 1939/52 1 Fitting, Lubricator, 1/4"-28
42 1939/52 2 | Pin, Cotter, 3/32" x 7/8°
43 1939/52 2 | Bolt, Hex, Am to Spindle, 7/16°-20 x 2-1/4°
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STEERING GEAR & RELATED PARTS - 9N, 2N

FIG. 3B1 -




1-21

FORD NEW HOLLAND
PARTS CATALOG
FIG.3B1 - STEERING GEAR & RELATED PARTS - 9N, 2N
REF |FN PART NUMBER FINIS YR/SN QryY DESCRIPTION
1 9N-3517 1939/47 4 | Bushing, Steering Gear Sector & Pitman Shatt,
Half Round
2 9N-3525 1939/47 1 Shaft Assy., Steering
3 * | 351544-S 1939/47 Washer, Lock, 13/16"
4 *+ | 351119-S8 1939/47 2 | Nut, Hex, Steering Post, 13/16°-28
5 * | ON-3526 1939/47 1 Sector, Steering Gear, R.H.
6 * | ON-3527 1939/47 1 Sector, Steering Gear, LH.
7 * | ON-3540 1939/47 1 Shaft, Steering Gear, Sector or Pitman
8 * | ON-3543-A 1939/47 AR | Washer, Thrust, Steering Sector, Outer, .122° Thick
8 * | GN-3543-B 1939/47 AR | Washer, Thrust, Steering Sector, Outer, 124" Thick
8 * | ON-3543-C 1939/47 AR | Washer, Thrust, Steering Seclor, Outer, .126" Thick
9 1939/47 1 Housing Assy., Steering Gear, Lower,
Used W/N-3551-E Housing, SN
9 1939/47 1 Housing Assy., Steering Gear, Lower,
Used W/9N-3551-D Housing
10 1939/47 1 | Plug, Expansion, 5/16*
1 1939/47 6 Bolt, HH, 7/16"-14 x 1.50"
12 1939/47 1 Cover, Steering Gear Housing, Upper,
: Used W/ON-3550-C
12 1939/47 1 Cover, Steering Gear Housing, Upper,
Used W/GN-3550-A, SN
13 1939/47 4 | Boit, HH, Upper to Lower Housing, 7/16™14 x 1.12°
14 B-3552 1939/47 2 | Cup, Steering Gear, Thrust Bearing
15 * | 9N-3563-A 1939/47 AR | Washer, Thrust, Steering Sector, Inner, 285" Thick
15 9N-3563-B 1939/47 AR | Washer, Thrust, Steering Sector, Inner, 250" Thick
15 1939/47. AR | Washer, Thrust, Steering Sector, Inner, 245° Thick
16 68-3571-A 1939/47 2 | Bearing, Thrust, Steering Gear Worm
17 9N-3573 1939/47 2 | Cone, ing Column
18 9N-3593-B 1939/47 1 | Shim, Steering Gear Housing, End Cover, Gasket to
Lower Steering Housing, Rear
19 * | 9N-3594 1939/47 1 | Shim, Steering Gear Housing, End Cover, Gasket,
Upper to Lower Steering Housing, Front
20 EONN-3600-AA 1939/47 1 | Wheel Assy., Steering
21 *+ |351103-S8 1939/47 1 | Nut, Hex, Steering Wheel to Shatft, 5/8°-18
2 * | B-3609 1939/47 1 | Key, Steering Wheel to Steering Gear Shaft
23 * | 9N-3660 1939/47 1 | Seal, Steering Column, Dust
24 * | 9N-3661 1939/47 1 Retainer, Steering Column, Dust Seal
25 1839/47 1 | Cap, Staem'g‘vwwel Used W/9N-3600-B Only, SN
25 * | 9N-3669 1939/47 1 | Cap Assy., Steering Column
26 1939/47 1 Fitting, Lube, Steering Column Cap, 1/4'-28
27 * | ON-3670 1939/47 4 | Packing, Steering Gear, Sector Shaft
28 * | 2N-3673 1939/47 1 Washer, Steering Wheel
*.  No Longer Serviced

AR - As Required
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STEERING GEAR & RELATED PARTS - 9N, 2N

FIG. 3B1 -
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a- Used On & BSN 47508
b- Used On & ASN 47507

*. No Longer Serviced

FORD NEW HOLLAND
PARTS CATALOG

FIG. 3B1 - STEERING GEAR & RELATED PARTS - 9N, 2N
REF |FN PART NUMBER FINIS YR/SN QTy DESCRIPTION
29 * | ON-3699 1939/47 1 Spring, Bearing, Steering Column
30 9N-7010 1939/47 1 Plug or Cap, Transmission Filler
31 8N-7011 1939/47 1 Gasket, Plug, Transmission Filler
32 * | ON-7223-A a, 1939/42 1 Gasket, Gearshift Cover, 8 Holes Oblong,

1 17.80 Lg. x .020/.022" Thick, ON
32 ON-7223-B b, 1943/47 1 | Gasket, Gearshift Cover, 6 Holes Oblong,

17.80 Lg. x .020/.030 Thick .
a3 8N-3679-C 1939/47 1 Lolclé&dWire Assy., Ignition, W/2 Keys
ncludes:
24 1939/47 1 Nut, Hex, Lock to Housing, 1-3/16"-20
35 9N-3685-B 1939/47 2 Key, Ignition, Universal Series 1053
36 9828014 1939/47 1 Knob, Choke
37 9N-9805 1939/47 1 Lever, Throttle Control
38 1939/47 1 Spring, Lever
39 * | 9N-9807 1939/47 1 | Am Assy., Throttle Control
40 1939/47 1 Retainer, Lever Spring ‘
41 * | 9N-9819-A 1939/47 1 _| Pin, Control Lever to Control Rod, Used W/SN-9805
42 1939/47 17| Panel Assy., Instrument, Used W/9N-3551-D
43 1939/47 6 | Washer, Lock, 5/16"
44 1939/47 2 | Bolt, Hex, 5/16"-18 x .56
45 1939/47 1 | Plug, Light Switch Hole, 3/8°
46 * | 355471-S8 1939/47 2 | Bolt, Carriage, 5/16"-24 x.75
47 1939/47 6 | Nut, Hex, 51624
148 1939/47 2 | Bolt, Hex, 5/16"-24 x 1°
9N-9700-A 1939/47 1 | Rod Assy., Choke Control, Used W/Battery ignition
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FIG.3C1-  STEERING GEAR & RELATED PARTS - 8N (BSN 216989)
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FORD NEW HOLLAND
PARTS CATALOG
FIG.3C1- STEERING GEAR & RELATED PARTS - 8N (BSN 216989)
REF | FN PART NUMBER FINIS YR/SN QryY DESCRIPTION
1 * | 8N-3548-B 1948/49 1 Housing Assy., Steering Gear, 8N
a, 1949/52 1
2 1948/49 4 | Bolt, Hex, Steering Gear Assy. to Transmission,
7/16'-14" x 1-3/8"

3 1949/52 Plug, Expansion, 1-1/4"
3 1949/52 1 Plug, Expansion, 1/4°

87837-536 1948/49 1 Plug, Pipe, 1/4™18"
4 C5NN-3N716-A 1948/49 1 Bearing Assy., Steering Column
5 8N-3518 1948/49 1 | Seat, Steering Column, Bearing Spring
6 8N-3520 1948/49 1 Spring, Steering Column Bearing
7 8N-3526-A 1948/49 1 Shatt, Steering Gear Sector or Pitman, R.H.
8 8N-3527-A 1948/49 1 Shaft, Steering Gear Sector or Pitman, LH.
9 1948/49 Washer, Lock, 3/4°
10 1948/49 2 | Nut, Hex, Jam, Steering Arm to Shaft, 3/4"-16"
" * | BN-3545-A 1948/49 1 Kit, Steering Gear Housing Cover
12 1948/49 Washer, Lock, 3/8"
13 1948/49 4 | Bolt, Hex, Cover to Housing, 3/8"16 x 1-1/8°
14 8N-3552 1948/49 2 | Cup, Bearing, Steering Gear Thrust
15 BN-3570 1948/49 1 Seal, Steering Column, Dust
16 8N-3571 1948/49 2 | Bearing, Steering Gear, Worm Thrust
17 8N-3575-A 1948/49 1 | Shatt & Ball Nut Assy., Steering
18 8N-3576-A 1948/49 4 | Bushing, Steering Gear Sector & Pitman Shaft
19 * | 8N-3578 1948/49 1 Grommet, Steering Column
20 8N-3579 1948/49 2 | Washer, Steering Gear, Housing Side Cover
21 8N-3581-A 1948/49 2 | Seal, Gasket, Steering Gear, Side Cover
2 * | 8N-3584-A 1948/49 2 | Cover& Bushing Assy., Steering Gear Housing, Side
23 1948/49 - | Washer, Lock, 3/8"
24 304722-S36 1948/49 4 | Bott,HH, Side Cover to Housing, 3/8"-16 x 1-38"
25 D5UZ-3591-A 1948/49 2 | Seal Assy., Steering Gear Sector Shaft
26 8N-3586 1948/49 2 | Seal, Steering Gear Sector Shaft, Dust
26 C5NN-3595-B 1948/49 1 | Shim, Steering Gear Housing, End Cover, .002
26 8N-3595-B 1948/49 1 | Shim, Steering Gear Housing, End Cover, .005
26 * | 8N-3595-C 1948/49 1 Shim, Steering Gear Housing, End Cover, .010
26 * | 8N-3595-D 1948/49 1 | Shim, Steering Gear Housing, End Cover, .030
27 * | 8N-3590-A 1948/49 2 | Am, Steering Gear
27A D6NN-3600-8 1948/49 1 | Wheel Assy., Steering
28 356515-S36 1948/49 Washer, Flat, .70" x 1.50°
2 359295-S7 1948/49 1 Nut.1 IBisng.z%tee!hg Wheel to Steering Gearshaft,

11116

a- Used On & ASN 216988
*.  No Longer Serviced
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FIG.3C1-  STEERING GEAR & RELATED PARTS - 8N (BSN 216989)
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FORD NEW HOLLAND
PARTS CATALOG
FIG. 3C1 - STEERING GEAR & RELATED PARTS - 8N (BSN 216989)
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
30 1948/49 1 Panel Assy., Instrument W/Hole for Proofmeter, 8N
30 1948/49 1 Panel Assy., Instrument W/Hole for Proofmeter, BNAN
3 1948/49 1 Bolt, Hex, 3/8'-24 x .86"
32 1948/49 i Washer, Flat, 3/8"
KX] 1948/49 1 Nut, Hex, 3/8™-24
34 8N-9889-A 1948/49 1 Quadrant, Throttle Control
35 1948/49 1 Screw, Oval Hd., #12-24 x 3/8"
36 * | 8N-9805-A4 1948/49 1 Lever, Throttle Control
37 1948/49 1 Support, Instrument Panel to Hood
38 1948/49 2 Washer, Lock, 7/16"
39 1948/49 2 | Bolt, Shaftto Upper Steering, 7/16*14 x 1°*
40 C7NN-8N043-A 1948/49 1 Knob, Choke
41 8N-9700 1948/49 1 | Rod Assy., Choke Control, W/Battery Ignition
42 * | BN-9855 1948/49 1 Plate, Govemor Spring Anchor
44 1948/49 1 Bracket, Throttle Am
45 1948/49 1 Bott, Rod Bracket, 5/16°-18 x 11/16"
46 1948/49 1 | Washer, Lock, 5/16®
47 1948/49 1 Nut, Hex, 5/16"-18
48 * | 8N-9806 1948/49 1 Spring, Throttle Control Lever
49 8N-9827 1948/49 1 Spring, Govemor Compression, 4.95° Length
50 1948/49 1 Plug, 1/4"-18 NPT
51 1948/49 1 Nut, Lock, 1/4°-28
52 * | 8N-9807 1948/49 1 | Am Assy., Throttie Control Lever
52 8NAN-9807 1948/49 1 Arm Assy., Throttle Control Lever, Kerosene
53 1948/49 1 Bolt, Rod to Lever, 1/4"-28 x 1-1/8°
54 1948/49 1 Grommet, Starter Switch Lead

*.  No Longer Serviced
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FIG.3C2-  STEERING GEAR & RELATED PARTS - 8N (ASN 216988)
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FIG. 3C2- STEERING GEAR & RELATED PARTS - 8N (ASN 216988)

REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION

1 * | BN-3548-B 1949/52 1 Housing Assy., Steering Gear

2 1949/52 4 Bolt, Hex, Steering Gear Assy. fo Transmission,
7/16-14" x 1-3/8"

3 1949/52 Plug, Expansion, 1-1/4°

4 8N-3509-B 1949/52 1 | Cover, Steering Gear Housing, Cover & Tube Assy.

5 1949/52 Washer, Lock, Intemal Tooth, 1/4”

6 1949/52 1 | Screw, Fil Hd., Used as Filler Plug, 1/4-20 x 58°

7 1949/52 Washer, Lock, 3/8"

8 1949/52 4 | Bolt, HH, Cover to Housing, 3/8"-16 x 1-1/8"

8 1949/52 4 | Bott, HH, Side Cover to Steering Gear Housing,
3/8"-16 x 1-1/8*

9 C5NN-3N716-A 1949/52 1 Bearing Assy., Steering Column

10 8N-3518 1949/52 1 Seat, Steering Column Bearing Spring

1 BN-3520 1949/52 1 Spring, Steering Column Bearing

12 251293 1949/52 1 Shaft, Steering Gear Sector or Pitman, Single

13 251294 1949/52 1 Shatt, Steering Gear Sector or Pitman, Single

14 1949/52 Washer, Lock, 3/4*

15 1949/52 2 | Nut, Hex Jam, Steering Arm to Shatt, 3/4*-16

16 8N-3552 1949/52 2 | Cup, Steering Gear Thrust Bearing

17 AJ-3576-A 1949/52 2 ing, Steering Gear Sector & Pitman Shatt, Long

18 8N-3570 1949/52 1 | Seal, Steering Column, Dust

19 8N-3571 1949/52 2 | Bearing, Thrust, Steering Gear Worm

20 8N-3575-B 1949/52 1 | Shaft & Ball Nut Assy., Steeringtm

21 * | 8N-3576-B 1949/52 2 | Bushing, Steering Gear Sector & Shatt, Short

2 8N-3578 1849/52 1 | Grommet, Steering Column

23 8N-3584-B 1949/52 2 | Cover & Bushing Assy., Steering Gear Housing, Side

24 87073-S94 1949/52 2 | O-Ring, Side Cover

25 D5UZ-3591-A 1949/52 2 | Packing, Steering Gear Sector Shaft

25 D5UZ-3591-A 1949/52 2 | Retainer, Steering Gear Sector Shaft Packing

26 8N-3586 1949/52 2 | Seal, Steering Gear Sector Shaft, Dust

14 NCA-3590-A 1949/52 2 | Arm, Steering Gear, Used W/8N-3503-B

28 C5NN-3595-8 1949/52 1 | Shim, Steering Gear Housing, End Cover, .002

28 251296 1949/52 1 | Shim, Steering Gear Housing, End Cover, .005

28 * | 8N-3585-C 1949/52 1 | Shim, Steering Gear Housing, End Cover, .010

28 * | 8N-3595-D 1949/52 1 | Shim, Steering Gear Housing, End Cover, .030

29 D6NN-3600-B 1949/52 1 Wheel Assy., Steering

30 356515-S36 1949/52 Washer, Flat, 70" x 1.50°

31 359295-57 1949/52 1 Nﬁ?fg‘d‘zom Whee! to Steering Gear Shatt,

2 * | BN-33544-A 1949/52 2 | Shim, Steering Geer, Lash Adiuster, 053 AL WBC&D

32 * | 8N-33544-B 1949/52 2 | Shim, Steering Gear, Lash Aduster, 065 AL WAC&D

32 * | 8N-33544-C 1949/52 2 | Shim, Steering Geer, Lash Aduster, .067 AL W/AB&D

R * | 8N-33544-D 1949/52 2 | Shim, Steering Gear, Lash Aduster, 069 AL WAB&C
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FIG.3C2-  STEERING GEAR & RELATED PARTS - 8N (ASN 216988)
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FORD NEW HOLLAND
PARTS CATALOG
FIG.3C2-  STEERING GEAR & RELATED PARTS - 8N (ASN 216988)
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
3 8N-33545 1949/52 2 Adjuster, Steering Gear, Lash
34 1949/52 Washer, Flat, 7/16"
35 1949/52 2 | Nut, Hex Jam, 7/16"-20, Used W/Adjuster
36 8N-33546 1949/52 2 | Packing, Steering Gear, Lash Adjuster
37 8N-33581 1949/52 1 Retainer, Steering Gear, Ball & Nut Bearing
38 356937-S 1949/52 1 Ey;ielts. HLegtainertn Steering Shaft, 273" ID x
‘ 215" Lg.
39 1949/52 1 | Panel Assy., Instrument W/Hole for Proofmeter, 8N
39 1949/52 1 | Panel Assy., Instrument W/Hole for Proofmeter, BNAN
40 19849/52 1 | Bolt, Hex, 3/8"-24 x .86
41 1949/52 1 | Washer, Flat, 3/8"°
42 1949/52 1 | Nut, Hex, 3/8"-24
43 8N-9889-A 1949/52 1 | Quadrant, Throttie Control
44 1949/52 1 | Screw, Oval Hd., #12-24 x 3/8"
45 * | 8N-9805-A4 1949/52 1 Lever, Throttle Control
46 1949/52 1 Support Assy., Instrument Panel to Hood
o R A
1 2 ; to Up ing, 7/16"14 x 1"
49 C7NN-8N043-A 1949/52 -1 Knob?m e
50 8N-9700 1949/52 1 | Rod Assy., Choke Control, W/Battery Ignition
51 * | 8N-9855 1949/52 1 | Plate, Governor Spring Anchor
52 1949752 1 | Bracket, Throttie Am
53 1949/52 1 | Bolt, Rod Bracket, 5/16™18 x 11/16"
54 1949/52 1 | Washer, Lock, 5/16°
55 1949/52 1 Nut, Hex, 5/16-18
56 * | BN-9806 1949/52 1 | Spring, Throttle Control Lever
57 BN-9827 1949/52 1 Spring, Govemor Compression, 4.95" Length
58 1949/52 1 | Nut, Lock, 1/4°-28
59 * | 8N-9807 1949/52 1 | Arm Assy., Throttie Control Lever
59 * | BNAN-9807 1949/52 1 | Arm Assy., Throttie Control Lever, Kerosene
60 1949/52 1 Bolt, Rod to Cover, 1/4"-28 x 1-1/8"
61 1949/52 1 | Grommet, Starter Switch Lead

»
"

No Longer Serviced




1-32
FORD NEW HOLLAND
PARTS CATALOG

FIG.4A1-  REAR AXLE SHAFT HOUSING & RELATED PARTS - 9N, 2N
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FIG.4A1-  REAR AXLE SHAFT HOUSING & RELATED PARTS - 9N, 2N
REF | FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
1 + | oN4012-A2 1939/47 1| Housing Assy, Rer Ae Shatt, R H., Repiaces
9N-4012-B, No Longer Available :
2 * | 2N-4013-A2 1939/47 1 ing Assy., Rear Axie Shatt, LH., Replaces
9N-4013, No Longer Available
3 1939/47 Nut, Hex, 7/16"-20
357708-S8 1939/47 1 Stud, Muffier Clamp to LH. Housing to Center
, Housing, 7/16"-14 x 20 x 2.12*
357724-S8 1939/47 21 | Stud, L.H. & R.H. Housing to Center Housing,
7/16"-14 x 20 x 1.86"
4 1939/47 1 Plug, Expansion, R.H. Axie Housing, 1-1/4°
5 2N-4035 1939/42 4 Gasket, Center Housing to Rear Axle Housing, SN
5 2N-4035 1942/47 2 | Gasket, Center Housing to Rear Axde Housing, 2N
6 * | 9N-4124 1939/47 2 | Retainer Assy., Rear Axle Shaft Bearing
7 88463-S7 1939/47 12 | Stud, Screw, Return to Rear Axie Housing,
7/16" - 14-20 x 2.50"
8 9N-4132 1939/47 2 Collar, Rear Axle Shaft Bearing
9 2N-4221 1939/47 2 Cone & Roller Assy., Rear Axie Shaft Bearing
10 9N-4222 1939/47 2 ' | Cup, Rear Axle Shaft Bearing
10 BB-4222 1939/47 2 | Cup, Rear Axe, Differential Bearing
8N-4228-D 1939/47 AR | Shim, Rear Axe, Shaft, Bearing Retum
8N-4229-E 1839/47 AR | Shim, Rear Axle Shaft, Bearing Retum
8N-4229-F 1939/47 AR | Shim, Rear Axie Shaft, Bearing Retainer
1 * | 9N-4234-B 1939/47 2 Shaft, Rear Axle
12 D6NN-4251-A 1939/47 2 | Seal Assy., Rear Axle Shaft Bearing, Oil, Outer,
Replaces 9N-4251
13 * | ON-1126 1939/47 2 | Drum, Rear Wheel Brake
14 9N-1117 1939/47 12 | Bolt, Rear Wheel
15 1939/47 12 | Washer, Flat, 5/8"
16 1939/47 12 | Nut, Hex, Wheel to Axle Flange, 5/8°-18
17 78-2477 1939/47 2 Bushing, Brake Cross Shaft
18 1939/47 1 Pin, Cotter, 1/8" x 1*
19 1939/47 1 Nut, Castie, 5/8"-18
20 9N-523-A 1939/42 2 | Gasket, Lower Link, Support Plate, Oval End
20 9N-523-B 1942/47 2 | Gasket, Lower Link, Support Plate, Square End
21 * | 9N-562-B 1939/47 2 | Plate, LowerLink Support
2 ON-563 1939/47 2 | Shaft, Lower Link Support
23 376425-S36 1939/47 1 Stud, Screw, 7/16" - 14-20x 1.75

*-.  No Longer Serviced
AR - As Required
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FIG.4A2-  REAR AXLE SHAFT, HOUSING & RELATED PARTS - 8N
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FIG. 4A2 - REAR AXLE SHAFT, HOUSING & RELATED PARTS - 8N
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
1948/52 1 Housing Assy., Rear Axle Shaft, R.H.
1948/52 Housing Assy., Rear Axie Shaft, LH.
1 1948/52 Nut, Hex, 7/1 620
376425-S36 1948/52 1 Stud, Muffier Clamp to L.H. Housing to Center
Housing, 7/16"-14 x 20 x 2.12"
2 357724-S8 1948/52 21 | Stud, LH. & R.H. Housing to Center Housing,
7/16"-14 x 20 x 1.86"
1948/52 1 Plug, Expansion, R.H. Axde Housing, 1-1/4*
3 2N-4035 1948/52 2 | Gasket, Center Housing to Rear Axie Housing
4 8N-4124-B 1948/52 2 | Retainer Assy., Rear Axde Shaft Bearing
5 1948/52 Washer, Lock, 7/16"
5 1948/52 4 | Washer, Lock, Brake Assy. to Retum, 716"
5 -| 1948/52 4 | Washer, FleumtnﬁearhdeSham-btmg.'mS'
6 356755-S8 1948/52 8 | Bolt,HH, Retum & Brakes to Rear Axie Shat Housing,
7/16"-20x 3.25
T C8PN-4179-A 1948/52 2 | Kit, Nut & Snap Ring, Rear Axie, Shaft
- | Includes: (1)8N-4179NI.NS&(1) 8N-4187 Snap Ring
TA 8N-4187 1948/52 2 | Ring, Rear Axie Shaft, Nut Snap
8 2N-4221 1948/52 2 | Cone & Roller Assy., Rear Axe Shaft Bearing
9 ON-4222 1948/52 2 Cup, Rear Axle Shait
10 BB-4222 1948/52 2 | Cup, Rear Axle, Differential
" 8N-4225 1948/52 2 Gﬁiemmnwmm,mm\g,oa&d
m
12 8N-4229-D 1948/52 AR | Shim, Rear Axle Shaft, Bearing Retum
12 8N-4229-E 1948/52 AR | Shim, Rear Axle Shaft, Bearing Retum
12 8N-4229-F 1948/52 AR | Shim, Rear Axle Shaft, Bearing Retainer
13 | * |8N4233-A1 1948/52 2 | Seal Assy. Rear Ade Shatt Bearing, O, Inner
14 * | 8N-4235-B 1948/52 2 | Shaft, Rear Axe
14 8N-4235-C 1948/52 2 | Shaft, Rear Ade
15 ASNN-4248-A a, 1948/52 2 | Retainer Assy., Rear Axde Shaft Bearing,
Qil Seal, Outer
16 ABNN-4251-A a, 1948/52 2 | Seal Assy., Rear Axde Shaft Bearing, Oil, Outer,
Used W/ABNN-4248-A
16 D5NN-4115-A b, 1948/52 2 | SealAssy., Rear Axie Shaft Bearing, Ol, Outer
17 8N-4284 1948/52 2 | Gasket, Rear Axie Shaft
18 8N-4290 a, 1948/52 2 Rear Axde Shaft, Outer Bearing, Oil Seal,
Used W/8N-4248-B
19 8N-4293 1948/52 2 | Washer, Rear Axie Shaft
20 1948/52 4 | Bott, Rear Axle, Anchor Plate & Seal to
Bearing Retainer, 7/16"-20 x 7/8° #5NF
21 8N-44068 1948/52 4 | Bolt, Rear Axle Shaft Bearing, Retum to
Shaft Housing

a- Used On & BSN 486753
b- Used On & ASN 486752

*.  No Longer Serviced
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FIG.4A2-  REAR AXLE SHAFT, HOUSING & RELATED PARTS - 8N




1.37

FORD NEW HOLLAND
PARTS CATALOG
FIG. 4A2 - REAR AXLE SHAFT, HOUSING & RELATED PARTS - 8N
REF | FN PART NUMBER FINIS YR/SN QTy DESCRIPTION
22 BN-1171 1948/52 2 Hub & Stud Assy., Rear Wheel, 8N
23 312696 1948/52 16 | Bolt, Fluted Shoulder, Whee! Disc to Brake Drum,
5/8"-18 x 1.98, 8N
24 8N-1126 1948/52 2 Brake, Rear Wheel
25 * | 24667-S8 1948/52 4 Screw, 3/8"-16 x.75
26 NCA-563-C 1948/52 2 Shaft, Lower Link Support
27 1948/52 Washer, .813 1D x 1.33
28 5575-S7 1948/52 2 Nut, Lock, 5/8°-18
29 370692-S34 1948/52 2 | Washer, Flat, 5/8°
30 354573-536 1948/52 2 Nut, Castle, 3/4'-16
31 1948/52 2 Pin, Cotter, 5/32" x 1.25
32 1948/52 2 Plug, Expansion, 1.25
A3 1948/52 2 Nut, Hex, 7/16°-20

»

No Longer Serviced
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FIG.4B1-  DIFFERENTIAL ASSY. W/DRIVE GEAR & PINION - 9N, 2N, 8N
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F1G.4B1-  DIFFERENTIAL ASSY. W/DRIVE GEAR & PINION - SN, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 * | ON-4201 1939/52 1 i ial Assy., Rear Axie, Alemate W/aN-4201-A,
9N-4201, Used W/79-4609
1 * | 8N-4201-A 1939/52 1 Diffierential Assy., Rear Axde, Atemate W/SN-4201,
; 8N-4201-A, Used W/8N-4608-A
2 * | ON-4204 1939/52 1 Case Assy., Differential Gear
3 79-4210-A 1939/52 1 Gear, Rear Axle Drive, Used W/79-4609
3 8N-4210-A 1939/52 1 Gear, Rear Axle Drive, Used W/BN-4609-A
4 1939/52 12 mnosem,nwaeamaeamms'nm
or 9N-44125-A Bolt
5 9N-4211 1939/52 i Spider, Rear Axle Differential
6 7RT-4215 1939/52 4 | Pinion, Rear Axe Differential
7 * | BB-4216-C 1939/52 8 | BoltorScrew, Differential Gear Case, Used in
‘ Gear Case 9N-4204
8 (1) | BB-4221-B 1939/52 2 | Cone & Roller Assy., Rear Axie Differential
9 79-4228-F 1939/52 o | Washer, Thrust, Differential Side Gear
10 79-4230-F 1939/52 4 | Washer, Thrust, Diffierential Pinion, Used WB1T-4215
10 7RT-4230 1939/52 4 | Washer, Thrust, Differential Pinion, Used W/BN-4215-B
1 B2NN-4236-A 1939/52 4 | Gear, Rear Axe, Differential Side
12 * | TEAN-4256-A 1939/52 1 Pin, Bearing, Rear Axle, Drive Pinion Gear
13 79-4609 1939/52 1 Gear Assy., Axde Drive Pinion, Used W/79-4210-A
13 8N-4609-B 1939/52 1 wm..nammﬁmwwmm
14 * | BB-4614-B 1939/52 1 Retainer Assy., Rear Axe, Drive Pinion,
Gear Bearing
15 1839/52 Washer, Lock, 9/16*
16 1939/52 6 Bou.neum&OiSedstpronerl-nsm.
9/16°12x1.25
BB-4616-B 1939/52 2 Cup, Rear Axle, Drive Pinion, Gear Bearing,
Front & Rear
17 (2) | BB-4621-B 1939/52 2 | Cone & Roller Assy., Rear Axe, Drive Pinion,
Gear Bearing
18 BB-4625-B 1939/52 1 i Assy"ReaAﬂe.DtivePMGea’Piol
BB-4626-D 1939/52 1 Race, Driving Pinion, Pilot Bearing
19 BB-4627 1939/52 1 Ring, Lock, Driving Pinion, Pilot Bearing
20 B-4634 1939/52 2 Nut, Lock, Drive Pinion, Gearing
21 * | B-4636-A 1939/52 1 Washeandt.Flaa'AvdeDwrgPimBeahgm
22 BB-4667 1939/52 1 Washer, Thrust, Rear Axie, Drive Pinion Beanng
ON-44215-A 1939/52 12 | Bok, Rear Axe, Drive Gear
1939/52 Pin, Cofter, 1/8" x 1°
1939/52 12 | Nut, Slotted, 7/16°-20

(1}- Cup is BB-4222
(2)- Cupis BB-4616-B

*.  No Longer Serviced
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FIG.4C1-  CENTER HOUSING, ROCKER & RELATED PARTS - 9N, 2N, 8N
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FIG.4C1-  CENTER HOUSING, ROCKER & RELATED PARTS - 9N, 2N, 8N
REF PART NUMBER FINIS YR/SN QryY DESCRIPTION
1 8N-486-A a, 1948/52 1 Pin, Hydraulic Lift Yoke, Includes: Decal 8N-802-A, 8N
1 8N-486-B b, 1948/52 1 Pin, Hydraulic Lift Yoke, 8N
2 1948/52 2 | Pin, Cotter, Yoke Pin to Rocker Amn, 1/8" x 1-3/8", 8N
3 NCA-535-A 1939/52 1 | Rocker, Hydraulic Lift
4 9N-567 1939/52 1 Tube, Hydraulic Lift Cylinder Inlet,
Differential Housing, il
5 NAA-927-C 1939/52 1 | Indicator Assy., Hydraulic Lift, Oil Level
¢, 1939/52 1 | Indicator Assy., Hydraulic Lift, Oil Level, 9N
6 1939/52 1 Housing Assy., Rear Axle, Differential Center
7 1939/52 10 | Nut, Hex, 7/16"-20
8 1939/52 10 | Bolt, HH, Center Housing to Transmission,
7/16" 20 x 1.58"
9 1939/52 1 Plug, Pipe, Extended Hd., Center Housing,
. Drain Plug, 1/2*
8N-4110 a, 1948/52 1 BtglungNHydramchnodcersedWMA
n,
10 9N-4131 1939/52 1 | Gasket, Differential Certer Housing, Side Cover
11 9N-4150 1939/52 1 | Trough or Lubrication Assy., Rear Axe,
Differential Bearing, Oil
12 1939/52 2 Rw;al Rou:u}j Hd., Trough to Housing Wall,
1/4" x1-1/4°
13 8N-4194 1948/52 1 | Block, Rear Axe, Drive Gear Thrust, 8N
14 9N-4195 1939/47 1 | Block, Rear Axle, Drive Gear Thrust, 9N, 2N
15 1939/52 2 Washer, Lock, 3/8"
16 1939/52 2 | Boit, HH, Block to LH. Axde Housing, 3/8"-16 x 87
17 8N-4602-B 1939/52 1 | Coupling Assy., Transmission to Pinion
18 9N-4662 1939/52 1 | Gasket, Center Housing to Transmission Case
19 9N-7158-C 1939/52 1 Cover Assy., Center Housing, Side
20 1839/52 2 | Bott, HH, Coverto Center Housing, 7/16"-14 x .75"
20 1939/52 2 a%tgi,‘?sﬁzmmmwmumu.
l_ x A 1]
20 1948/52 2 | Boit, HH, 8N Running Board to Cover to Center
Housing, 7/16"-14 x 1°, 8N
21 1939/52 7 | Bolt, Hex, 7/16"-14 x 1.50°
22 1939/52 3 Bolt, Hex, 7/16°-14 x 2.50°
23 1939/52 4 | Bolt, Hex, 7/16"-14 x 3.75"
24 NAA-502-A 1939/52 1 | Gasket, Hydraulic Lift Cover
25 376425-S36 1839/52 21 | Stud, 7/16"-14x 20 x 1.86"
26 357708-5 1939/52 1 Stud, 7/16"14x20x 2.12"
a- On & BSN 237337
b- On & ASN 237336
c- On & BSN 47508
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CENTER HOUSING, ROCKER & RELATED PARTS - 8N, 2N, 8N

FIG. 4C1 -
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FIG. 4C1 - CENTER HOUSING, ROCKER & RELATED PARTS - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
27 8N-804 1948/52 1 Pin Assy., Drawbar Clevis, Use W/8N-802-C, 8N
28 9N-7221-B 1948/52 1 Pin, Gear Shift Lever, Used W/8N-804
29 8N-802-C 1948/52 1 | Clevis Assy., Drawbar, 8N
, * | NCA-803-B 1948/52 AR | Clevis Assy., Drawbar, 8N
30 1948/52 2 | Washer, Lock, 5/8", 8N
3 * | 354391-S8B 1948/52 2 | Bolt, Hex, 58"11x 1.75, 8N
32 * | 354421-S8B 1948/52 2 | Bolt, Hex, 5/8"-11 x 1.38
*-  No Longer Serviced

AR - As Required
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FIG.5A1-  HYDRAULIC LIFT COVER & RELATED PARTS - 9N, 2N, 8N
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FIG.5A1-  HYDRAULIC LIFT COVER & RELATED PARTS - 9N, 2N, 8N
REF [FN PART NUMBER FINIS YRISN | QTY DESCRIPTION
1 1930/47 1 CovergN ) wmawc Lift, W/O Drawbar Control Lever
1 *+ | gN-501 1948/52 1 | Cover, Hydraulic Lif,, W/O Drawber Control Lever, N
2 1839/47 3 | Bot HH, Coverto Housing, 7/16%14x 250", ON, 2N
3 1939/52 7 | Bott, HH, Cover to Housing, 7/16"14 x 1.50"
4 1839/52 4 | Bolt, HH, Cover to Housing, 7/16"14 x 3.62°
6 * | 354288-S8 1948/52 1 | Bolt, HH, Cover to Housing, 7/16™14 x 3.62", 8N
7 NAA-502-A 1939/52 1 | Gasket, Hydraulic Lift Cover
8 NCA-512-A 1939/52 1 | Lever Assy., Hydraulic Lift Control
9 1939/52 2 | Washer, Lock, 1/4"
10 1839/52 2 | Bokt, HH, Lever to Friction Pate, 1/4"20x 1-1/2°
1 + | oN-515-A3 1939/47 1 | Quadrant Assy., Hydraulic, 9N, 2N
11 + | 8N-515 1948/52 1| Quadrant Assy., Hydraulic, BN
12 1939/52 4 | Bott, HH, Quadrant to Lift Cover, 7/16*14x 1°
13 * | 2N-516-A1 1839/52 1 | Plate, Lift Control, Friction,
Optional W/2N-516-A2 & 2N-516-B
13 * | ON.516-A2 1939/52 1 | Piate, Lift Control, Friction,
Optional W/2N-516-A1 & 2N-516-B
13 * | 2N-516-B 1939/52 1 | Piate, Litt Control, Friction,
: Optional W/2N-516-A1 & 2N-516-A2
14 + | 8N-517 1948/52 1 | Shatt, Hydrauiic Lift Control Lever, 8N
14 |'* |oN517 1939/47 1 | Shaft, Hydraulic Lift Control Lever, 9N, 2N
15 * | 351385-S7 1939/47 1 | Washer, Flat, 3/8", ON, 2N
16 1839/47 1 | Pin, Cotter, 3/32" x 5/8", 9N, 2N
17 1939/52 1 | Nut, Lock, Shaft to Lever & Friction Piate,
7/16"-20, 9N, 2N, 8N

18 1939/52 1 | Washer, Fiat, 7/16", 9N, 2N, 8N
19 351502-S36 1939/52 1 | Washer, Flat, 5/8", 9N, 2N, 8N
20 1839/47 1 | Key, Woodnff, 5/32° x 5/8°, ON, 2N

1839/47 1 | Pin, Cotter, 1/8° x 1*, 9N, 2N

1948/52 1 | Nut, HH, Shatt to Control Vaive Lever, 3/8°-24, 8N
21 C5NN-518-B 1939/52 1 | Disc, Lift Cover, Friction
2 * | ON-520 1939/52 1. | Retainer, Lift Control, Lower
2 1939/52 2 | Bott, Retainer to Quadrant, 5/16"18 x 3/8°
24 ON-521 1939/52 1 | StopAssy., Lift Lever
25 1939/52 1 | Washer, Rat, 1/4°
26 350890-ES36 1939/52 1 N%Mlsg&opﬁssybcammm
27 DDN-522-B 1939/52 1 | Washer, Control Lever to Shaft Spring
28 ON-525-B 1939/52 1 | Seat, Lift Draft Control Spring Adjuster
2 957E-527 1939/52 1 | Pate, Hydraulic Lift Cover

*-  No Longer Serviced
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FIG.5A1 - HYDRAULIC LIFT COVER & RELATED PARTS - N, 2N, 8N
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FIG. 5A1 - HYDRAULIC LIFT COVER & RELATED PARTS - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN QTy DESCRIPTION
30 1939/52 3 Bolt, HH, Plate to Cover, 7/16"-14 x 1.12"
31 EO9N-529 1939/52 1 Felt, Hydraulic Lift, Draft Control, Spring Seat
32 9N-532 1839/52 1 Gasket, Quadrant to Lift Cover
33 8N-541-B 1939/52 1 Piunger, Hydraulic Lift Draft Control
34 * | ON-546-C 1939/52 1 Yoke, Control Spring, Use W/BN-541-B
35 1939/52 1 Pin, Cotter, 5/32" x 1"
36 9N-547-B 1939/52 1 Spring, Lift, Draft Control
37 2N-624 1839/52 1 | Support, Lift, Draft Control, Spring Seat
38 1948/52 1 Handle, Hydraulic Lift, Draw Bar Control, 8N
39 * | 60160-S 1948/52 1 Rivet, Handle, Shaft to Am, 3/16" x 1°, 8N
40 79-7234 1948/52 1 Spring, Draw Bar, Control Arm, Mesh, 8N
41 74-7T238-F 1948/52 1 Drawbar, Control Arm, Mesh, 8N
42 1948/52 1 Nut, Lock, Hex, 7/16"-20

»

No Longer Serviced
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FIG.581-  HYDRAULIC LIFT SHAFT & RELATED PARTS - 9N, 2N, 8N
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FIG.5B1-  HYDRAULIC LIFT SHAFT & RELATED PARTS - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN QTy DESCRIPTION
1 | 1939/47 1 | Fork Assy., Hydraulic Lif, Hand Control, 9N, 2N
2 1939/47 2 Pin, Cotter, 1/16" x 1/2", 9N, 2N
* | 352547-S 1939/47 2 Pin, Clevis, Top Fork to Bottom Fork, 1/4"x 1°, 9N, 2N
2 1948/52 1 Pin, Cotter, 1/16" x 1/2*, 8N
2 1948/52 1 Pin, Cotter, Arm to Link, 1/16" x 1/2", 8N
3 8N-504 1948/52 1 | Lever Assy., Hydraulic Lift, Hand Control, 8N
1948/52 1 Pin, Dowel, Used as Stop Lever, 3/8" x 1-3/4", 8N
4 1948/52 1 Pin, Clevis, Lever to Control Valve Link,
3/16" x 3/4°, BN
5 * | 351385-S8 Washer, Flat, 3/8"
6 Pin, Cotter, 3/32" x 1°
7 1939/50 1 Nut, Hex, Slotted, Lever to Lever Shaft, 3/8"-24
8 9N-510-D 1939/52 1 | Cylinder, Hydraulic Lift
9 1939/52 4 Nut, Hex, 7/16"-20
10 PL 1939/52 2 | Bolt, Square Hd., Cylinder to Lift Cover,
7/16"-20x3.32°
1 350802-S8 1939/52 2 B% gqggre gld Cylinder to Lift Cover,
. l._ x "
12 957E-526 1939/52 1 Rod, Hydraulic Lift, Connecting
13 1939/52 1 Pin, Cotter, 1/8" x 1/2"
14 1939/52 1 Pig},’ %ievns Clgnnecting Rod to Ram Arm,
16" x 2-1/8"
15 NAA-530-B 1939/52 1 l'gdmic Lift, 3 Ring, Replaces 9N-530-B
15 * | 9N-530-B 1939/52 1 Piston, Ring
16 . 9N-531-C 1939/52 2 | Bushing, Hydraulic Lift Shaft
1939/47 1 Spring, Dratt Control, 9N, 2N
17 * | 8N-539-B 1848/52 1 Spnng. Draft Control, 8N
18 * | ON-540 1939/47 1 Control, 9N, 2N
19 BN-540-A2 1948/52 1 Assy Fork, Dra!tComol,Oamdi'g,m
20 1939/52 1 Pin, Cotter, 1/8" x 5/8"
21 1939/47 1 Pin, Clevis, Fork to Fork, 3/8° x 1.25", 9N, 2N
2 352594-S 1939/52 1 Pin, Clevis, Fork to Plunger, 3/8" x 1.44"
3 9N-543-B 1939/52 2 | Am, Hydraulic Lift Shaft
24 NCA-544-B 1939/52 1 Shaft, Hydraulic Lift
25 * | DANN-545-A 1939/47 1 Am, Hydraulic Lift Ram, 9N, 2N
25 8N-545-B 1946/52 1 Am, Hydraulic Lift Ram, 8N
26 * | ON-550 1939/52 2 Washer Arm to Shatt, Lockwasher Special
27 1939/52 4 | Bolt, HH Washer to Shatt, 7/16°-20 x 1-1/16°
28 9N-551 1939/52 2 Washer Arm to Shaft
*-  No Longer Serviced
PL- Procure Locally
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FIG.5B1-  HYDRAULIC LIFT SHAFT & RELATED PARTS - 9N, 2N, 8N
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FIG. 5B1 - HYDRAULIC LIFT SHAFT & RELATED PARTS - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
29 9N-552 1939/52 2 Gasket Cgllnder to Center Housing Cover,
30 9N-553 1939/52 i Gasket Hydraulic Lift, 4.12" in
1948/52 AR | Spacer, Litt, Ram Arm to Bushing, 8N
* | NCA-671-A 1939/52 2 Bolt, Hydraulic Lift Arm, Mounting,

Used W/NCA-544-B Only
31 NAA-533-A Kit, Hydraulic Lift, Piston Ring, Used W/NAA-530-8
31 ON-675 1939/52 1 | Kit, Ring, for 1 Ring Piston, 9N, 2N, 8N
32 8N-680 1948/52 1 Amm Assy., Drawbar Control, 8N
32A * | 374027-S 1948/52 1 Pin, Dowel, 5/16" x 7/8", Used on Arm Assy., 8N
32B 1948/52 1 Pin, Dowel, 3/16" x 1-3/8", Used on Arm Assy., 8N
32C Washer, Flat, 5/8"
33 * | 8N-683 1948/52 1 Rod, Hydraulic Lift Position, 8N
34 34420-57 1948/52 1 Nut, Lock, Rod to Arm Assy., 3/8"-24, 8N
35 * | 8N-684 1948/52 1 Spring, Drawbar Control, 8N
36 * | 8BN-685 1948/52 1 Cam, Drawbar Control, 8N
37 1948/52 1 Pin, Gws.&unmAnnAssyn1lrx1-aﬂ€ 8N
38 * | 8N-689 1948/52 1 Plate, Drawbar, Control Cam, 8N
39 * | 8N-690 1948/52 1 Link, Drawbar Control trol, 8N
40 1948/52 1 Pin, Clevis, Link to Am, 1/4" x 1-5/16", 8N
41 8N-691 1948/52 1 Bushmg, Draft Control, 8N
42 * | 8N-692 1948/52 1 Swivel, Draft Control
42A Washer, Flat, 5/16"
428 Nut, Hex, Lock, 5/16°-24
43 * | 8N-693 1948/52 1 Arm Assy., Drawbar Control, 8N
44 352648-S 1948/52 1 Pin, 1/4" x 5/8°, Used in Arm Assy., 8N
45 1948/52 1 Washer, Flat, 1/4", 8N

NAA-473-A 1939/52 1 | Ring, Hydraulic Lift, Piston Seal Backup,

Used W/NAA-530-B

" No Longer Serviced

AR - As Required
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FIG.5C1-  HYDRAULIC LIFT LINKS & RELATED PARTS - 8N, 2N, 8N

i

SN, INAN
BEFORE
SERIAL 237,337
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FIG.5C1-  HYDRAULIC LIFT LINKS & RELATED PARTS - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN aTty DESCRIPTION
1 * | BN-486-A a, 1948/52 1 Pin, Hydraulic Lift Yoke, 8N
Includes: Decal 8N-902-A
2 8N-486-B b, 1948/52 1 Pin, Hydraulic Lift Yoke, 8N
3 1948/52 2 | Pin,Cotter, Yoke Pin to Rocker Am, 1/8" x 1-3/8", 8N
4 * | 8N-484 a, 1948/52 1 Chain Assy., Center Housing to Yoke, Pin Hd., 8N
5 * | 8N-497 1948/52 1 Chain Assy., Center Housing to Yoke, Pin Hd., 8N
6 * | ON-505 1939/52 1 | Eye & Chain Assy., Upper Link Pin, Front
7 * | 9N-508-B 1939/52 2 Anchor, Hydraulic Lit, Upper Link & Linch Pin
Chain W/Old Upper Link
8 NCA-535-A 1939/52 1 Rocker, Hydraulic Lift, 9N, 2N, 8N
9 1 Pin, Cotter, 5/32" x 1"
10 PBF-40136 1939/52 1 Pin, Clevis, Rocker to Yoke, 3/4" x 3.14
1 ON-555-B 1939/52 2 | Link Assy., Hydraulic Lower Lift
12 957E-560 1939/52 2 Pin, Drawbar, Upper Link
1939/47 1 Stud, Screw, Plate & Gasket to Housing,
7/16" - 14-20 x 1.75", 9N, 2N
13 NCA-563-C 1948/52 2 | Shaft, Lower Link Support, 8N
14 1948/52 2 Pin, Cotter, 1/8" x 1%, 8N
15 1948/52 2 Washer, Flat, 5/8°, 8N
16 1948/52 2 Ng.,aCasﬂe.B%aﬂmRH & LH., Rear Axde Housing,
"-18,
17 351505-58 1948/52 2 Washer, Flat, 5/8", 8N
18 55757-S7 1948/52 2 | Nut, Lock, Shaft to Lower Links, 5/8°-18, 8N
19 * | ON-573-B 1939/52 1 Chain, Link Pin & Linch Pin
20 9N-588 1939/52 1 Chain Assy., Upper Link pin, Rear Used Only
W/2N-666-B Link
21 2N-608 1839/52 AR | Linch Pin & Locking Ring Assy.
2 * | 2N-666-B 1939/52 2 | Link Assy., Hydraulc Lift , Upper Halves
23 356420-S8 1939/52 3 | Washer, Flat, 45" IDx 1" OD x .18"
24 1939/52 3 | Nut, Hex, 71620
25 * | 355729-S8 1939/52 3 Botjlr Carriage, Attach Halves Together,
7/16°-20 x 1.62"
26 F-251006 1939/52 1 Drawbar, Used W/BN-5374 & 9N-5375, Replaces 9N-5182-A
27 NCA-5370-A 1939/52 1 | Chain Assy., Drawbar Safety, Used W/ON-5182,
9N-5374 & 9N-5375
28 C5NN-C831-A 1939/52 2 | Stay, Drawbar, Upper, Used WIF-251006, Replaces 9N-5374
29 CSNN-C832-A 1839/52 2 | Stay,Drawbar, Lower, Used W/F-251006, Replaces 9N-5375
30 351428-S8 1939/52 4 | Washer, Flat, 7/16"
3 1939/52 4 Nut, Hex, 7/16"-20
2 1939/52 4 | Bolt, Upper to Lower Stays, 7/16"-20 x 1.12"
CONN-808-A Decal, Drawbar Instrument
a- Used On & BSN 237337
b- Used On & ASN 237336
*-  No Longer Serviced
AR - As Required
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FIG.5D1- LEVELING BOX ASSY. & RELATED PARTS - 9N, 2N, 8N
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FIG. 5D1 - LEVELING BOX ASSY. & RELATED PARTS - 9N, 2N, 8N

REF | FN PART NUMBER FINIS YR/SN QTY DESCRIPTION

1 (1) | 9N-564-B 1939/52 1 Rod Assy., Hydraulic Lift, Leveling, L.H.

2 NCA-577-A 1939/52 1 Box Assy., Hydraulic Lift, Leveling, LH., L/Fork

3 957E-554-B 1939/52 1 Bearing Assy., Hydraulic Lift, Leveling Gear,
Replaces 9N-554

4 C5NN-565-C 1939/52 i Box, Hydraulic Lift, Leveling Gear

5 74127-S 1939/52 1 Plug, Expansion, 1-3/4"

6 87907-58 1939/52 1 Fitting, Lube, 1/4°-28

7 957E-566 1939/52 1 Knuckle, Hydraulic Lift, Leveling Box to Lift Am

7 957E-566 1939/52 1 Knuckle, Hydraulic Litt, Rod to Lift Arm

8 BONN-568-A 1939/52 1 Gear, Hydraulic Lift, Leveling Lever,

: Use WNCA-579-B When Used W/SN-569 in 9N, 2N, & 8N

9 1939/52 1 Pin, Roll, Gear to Lever, 3/16° x 1/8°

10 NCA-579-B 1939/52 1 Gear, Leveling, Hydraulic Lift, Used W/8N-568
When Used W/BN-569 in 9N, 2N & 8N

1 9N-594 1939/52 1 Lever, Hydraulic Lift Leveling

12 9N-595 1939/52 2 | Pin, Hydraulic Lift Fork Leveling, Leveling

. Boxto Lift Arm, .620" x 3.37"

12 9N-595 1939/52 4 | Pin, Hydraulic Lift Fork, Leveling, Rod to
Lift Arm, .620" x 3.37"

13 1939/52 4 | Pin, Cotter, Pin to Knuckle, 1/8" x 1°

14 ECON-585-A 1939/52 1 Fork, Hydraulic Lift, Leveling Rod, R.H.,
Replaces 9N-585-A

15 CBPN-598-A 1939/52 2 | Kit, Chain & Clevis, Drawbar Link Chain
Includes: Chain &

16 FP-165 1839/52 1 Kit, Clevis, Replaces APN-582-A

Includes: Clevis &
17 1939/52 4 Pin, Cotter, 1/8" x 5/8"
18 354493-S8 1939/52 4 Pin, Clevis to or Bolts & to Chain Anchor
or Hangers, 5/16" X 1.18"

19 957E-596 1839/52 1 Anchor, Drawbar Link Check Chain, R.H.,
Replaces NCA-596-B

20 957E-597 1939/52 1 Anchor, Drawbar Link Check Chain, L.H.,
Replaces NCA-597-B

21 1939/52 4 | Washer, Lock, 7/16"

2 1939/52 4 | Bolt, HH, Anchor to Center Housing, 7/16"14 x 1.50"

23 ECON-660-A 1939/52 2 Assy., Check Chain, Used W/34451-S7 Nut,
Replaces NCB-660-A

24 55700-S7 1939/52 2 | Nut, Hex, 9/16°-18

25 351090-ES36 1939/52 2 | Nut, Lock, 7/16"-20

(1)- R/BMULTIBLES:

ECON-585-A FORK
957E-673 ROD ASSY.

No Longer Serviced
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FIG.6B1-  ENGINE ASSY. (OUTSIDE) - 9N, 2N, 8N
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FIG.6B1-  ENGINE ASSY. (OUTSIDE) - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 * | 9N-6017 a, 1939/52 1 | Cover, Cyiinder, TmmgGear Side, 9N, 2N, 8N
1 8N-6017-B b,1948/52 | 1 | Cover,Cylinder, Timing Gear, Side, Usad W/EN-6019-8
& 8N-6020-C or BN—SOZO-D 8N
2 1939/52 3 | Screw & Lockwasher Assy., Front Cover to Side Cover,
939/52 3 a&“aﬁ’“o}:ﬁé‘é?’“ Cover o Cyiinder Side
2 1939 Tont to
Cover, 3/8°-16x 1-1/8"
3 8N-6018 1939/52 1 Gasket, Cylinder, Timing Gear, Side
4 * | 9N-6019-B a, 1939/52 1 Cover, Cylinder Front, Front, 9N, 2N, 8N
4 8N-6019-B b, 1948/52 1 Cover, Cylinder Front, Front, Aluminum Alloy, 8N
Washer, Lock, 3/8"
1939/52 5 B%HIBH?B C;{Imder Front Cover to Engine,
L] x L]
1939/52 1 Boit, HH, Cylinder Front Cover to Engine,
| aen16x1-3/16"
5 9N-6020-A a, 1939/52 1 Gasket, Front Cover, .009".011%, 9N, 2N, 8N
5 8N-6020-C b, 1948/52 1 Gasket, Front Cover, .009°/.011", 8N
§ b,1948/52 | 1 | Pin, Timing
7 8N-6050-A 1939/52 1 Head, Cyiinder
8 8N-6051-A 1939/52 1 Gasket, Cylinder Hd.
APN-6055-A Kit, Sleeve, Piston & Ring
includes:
8N-6055-B 4 Sleeve, Cyiinder Block
8N-6108-B 4 Piston, Pin & Retainer Set, Standard
* | 8CM-6150-A4 4 Piston, Pin & Retainer Set, Standard
* | BBA-6151 4 Piston, Pin & Retainer Set, Standard
* | BN-6153-A 4 Piston, Pin & Retainer Set, Standard
* | 8BBA6155-A 4 Piston, Pin & Retainer Set, Standard
IG}, ngleeve Piston & Ring, Rough Sleeve
* | 8N-6055-A 4 Sleeve, Cylinder Block
8N-6108-B 4 Piston, Pin & Retainer Set, Standard
* | 8N-6150-A4 4 Piston, Pin & Retainer Set, Standard
* | BBA-6151 4 Piston, Pin & Retainer Set, Standard
* | 8N-6153-A 4 Piston, Pin & Retainer Set, Standard
* | 8BBA-6155-A 4 Piston, Pin & Retainer Set, Standard
APN-6055-D c AR nmm&mmmmmm
ABNN-6055-A ' 4 Sleeve Cylinder Block, Finished Sleeve
* | BN-6108-A 4 Piston
* | APN-6150-A 4 Piston

a- Used On & BSN 263844
b-  Used On & ASN 263843
c- Used On & BSN 247571

AR - As Required
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FIG.6B1-  ENGINE ASSY. (OUTSIDE) - 9N, 2N, 8N
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AR - As Required

FORD NEW HOLLAND
PARTS CATALOG
FIG.6B1-  ENGINE ASSY. (OUTSIDE) - 9N, 2N, 8N
REF PART NUMBER —FINIS YRISN | Q1Y DESCRIPTION
APN-6055-E c AR lG}.Sieeved desPison&Rng , Thin Sleeve, 9N, 2N, 8N
nau
CONN-6055-B 4 Piston
8N-6108-A 4 Piston
APN-6150-A 4 Piston
APN-6055-D c AR Ki. Saeue Piston & Ring, Finished Sieeve, N, 2N, 8N
ABNN-6055-A 4 Sleeve Cylinder Block, Finished Sleeve
8N-6108-A 4 Piston
APN-6150-A 4 Plston
APN-6055-E c AR I(ti.SleevedudesPiaon&Rng , Thin Sleeve, 9N, 2N, 8N
n
CONN-6055-B 4 Piston
8N-6108-A 4 Pnston
APN-6150-A 4
9 CONN-6055-B 1939/52 4 inder Block, Thin Sleeve, 3.269 OD
9 ABNN-6055-A 1939/52 4 amr-‘ns\edma.aewoo
9 8N-6055-B 1939/52 4 inder Block, 3.3667 OD
10 40-6057-A 1939/52 4 7| Inser, Valve Seat, Intake
10 40-6057-B 1939/52 4 Insert, Valve Seat, intake
10 52-6057-B 1939/52 4 Insert, Valve Seat, Exhaust, Standard
10 52-6057-D 1939/52 4 Insert, Valve Seat, Exhaust, .020° 0/S
10A BN-6065-A 1939/52 18 | Bott, Gylinder Hd.
11 8N-6087 b, 1948/52 1 Cover, Timi Pln 8N
b, 1948552 | 1 | Screw.Pan nﬁPh Cover to Cylinder Block,
5/1 s' 18x 5/1 s'
12 91A-6266 1939/52 1 Seal, Camshaft
13 40-6310-A2 1939/52 1 Shnger. Ctankshafl Oll
14 2N-6312 1939/52 1 Pu ., Crankshaft
15 2N-6319-A1 1939/52 1 ngtsgan
16 91A-6335 1939/52 1 Retamer FlearBeamg Oil Seal
17 58679-S36 1939/52 5 Cap
18 8N-6346-A 1939/52 1 Bolt Man Bearing Cap
19 1939/52 AR | Washer, Lock, 1/2°
20 18-6397 1939/52 4 | Pin, Dowel, Cover to Block/Block to Transmission
21 THA-6520 1939/52 2 Cover Valve Chamber
2 THA-6521 1939/52 2 Gasket. Valve Chamber
23 1939/52 2 Washer, Flat, 5/16°
24 1939/52 2 Nut, Hex, 5/16"-18
25 . 1939/52 2 Sﬁ.ld Chamber Cover, 5/16" - 18-24x 3
26 9N-6654 1939/52 1 g')nng Oil Relief Valve
27 01A-6663 1938/52 i Oil Relief Valve
28 68-6666 1939/52 1 Nut, | Relief Valve
b- Used On & ASN 263843
c- Used On & ASN 263843
*-  No Longer Serviced
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FIG. 6B1 -

ENGINE ASSY. (OUTSIDE) - 8N, 2N, 8N

31 32
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FIG.6B1-  ENGINE ASSY. (OUTSIDE) - 9N, 2N, 8N
REF |[FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
29 1GA-6669 1939/52 1. | Gasket, Oil Relief Valve Nut
30 1839/52 1 Pan Assy Engine Qil
% B gg(msﬂgiwmms' 18X78"
X
33 8N-6700 Crankshat, Seal or Packing, W/10" Single Cluich,
Upper Front, Green
34 8N-6701 1939/52 1 | Crankshaft, Seal or Packing, W/ 0" Single Cluich,
Upper Rear, Green
35 8N-6702 1939/52 1 Qw% or Packing, W/10" Single Cluich,
Lower
36 8N-6707 1939/52 1 Oramsrm'l.SaatorPadmgW 0" Single Clutch,
Lower Front, Red &
37 8N-6710 1939/52 1 Gasket, Oil Pan, RH.
38 8N-6711 1939/52 1 Gasket il Pan. LH.
39 9N-6730 1939/52 1 Gﬁ( Screen Assy., Oil Pan Drain
40 8N-6734 1939/52 1 et, Oil Pan, Drain Plug
41 B2NN-6750-A 1939/52 1 Indmtor Oil Level
42 8N-6763-B 1939/52 1 | Pipe Assy., O
43 310030 1939/52 1 Assy., 0|| Filler & Breather
44 33893-S36 1939/52 1 Nut, Wing, #10-32
9N-6781 Kit, Oil Pan Gasket
Includes:
8N-6700 1 Gasket
8N-6710 1 Gasket
8N-6701 1 Gasket
8N-6711 1 Gasket
02 1 Gasket
8N-6734 1 Gasket
8N-6707 1 Gasket
8N-6782-A 1939/52 AR | Kit, Oil Filler Ca? Filtering Elements
45 1939/52 1 | Tube, 01 ndicator
* | EAF-6789-A ‘| 1939/52 1 Oil Filler Cap
46 C5NN-8115-B 1939/52 1 ! Cylmder Block Drain
47 9N-9425 1939/52 1 Mainfold, Intake & ust
48 Washer, Lock, 7/16"
49 Nut, Hex, 7/16"- 20
50 88403-S2 1939/52 2 | Sud, mnmm 716" - 1420x 158"
51 ON-8448 1939/52 1 | Gasket, Intake & Exhaust Manifold
52 353454-S 1939/52 4 | Plug, Cylinder Block Expansion, 1-3/16"
53 1939/52 1 Biod(Assy C(\i‘onvger UseGIPumpGears&
54 353052-S5 1939/52 2 Plgg ngTaper 1/8" Used to Plug Oil Line,
55 8N-6722 1948/52 1 | Elbow, Oil Gauge to Block, 8N
56 * | 8N-6129 b, 1950/52 1 Bracket, Generator Mounting, 8N
57 Washer, Lock, 7/16"
2 1950/52 2 | i rscut ét.z&d inder Block,
o Cylinder
716" - 14-20 x 1.25 8N
60 b, 1950/52 1 | Screw, Pan Hd., 5/16"-18 x 5/16", 8N
61 1939/52 1 | Bott, HH 3/8"16x 1.38, 8N
b-  Used On & ASN 263843
*-  No Longer Serviced

%

- As Required
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FIG. 6B1A -

ENGINE OVERHAUL KITS - 9N, 2N, 8N

d- Used On & ASN 247570
*.  No Longer Serviced
AR - As Required

REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
APN-6002-BA d, 1950/52 AR K:tmgngg Overhaul, Major, Thick Sleeves, 8N
udes:
APN-6055-A 1950/52 1 Kit, Sleeve, Piston & Ring
8N-6008 1950/52 1 Kit, Overhaul Gasket
21A-6207-B3 1950/52 4 Bushing, Connector Rod, .729ID
8N-6505-C 1950/52 4 Valve,
8BA-6510-B 1950/52 8 Bushing, Valve Guide
40-6512 " | 1950/52 8 Retainer, Valve Guide Bushing
8N-6513 1950/52 8 ing, Valve
8BA-6571 1950/52 4 Seal, Valve Stem
9N-6608-A 1950/52 1 Gear & Shaft Assy., Oil Pump Drive
8N-6610 1950/52 1 Gear, Oil Pump, riven
9N-6612-A 1950/52 1 Bushing, Oil Pump Body
8N-6614 1950/52 1 Gear, Oil Pump Drive
APN-6731-B 1950/52 1 Kit, Qil Filter
D8NN-12171-AA 1950/52 1 Kit, Distributor Point
FET-12300-A 1950/52 1 Condenser Assy., Distributor
AL-7-C 1950/52 4 | _Plug, Spark
APN-6002-DA d, 1950/52 AR | Kit, Em Overhaul, Major, Thick Sleeves,
Piston, 8N
Includes:
APN-6055-D 1950/52 i Kit, Sleeve, Piston & Ring, Maiched Set
8N-6008 1950/52 1 Kit, Gasket Overhaul
21A-6207-83 1950/52 4 Bushing, Connector Rod, .729 ID
8N-6505-C 1950/52 4 Valve,
8BA-6510-B 1950/52 8 Bushing, Valve Guide
40-6512 1950/52 8 Retainer, Valve Guide Bushing
8N-6513 1950/52 8 Spring, Valve
8BA-6571 1950/52 4 Seal, Valve Stem
9N-6608-A 1950/52 i Gear & Shaft Assy., Oil Pump Drive
8N-6610 1950/52 1 Gear, Oil Pump Driven
9N-6612-A 1950/52 1 Bushing, Oil Pump Body
8N-6614 1950/52 1 Gear, Oil Pump Drive
APN-6731-B 1950/52 1 Kit, Oil Filter
D8NN-12171-AA 1950/52 1 Kit, Distributor Point
FET-12300-A 1950/52 1 Condenser Assy., Distributor
AL-7-C 1950/52 4 Piug, Spark
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FIG.6B1A-  ENGINE OVERHAUL KITS - 9N, 2N, 8N -
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
* | APN-6002-FA ¢, 1950/52 AR | Kit, Engine Overhaul, Major, Semi-Finished
Sleeves, 9N, 2N, 8N
Includes:
APN-6055-A 1950/52 1 Kit, Sleeve, Piston & Ring
8N-6008 1950/52 1 Kit, Gasket Overhaul
21A-6207-B3 1950/52 4 Bushing, Connector Rod, .729 ID
8N-6505-C 1950/52 4 Valve, st
8BA-6507-A 1850/52 4 Valve, Intake
8BA-6510-B 1950/52 8 Bushing, Valve Guide
40-6512 1950/52 8 Retainer, Vaive Guide Bushing
8N-6513 1950/52 8 Spring, Valve
BBA-6571 1950/52 4 Seal, Valve Stem
52-6610-B 1950/52 1 Gear, Oil Pump, Driven
9N-6612-A 1950/52 1 Bushig. Qil Pump Body
52-6614-B 1950/52 1 Gear, Oil Pump Drive
APN-6731-B 1950/52 1 Kit, Oil Filter
AONN-12107-A 1950/52 1 Kit, Distributor Point
AONN-12300-A 1950/52 1 Condenser Assy., Distributor
AL-7-C 1950/52 4 Plug, Spark
APN-6002-GA AR | Kit, Engine Overhaul, Major, Matched Piston &
Sleeves, 9N, 2N, 8N
Includes:
APN-6055-D 1 Kit, Sleeve, Piston & Ring
8N-6008 1 Kit, Overhaul Gasket
21A-6207-B3 4 Bushing, Connecting Rod, .728 ID
8N-6505-C 4 Valve, Exhaust
8BA-6510-B 8 Bushing, Valve Guide
40-6512 8 Retainer, Valve Guide
8N-6513 8 Spring, Valve
8BA-6571 4 Seal, Valve Stem
9N-6608-A 1 Gear & Shaft Assy., Oil Pump Drive
52-6610-B 1 Gear, Oil Pump, Driven
ON-6612-A 1 Bushirg;' Oil Pump Body
52-6614-B 1 Gear, Oil Pump Drive
APN-6731-B 1 Kit, Oil Filter
AONN-12107-A 1 Kit, Distributor Point
AONN-12300-A 1 Condenser Assy., Distributor
AL-7-C 4 Plug, Spark

c-  Used On & BSN 247571
*-  No Longer Serviced
AR - As Required
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FIG.6B1A- ENGINE OVERHAUL KITS - 9N, 2N, 8N

REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
APN-6002-HA c AR IGtI.Engnecl Overhaul, Major, Thin Sieeves, 9N, 2N, 8N
n
APN-6055-E 1 Kit, Sleeve, Piston & Ring
8N-6008 1 Kit. Gasket Overhaul
21A-6207-B3 4 Bushing, Connecting Rod, .729 ID
8N-6505-C 4 Valve, Exhaust
8BA-6510-B 8 Bushing, Valve Guide
40-6512 8 Retainer, Valve Guide
8N-6513 8 Spnn%\lalve
8BA-6571 4
9N-6608-A 1 Gear & Shatft Oil Pump Drive
52-6610-B 1 Gear, O IPumﬁnve 4
ON-6612-A 1 Bushm& Oil Pump,
52-6614-B 1 | Pump Drive
APN-6731-B 1 Kit, Oil Filter
AONN-12107-A 1 Kit Distributor Point
ADNN-12300-A 1 Condenser Assy., Distributor
AL-7-C 4 Plug, Spark
8N-6008 1939/52 AR Kitngmse Overhaul Gasket
8N-6018 1939/52 1 Gasket
8N-6702 1939/52 1 Packing
9N-6020-A 1939/52 1 Gasket
8N-6707 1939/52 1 Packing
-5020-C 1939/52 1 Gasket
8N-6710 1839/52 1 Gasket
1939/52 1 Gasket
11 1939/52 1 (Gasket
8N-6051-B 1939/52 1 Gasket
1839/52 1 Gasket
THA-6521 1939/52 2 Gasket
* | ON-8507 1939/52 1 Gasket
9N-6619 1939/52 1 Gasket
ON-8513 1939/52 1 (Gasket
1 1 1 Gasket
ON-9447 1939/52 1 Gasket
8N-6700 1939/52 1 Packing
ON-9448 1839/52 2 Gasket
8N-6701 1939/52 1 Packing
ON-12143 1939/52 1 Gasket
e,1948/52 1
353454-S 1939/52 4 Ex%m 1-3/16"
* a,1939 1 Crankshaft,
8N-6011-D ‘ /52 Elaonkssv ?ﬂ e N
a- UsedOn

& BSN 263844
c- Used 0n&BSN247571
e- Used On & BSN 263843

*.  No Longer Serviced
AR - As Required
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FIG.6C1-  ENGINE ASSY. (INSIDE) - 8N, 2N, 8N
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FIG.6C1-  ENGINE ASSY. (INSIDE) - 9N, 2N, 8N

REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION

1 * | 8N-6011-C a, 1948/52 1 Engine Assy., Cylinder Block & Crankshatt,
Short Block, %‘

1 *+ | 8N-6011-D b,1939/52 | 1 | Engine Assy., Cylinder Block & Crankshatt,
Short Block, 9N, 2N, 8N

2 BN-6108-B 1939/52 4 Piston, Pin & Retainer Set, Standard

2 8N-6108-D 1939/52 4 Piston, Pin & Retainer Set, .020* O/S

2 * | 8N-6108-E 1839/52 4 Piston, Pin & Retainer Set, .030" 0/S

2 * | 8N-6108-F 1939/52 4 Piston, Pin & Retainer Set, .040° O/S

3 * | 19A-6135 1939/52 4 | Pin, Piston, Used W/Aluminum Piston Only

3 + | 99A-6135 1939/52 4 | Pin, Piston, Used W/Steel Piston Only

4 78-6140 1939/52 8 Retainer, Piston Pin

5 EBPN-6149-A 1939/52 1 Kit, Piston Ring, Used W/Steel Piston Only

5 8N-6149-B 1939/52 1 Kit, Piston Ring, Used W/Aluminum Piston &
Steel Sleeves

5 EBPN-6149-B 1939/52 1 Kit, Piston Ring, .020" O/S

5 EBPN-6149-C 1939/52 1 Kit, Piston Ring, .030" O/S

5 EBPN-6149-D 1939/52 1 Kit, Piston Ring, .040" O/S

5 8N-6149-G 1939/52 1 Kit, Piston Ring, Standard, Chrome

5 * | BN-6149-H 1939/52 1 | Kit, Piston Ring, .030° O/S

5 * | APN-6148-F 1939/52 1 Kit, Piston Ring, .020* O/S, Chrome

5 19839/52 1 | Kit, Piston Ring, .040" O/S, Chrome

6 * | SN-6200-B 1939/52 4 | Rod, Connecting

7 21A-6207-B3 1939/52 4 Bushirg, Connecting Rod, .729" ID

8 ON-6211-A 1939/52 8 Liner, ing Rod Bearing, Standard

8 9N-6211-B 1939/52 8 | Liner, Connecling Rod Bearing, .001" O/S

8 9N-6211-C 1939/52 8 | Liner, Connecting Rod Bearing, .002" O/S

8 9N-6211-D 1939/52 8 | Liner, Connecting Rod Bearing, .005" O/S

8 ON-6211-E 1939/52 8 Liner, Connecting Rod Bearing, .010° O/S

8 9N-6211-F 1939/52 8 | Liner, Connecting Rod Bearing, .012" 0/S

8 9N-6211-G 1939/52 8 | Liner, Connecting Rod Bearing, .020" O/S

8 * | ON-6211-H 1939/52 8 | Liner, Connecting Rod Bearing, .007° O/S

8 AONN-6211-A 1839/52 8 Liner, Connecting Rod Bearing, .030° O/S

8 ADNN-6211-B 1939/52 8 Liner, Connecting Rod Bearing, .040" O/S

9 C9AZ-6212-B 1939/52 8 | Nut, Connecting Rod, 3/8°-24

10 * | 2NC-6250-B b, 1939/50 1 Camshatt, For Bolt & Gear, 9N, 2N, 8N

10 * | 8N-6250 ¢, 1930/52 1 Camshaft

1 * | TRA-6255 1948/52 1 Gear, Distributor Drive

12 48-6256-B 1939/41 1 Gear Assy., Camshaft, Used W/ON-6250-A, 9N

12 TRA-6256-A 1939/52 1 Gear Assy., Camshaft

12 TRA-6256-B 1939/52 1 Gear Assy., Camshaft, .006" 0/S

12 * | TRA-6256-C 1939/52 1 | Gear Assy., Camshatt, .012° 0/S

a- Used On & BSN 263843
b-  Used On & BSN 263844
c-  Used On & ASN 263843

*-  No Longer Serviced
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FIG.6C1-  ENGINE ASSY. (INSIDE) - 9N, 2N, 8N
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FIG. 6C1 - ENGINE ASSY. (INSIDE) - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
13 350400-S 1939/52 1 Bolt, HH, Gear to Camshaft, 5/16"-24 x .61°
14 * | 91A-6258 1939/52 1 | Ring, ft Gear, Locking
15 8N-6276 b, 1939/52 1 Spnng Camshatt Thrust, 9N, 2N, 8N
16 * | ON-6303-A 1939/52 1 Crankshatt
17 48-6306-A 1939/52 1 Gear, Crankshaft
18 1939/52 1 | Key, Woodnuff, Gear to cmnan 1/4° x 1-1/8"
19 * | 9N-6325 1939/52 1 | Cap, Crankshaft Beanng
20 1939/52 1 | Cap, Crankshaft Bearing, Genter
21 ON-6331-A 1939/52 2 | Liner, Bearing, Center Main, Standard
21 9N-8331-B 1939/52 2 Llner Bearing, Center Main, .001* U/S
21 9N-6331-C 1939/52 2 | Liner, Beanng. Center Main, .002" U/S
21 * | 9N-6331-D 1939/52 | 2 | Llner Bearing, Center Main, .005" U/S
21 9N-6331-E 1939/52 2 | Liner, Bearing, Center Main, .010* U/S
21 * | 9N-6331-F 1939/52 2 Liner, Bearing, Center Main, .012" U/S
21 9N-6331-G 1939/52 2 Liner, Bearing, Center Mam .020° U/S
21 * | 9N-8331-H 1939/52 2 Lme Beanng,Genter Main, .007* U/S
21 AONN-6331-A 1939/52 2 , Center Main, .030° U/S
21 1939/52 2 Lmer Beanng. Center Main, .040" U/S
22 AONN-6333-A 1939/52 4 | Liner, Bearing, Front & Rear Main, .030" U/S
2 1939/52 4 | Liner, Bearing, Front & Rear Main, .040° U/S
2 9N-8333-A 1939/52 4 | Liner BearmgFrom&RearMamStandard
22 9N-6333-B 1939/52 4 | Liner, %anng. Front & Rear Main, .001" U/S
2 9N-6333-C 1939/52 4 | Liner, Bearing, Front & Rear Main, .002" U/S
2 * | 9N-6333-D 1939/52 4 Lmer Bearing, Front & Rear Main, .005* U /s
2 9N-6333-E 1 4 ner, Bearing, Front & Rear Main, o 0'U
2 * | ON-6333-F 1939/52 4 Llner Beam'lg. Front & Rear Main, 012' UIS
2 9N-6333-G 1939/52 4 | Liner, Bearing, Front & Rear Main, .020" U/S
23 * | BN-8375 1939/52 1
24 350816-S 1939/52 6 m%bmms'-mx 88
25 1939/52 1
26 | * |B6387-A 1939/52 2 | Pin, bowet uocra":ﬁsmn
27 1939/52 8 Tappetorﬁ , Valve, Push, Adjustable
28 * | 40-6505-A d, 1939/52 4 Valve Intake, Used W140-6510-C 9N 2N, BN
gg m gﬁ-eso&é 1948/52 2 Fraewae WIBBA-&W-B 8N
2 8BA-6507-A e 1948552 | 4 Valve IEmUsed /8BA-6510-B
30 8BA-6510-B e, 1948/52 8 | Bushing, Valve Guide, 8N
31 40-6512 1939/52 8 | Retainer, Vaive Guide, Bushing
32 8N-6513 f,193952 | 8 , Valve
32 8N-6513 e 1948552 | 8 | Spring, Valve, 8N
1) - 9N-6505-AbrmatsBSN421621 also use 8BA-6510-B, 8N-6513,
) BN-GSm-ssm & BBA%WM Engine Sets
b- Used On & BSN 263844
d- Used On & BSN 42162
e- Used On & ASN 42161

f-  Used On & BSN 42162
*-  No Longer Serviced
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FIG.6C1-  ENGINE ASSY. (INSIDE) - 8N, 2N, 8N
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FIG. 6C1 - ENGINE ASSY. (INSIDE) - 9N, 2N, 8N
REF |[FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
33 f, 1939/52 8 | Retainer, Vaive Spring, Used W/2NC-6513, 9N, 2N, 8N
3 8RT-6514-B 1948/52 4 | Retainer, Valve Spring, Exhaust, 8N
33 8BA-6514 1948/52 4 | Retainer, Valve Spring, Intake, 8N
34 EAM-6518-A 1948/52 8 | Lock, Valve, Spring Retainer, 8N
34 THA-6518 g, 1948/50 16 | Key, Vaive, Spring Retainer, 8N
34 7THA-6518 h, 1950/52 8 | Key, Vaive, Spring Retainer, 8N
35 * | 18-6397 1939/52 1 Pin, Dowel
8N-6546-B AR | Kit, Valve & Tappet, Free Type
Includes:
AONN-6500-A 8 Tappet Assy.
8N-6505-C 4 Valve
EAM-6518-A 4 Lock
8RT-6514-B 4 Retainer
8EQ-6550-8 4 Cap
* | 8N-17045-A 1 Wrench
* | 8N-17046-A 1 Wrench
8EQ-6550-B 1939/52 4 | Cap, Vaive Stem
36 8BA-6571 1948/52 4 | Seal, Valve Stem or Guide, Intake Bushing, 8N
37 9N-6603 i, 1839/52 1 Body Assy., Oil Pump, 9N, 2N, 8N
37 8N-6603 j, 1948/52 1 Body Assy., Oil Pump, 8N
38 9N-6608-A I, 1939/52 1 Gear & Shaft Assy., Oil Pump Drive,
Used W/9N-6603, 9N, 2N, 8N
38 9N-6608-A j, 1948/52 1 Gear & Shaft Assy., Oil Pump Drive, 8N
38 * | 8N-6608-B j, 1948/52 1 Gear & Shaft Assy., Oil Pump Drive Gear, 8N
39 52-6610-B i, 1939/52 1 Gear, Oil Pump, Driven, 9N, 2N, 8N
39 8N-6610 j, 1948/52 1 Gear, Oil Pump, Driven, 8N
40 ON-6612-A 1939/52 1 Bushirgl. Qil Pump, Body
41 52-6614-B i, 1939/52 1 Gear, Oil Pump, , 9N, 2N, 8N
41 8N-6614 j, 1948/52 1 Gear, Oil Pump, Drive, Used W/BN-6603, 8N -
42 8N-6615 1939/52 1 Screen & Cover & Inlet Tube Assy., Oil Pump,
Oil Inlet, Used W/BN-6603, 9N, 2N, 8N
143 1839/52 3 | Bolt, HH, Oil Pump Cover, 1/4"-20 x 5/8"
44 9N-6619 1939/52 1 Gasket, Oil Pump Cover
45 C5NN-7600-A 1939/52 1 Bearing, Clutch ,
46 * | 7TRA-7609 1939/52 1 Retainer, Fiywheel Dowel
e- Used On & ASN 42161
f-  Used On & ASN 42162
g- Used On & BSN 356950
h-  Used On & ASN 356949
i-  Used On & BSN 247571
j-  Used On & ASN 247570
*-  No Longer Serviced
AR - As Required
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FIG.6D1-  MUFFLER ASSY. & RELATED PARTS - 9N, 2N, 8N
REF | FN PART NUMBER FINIS YR/SN QTy DESCRIPTION
1 8N-5230 1939/52 1 | Muffler Assy.
* 1939/52 1 Muffier Assy., SNAN,2NAN,BNAN
2 CAPN-5200-A 1939/52 2 IG:, guu;ﬂer, Intake Pipe, Clamp
ncludes:
* | CONN-5270-A 2 Clamp
3 1939/52 2 Washer, Lock, 5/16"
4 2 Nut, Brass, 5/16"-18
5 2 Bott, Inlet Pipe to Clamp, 5/16°-18 x 1-5/8"
6 * | ON-5255 1939/52 1 | Pipe, Muffler Outlet
7 9N-5260 1939/52 1 | Bracket, Muffler, Outlet Pipe
8 Nut, Hex, 5/16"-18
9 1948/52 1 | Bot, Round Hd. Carriage, Outlet Pipe to Bracket,
516"-18x 1-1/8"
10 Washer, Lock, 7/16"
11 1948/52 1 | Nu,Hex RH, & Mufier Ciamp o Center Housing, 716"20

.-

No Longer Serviced
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FIG.6E1-  OIL FILTER, OIL GAUGE & RELATED PARTS - 9N, 2N, 8N
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FIG. 6E1 - OIL FILTER, OIL GAUGE & RELATED PARTS - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
1 * | ON-6714 1939/52 1 | Filter Assy., Oil
2 Washer, Lock, 3/8"
3 1939/52 2 | Bolt, Oil Fiter Bracket to Cylinder Hd.,
3/8"-16 x.75
1939/52 1 | Elbow, Taper Pipe Thread, 1/4"
4 1939/47 1 | Tube Assy., Filter to Block Outiet, 9N, 2N
5 BN-6722 1948/52 1 Elbow, Oil Gauge, Tube to Block, 8N
6 APN-6731-B 1939/52 1 Kit, Oil Filter
Includes:
NSS 1 Element, E7TNN-6744-BA

7 * | ON-6885 1 Gasket
8 * | ON-6737 1939/52 1 | Cover, Oil Fitter
9 * | 01A-6741 1939/52 1 | Screw, Oil Filter Cover
10 1939/52 2 | Gasket, Oil Filter Element
1 01A-6749 1839/52 1 Gasket, Qil Filter Cover
12 FAD-9273-A 1939/52 1 indicator Assy., Oil Pressure, 9N, 2N, 8N
13 1939/52 1 | Washer, Lock, #10, 9N, 2N, 8N
14 1939/52 1 | Nut, Hex, #10-32, 9N, 2N, 8N .
15 1839/52 1 | Connector, Intemal Pipe Thread, 1/4°, N, 2N, 8N

* | 2N-18666 a, 1939/52 1 | Tube Assy., Oil Filter to Govemor

* | 8N-18666 b, 1948/52 1 Tube Assy., Oil Filter to Governor, 8N
16 87971-S 1939/52 1 Connector, Thread, Tube to Oil Filter, 1/8" x 711624

1939/47 1 | Tube Assy., Oil Filter Inlet, 9N, 2N

17 * | 8N-18687-A a, 1948/52 1 | Tube Assy., Oil Filter inlet, 8N
17 8N-18667-B b, 1948/52 1 | Tube Assy., Oil Filter Inlet, 8N

* | 9N-18678 1939/47 2 | Nut, Oil Gauge Tube, SN, 2N
18 8N-18676-B 1948/52 1 | Tube, Oil Pressure Indicator, 8N
19 * | ON-66735 1939/52 1 | Spacer, Oil Fitter Cartridge
a- Used On & BSN 263844 '
b-  Used On & ASN 263843
*-  No Longer Serviced

NSS - Not Serviced Separately
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FIG.6F1- MANIFOLD ASSY., KEROSENE TYPE - 8N, 2N, 8N
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FIG. 6F1 - MANIFOLD ASSY., KEROSENE TYPE - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 a, 1950/52 1 Manifold Assy., Intake & Exhaust, 8N
2 Washer, Lock, 7/16"
3 Nut, Hex, 7/16"-20
4 88403-S43 1939/52 4 Stud, Manifold 1o Block, 7/16° - 14-20x 1.62°, 9N, 2N, 8N
5 Washer, Lock, 1/2"
6 le m 12"20
7 1939/52 4 | Stud, Vapor Chamber, Cover to Manifold,

1/2" - 13-20 x 1.68", 9N, 2N, &N
8 *(1) | BNAN-9458 a, 1950/52 1 Shatt, Exhaust Manifold Heat Control Piate, 8N
9 *(1) | 8BNAN-9460 a, 1950/52 1 Plate, Exhaust Manifold Heat Control, 8N

1948/52 2 | Bushing, Exhaust Control Valve

10 * | BNAN-9494 1950/52 1 Cover, Exhaust Manifold Heat Control
1 Washer, Lock, 5/16°
12 Nut, Hex, Brass, 5/16°-24
13 88367-58 1950/52 3 | Swd, Heat Control Cover, 516" - 18-24 x 1-3/16"
14 *(1) | BNAN-9495 1950/52 1 Handle, Exhaust Manifold Heat Control,

Used W/BNAN-8410
15 1950/52 1 Nut, Heat Control Handle, Set Screw, 5/16"-18
16 1950/52 1 mag?mémmwmnm

X.

17 1950/52 1 Gasket, Exhaust Manifold, Heat Control,

Used in 8NAN-9410
18 1948/52 1 Secrew, Exhaust Control Valve Handle Set
*-  No Longer Serviced

-

Not Necessary to Repair. Remove Plate, Shaft & Handle & Plug Holes in Manifold.
Used On & ASN 277554
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FIG.6G1- GOVERNOR & RELATED PARTS - 9N, 2N, 8N
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FIG. 6G1 - GOVERNOR & RELATED PARTS - 9N, 2N, 8N
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 9N-6022 1939/52 1 Gasket, Governor Housing, Governor to Timing
Gear Cover
CAPN-12502-A AR | Kit, Govemor Repair, W/O Proofmeter, 9N, 2N, 8N
CAPN-12502-B 1939/52 AR Ki: So;emor Repair, W/Proofmeter, 8N
: ncludes:
9N-18186-B 1 Race Assy., Lower
9N-18188-B 1 Race Assy., Upper
358081-S 4 Ball
9N-18187-A 1 Shaft
9N-18241 1 Shim
2 ON-18178-A 1939/52 1 Shaft & Drive Assy., Governor
3 9N-18182 1939/52 1 Bearing, Governor Needle
4 SN-18183 1839/52 1 Seal, Governor Dust
5 * | ON-18184 1939/52 1 Bushing, Governor Thrust
6 * | 356491-S 1939/52 1 | Washer, Bushing to Govemor, 53" OD x .06" Thick
7 9N-18185-C 1939/52 1 Body Assy., Governor, Used in 9N-18200-C &
8N-18204-A
7 * | SNAN-18185-B 1939/52 1 Body Assy., Governor,
Used in 9NAN-18200-B, SNAN,2NAN,8NAN
7 8N-18185-A 1948/52 1 Body Assy., Governor, Used in 8N-18204-B &
8N-18204-C, 8N
7 * | 8N-18185-B 1948/52 1 Body Assy., Governor, Used in 8N-18204-B &
8N'1 8204'c| BN
8 1943/52 2 | Screw, Body to Cover, #8-32 x 1/4°, 2N, 8N
* | 355027-S 1939/43 2 Screw, Body to Cover, #6-32 x .28, 9N, 2N
10 9N-18187-A 1939/52 1 Shaft Assy., Govemor Drive, Used in 9N-18179-A,
9N-18200-C, SNAN-18200-B, 8N-18204-B
10 8N-18187-A 1948/52 1 Shatt Assy., Govemor Drive, Used in 8N-18204-B &
' 8N-18204-C, 8N, BNAN
11 358081-S 1839/52 4 | Ball, Steel, 5/8"
12 1939/52 2 | Washer, Used W/Driveshaft & Shim to Clip,
44" ID x .68" OD x .05" Thick
13 ON-18188-B 1939/52 1 | Race Assy., Governor, Upper
14 9N-18189 1939/52 1 Lever Assy., Governor, Used W/SN-18200-C &
8N-18204-B, 9N, 2N, 8N, 8NAN
14 * | 9NAN-18189 1939/52 1 Lever Assy., Governor,
Used W, -18200-B, SNAN,2NAN,BNAN
15 9N-18190 1939/47 1 Lever Assy., Govemor, Manual, 9N, 2N
15 * | 9NAN-18190 1939/52 1 Lever Assy., Govemnor, Manual, 9SNAN, 2NAN, 8NAN
15 * | BN-18190 1948/52 1 Lever Assy., Govemnor, Manual, BN
16 Washer, Lock, 1/4"
17 Nut, Hex, 1/4"-28
18 355233-S8 1939/52 1 Bolt, Governor Adjusting, 1/4"-28 x 3/4"
19 * | 8N-18191-A 1939/52 1 Base, Governor
19 * | 8N-18191-B 1939/52 1 Base, Govemor
*- - No Longer Serviced
AR - As Required
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RELATED PARTS - 8N, 2N, 8N

GOVERNOR &
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FIG.6G1-  GOVERNOR & RELATED PARTS - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
20 9N-18192 1939/52 1 Bearin% Assy., Governor Thrust Ball
21 9N-18194 1939/52 1 Base, Govemnor Fork
22 1939/52 1 Clip, Governor Driveshaft
23 9N-18196 1939/52 1 Spring, Govemor Lever
24 9N-18200-C 1939/47 1 Govemnor Assy., 9N, 2N
. 1939/52 1 Governor Assy., INAN, 2NAN, BNAN
25 8N-18204-B 1948/52 1 Govemor Assy., Used on 8NAN W/Proofmeter, 8N, BNAN
25 * | 8N-18204-C 1948/52 1 | Govemor Assy., Used on 8NAN w/Proofmeter, 8N, SNAN
Washer, Lock, 3/8"
Nut, Hex, 3/8"-16
26 * | 355575-S7 1948/52 1 | Screw & Lockwasher Assy., 3/8™16 x 17, 8N, 8NAN
27 1948/52 1 Screw & Lockwasher Assy., 3/8"-16 x 1-3/4°,

Above Parts Used for Govemnor .to
Timing Gear Side Cover, SN, 8N,

28 87381-S : 1939/52 11 Elbow, Oil Line, Filter to Governor, 1/8"

2 * | BN-18222 1939/52 1 Gear, Govemnor Drive

30 357319-S 1948/52 1 WaﬁiersthethLGwnorDMGeamm

31 * | oN-18224 1939/52 1 | Pin, Govemor Fork to Lever Shatt

32 * | ON-18235 1939/52 1 Fork, Govemor

33 ON-18241 1939/52 AR | Shim, Governor Driveshatt, Ball Stop

34 8N-9815 1948/52 1 Rod Assy., Lever to Govemnor, 8N
9N-9815-B 1839/47 Rod Assy., Lever to Governor, 9N, 2N

35 * | ON-9818-A 1939/52 1 Rod ., Govemor to Carburator, SN, 2N, BN

1950 8NAN W/Caburetor, Not Used on 9NAN, 2NAN

9NAN-9818 1939/52 1 Rod Assy., 600 to Carburator, SNAN, 2NAN,8NAN

*- No Longer Serviced
AR - As Required
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FIG.7A1-  3-SPEED TRANSMISSION (1939/47) - 9N, 2N
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FIG. 7A1 - 3-SPEED TRANSMISSION (1939/47) - 9N, 2N
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 * | 2N-7017-A 1939/47 1 Gear, Transmission, Main Drive
2 9N-7050 1939/47 1 Retainer Assy., Transmission Main Drive,
Gear Bearing
Includes: Cap, 9N-7062
3 Washer, Lock, 3/8°
4 4 | Boft, Retum to Transmission, 3/8"-16 x 1-1/4"*
5 8N-7052-A 1939/47 1 Seal Assy., Oil, Transmission Main Drive,
Gear Bearing
6 * | ON-7061 1939/47 1 Shaft, Transmission, Main
7 9N-7066 1939/47 1 | Cone & Roller Assy., Transmission Countershaft
Bearing, Rear
7 9N-7066 1939/47 1 ch: & Roll:r Assy., Transmission Countershaft
aring, Front
7 ON-7066 1839/47 2 Cone & Roller Assy., Main Drive, Gear Bearing
8 9N-7067 1839/47 1 | Cup, Transmission Countershaft Bearing, Retum
8 9N-7067 1939/47 2 | Cup, Main Drive Gear Bearing
8 9N-7067 1939/47 1 | Cup, Transmission Output Bearing, Rear
9 * | ON-7070 1939/47 1 Ring, Snap, Transmission Countershatt, 1.64" Dia.
10 9N-7085 1939/47 1 | Retainer Assy., Transmission Shaft Bearing, Main
1 Washer, Lock, 3/8"
12 * | 355545-S 1939/47 4 303'}'8}1?6' H?wzl;jn & Shims to Tranmission Case,
l_ x ] L]
13 9N-7086 1939/47 1 | Gasket, Main Drive Gear Bearing, Retainer
13 9N-7086 1939/47 1 | Gasket, Countershaft Bearing Retum
14 * | 9N-7100 1939/47 1 | Gear, Transmission Sliding, First & Third
15 N-7101 1939/47 1 | Gear, Transmission Sliding, Second & Reverse
16 * | ON-T111 1939/47 1 | Countershaft, Transmission
17 * | 2N-T113-A 1939/47 1 | Gear, Transmission Countershaft, Used W/2N-7017-A
Standard Ratio
18 ON-7120 1939/47 1 | Bearing Assy., Transmission Main Shaft Pilot
19 * | ON-T134 1939/47 1 | Retainer Assy., Countershaft Bearing
2 Washer, Lock, 3/8"
21 * | 355545-S 1939/47 1 | Boft, HH, Countershaft Bearing Retum to
Transmission Case, 3/8"-16 x 1-1/4°

3

No Longer Serviced
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FIG.7A1-  3-SPEED TRANSMISSION (1939/47) - 9N, 2N
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FIG. 7A1 - 3-SPEED TRANSMISSION (1939/47) - 9N, 2N

REF | FN PART NUMBER FINIS YR/SN QTy DESCRIPTION

2 C3NN-7135-A 1939/47 AR | Shim, Transmission Output Shaft,
Bearing Retainer, .003"

2 C3NN-7135-B 1939/47 AR | Shim, Transmission Output Shaft,
Bearing Retainer, .005"

22 C3NN-7135-C 1939/47 AR | Shim, Transmission Output Shaft,
Bearing Retainer, .012"

22 C3NN-7135-A 1939/47 AR | Shim, Transmission Countershatt,
Bearing Retainer, .003"

2 C3NN-7135-B 1939/47 AR | Shim, Transmission
Bearing Retainer, .005"

2 C3NN-7135-C 1939/47 AR | Shim, Transmission Countershaft,
Bearing Retainer, .012"

23 * | 9N-7140 1939/47 1 Shaft, Transmission Reverse, Idler Gear

24 - | * | ON-7141 1939/47 1 Gear & Bushing Assy., Transmission Reverse Idier

25 1939/47 1 | Bushing, Reverse Idler Gear

26 1939/47 1 Pin, Reverse Idler Gear Shaft

27 IN-716 1939/47 1 _| Hub, PTO Clutch

28 1939/47 1 Bolt, HH, 3/8"-24 x .88

29 1939/47 1 Washer, Lock, 3/8"

30 351402-S 1 Washer, 13/32" ID x 1-1/2" OD

*-  No Longer Serviced

AR - As Required
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FIG.7A2-  4-SPEED TRANSMISSION (1948/52) - 8N
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FIG. 7A2 - 4-SPEED TRANSMISSION (1948/52) - 8N
'HEF FN PART NUMBER FINIS YR/SN QTYy DESCRIPTION
1 * | 2N-7017-A 1948/52 1 Gear, Transmission, Main Drive
2 8N-7029 1948/52 1 Washer, Thrust, Transmission Reverse Idler, Rear,
1-9/64° OD, Used W/BN-7149
3 9N-7050 1948/52 1 Retainer Assy., Transmission, Main Drive,
Gear Bearing
Includes: Cap, 9N-7062
4 | Washer, Lock, 3/8°
5 4 | Bot, Retum to Transmission, 3/8"-16 x 1-1/4"
6 8N-7052-A 1948/52 1 Seal Assy., Oi, Transmission, Main Drive Gear Bearing
7 8N-7061 1948/52 1 Shatft, Transmission, Main
8 9N-7066 1948/52 1 | Cone & Roller Assy., Transmission Countershaft
Bearing, Rear
8 9N-7066 1948/52 1 C%'eleaﬁ RolerF Assy., Transmission Countershaft
ing, Front
8 9N-7066 1948/52 2 | Cone &ngouer Assy., Main Drive Gear Bearing
9 9N-7067 1948/52 1 Cup, Transmission Countershaft Bearing, Retum
9 9N-7067 1948/52 2 | Cup, Main Drive Gear Bearing
9 9N-7067 1948/52 1 Cup, Transmission Output Bearing, Rear
10 * | 9N-7070 1948/52 1 | Ring, Snap, Reverse Idler Gear
1A * | 8N-7071-A 1948/52 1 Washer, Thrust, Main Drive Shatt, 1st Speed Gear,
1.77"IDx 250" OD
12 8N-7071-B 1948/52 1 Washer, Thrust, Main Drive Shaft, 1.32" ID x 2.12° 0D
13 9N-7085 1948/52 1 Retainer Assy., Transmission Shaft Bearing, Main
14 Washer, Lock, 3/8°
15 * | 355545-S 1948/52 4 | Bok, HH, Retum & Shims to Transmission Case,
16 x 1.25"
16 9N-7086 1948/52 1 Gasket, Main Drive Gear Bearing, Retainer
16 9N-7086 1948/52 1 Gasket, Countershaft Bearing Retum
17 BN-7100 1948/52 1 Gear, Transmission, First
18 8N-7102 1948/52 1 Gear, Transmission, Third
19 8N-7105-B 1948/52 1 Connector, Transmission Countershaft
20 8N-7106 1948/52 1 | Coupling, Transmission Countershaft Connector
20 8N-7106 1948/52 1 Coupling, Main Shaft Connector
21 BN-7108 1948/52 1 Connector, Transmission Main Shaft, Coupling
2 8N-7110 1848/52 1 Gear, Transmission Main Shaft, Fourth
23 8N-7111 1948/52 1 Countershaft, Transmission
24 8N-7112 1948/52 1 Gear, Transmission Countershaft, Fourth Speed
2 8N-7113-B 1948/52 1 Gear, Transmission Countershatt, Used W/2N-7017-A
26 BONN-7114-A 1948/52 1 Gear, Transmission Countershaft, Second Shaft
27 9N-7120 1948/52 1 Bearing Assy., Transmission Main Shaft, Pilot
28 * | 9N-7134 1948/52 1 Retainer Assy., Countershaft Bearing
29 Washer, 38"
30 * | 355545-S 1948/52 1 Bolt, HH, Countershaft Bearing Retum to
Transmission Case, 3/8"-16 x 1-1/4"
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FIG.7A2-  4-SPEED TRANSMISSION (1948/52) - 8N
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FIG. 7A2 - 4-SPEED TRANSMISSION (1948/52) - 8N
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
3 C3NN-7135-A 1948/52 AR ‘| Shim, Transmission Qutput Shaft,
Beanng Retainer, .003"
31 C3NN-7135-B 1948/52 AR | Shim, Transmission Output Shatt,
P Beanng Retainer, .005"
31 C3NN-7135-C 1948/52 | AR | Shim, Transmission Output Shaft,
Beanng Retainer, .012"
31 C3NN-7135-A 1948/52 AR | Shim, Transmission Countershatt,
Bearing Retainer, .003"
31 C3NN-7135-B 1948/52 AR | Shim, Transmission Countershatt,
Beanng Retainer, .005"
31 C3NN-7135-C ' 1948/52 AR | Shim, Transmission Countershaft,
Bearing Retainer, .012"
32 * | NAA-7140-A 1948/52 1 Shaft, Transmission, Reverse Idler Gear, 8N
33 * | BN-7141 1948/52 1 Gear & Bushing Assy., Transmission, Reverse Idler
34 * | 8N-7143-A 1948/52 2 Bushing, Reverse Idler Gear, 8N
35 8N-7144 1948/52 1 Gear, Transmission, Reverse Idler, Driven, 8N
36 * | 8N-7145 1948/52 1 Coupling, Transmission, Reverse Gear Shift, 8N
37 * | 8N-7148 1948/52 1 Washer.o m Transmission Reverse Idler Gear,
2.16" 0D,
BN-7149 1948/52 1 Washer, Thrust, Transmission Reverse Idler, Front
2" OD, Used W/BN-7029, 8N
39 * | 8N-7155 1948/52 1 Ring, Snap, Reverse Idler Gear Shaft, 8N
40 BONN-7A381-B 1948/52 1 Geay, Transmission, Second LSgeadTm 8N
41 * | 8N-715-B 1948/52 1 Bearing Assy., PTO Shifter &
41 9N-715-C 1948/52 1 Assy., PTO Shifter & Shaft
42 * | 9N-716 1948/52 1 Hub, PTO Clutch
43 1948/52 1 Bolt, HH, Clutch Hub to Transmission
44 Washer, Lock, 3/8"
45 * | 351402-S 1948/52 1 Washer, 13/32° ID - 1-1/2° OD
46 2N-7T17 1948/52 1 Sleeve, PTO Clutch
47 * | 9N-719 1948/52 1 Rail, PTO Shifter
48 Washer, Lock, 3/8"
49 1948/52 1 Nut, Hex, Shifter Stop to Rail, 3/8°-24
50 NAA-T22-A 1948/52 1 Stop, PTO Shifter, A1 & A2 are Alternate
51 ON-754 1948/52 2 Ring, Snap, PTO Bearing
52 * | 8N-770 1948/52 1 Support, PTO
53 : Washer, Lock, 3/8"
54 355545-S 1948/52 4 Boit, HH, to Transmission, 3/8"16x 1.25
55 79-7234 1948/52 1 Spn , PTO Shifter, Rail Mesh
56 * | 353075-S 1948/52 1 |, Shifter Fork Spring, 3/8"

:
é
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FIG.781- GEARSHIFT & RELATED PARTS - 9N, 2N
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FIG.7B1-  GEARSHIFT & RELATED PARTS - 9N, 2N

REF |[FN PART NUMBER FINIS YR/SN QTy DESCRIPTION

1 * | 9N-7209 1939/47 1 Lever, Gearshift Assy.

2 9N-7221-B 1939/47 1 Pin, Gearshift Lever

3 ON-7227-B 1939/47 1 Spnng, Gearshift Lever

4 9N-7228-A2 1939/47 1 Seat, Gearshift, Lever Spring

5 a, 1939/40 1 Lock, Interlock, Gearshift, Lock, SN

5 * | ON-7229-B b, 1940/47 1 Lock, Interlock, Gearshift, Lock, SN

5 * | ON-7229-B 1940/47 1 Lock, Interlock, Gearshift, Lock, 2N

6 Pin, Cotter, 1/16" x 1/2°

7 1939/47 2 Phdevs.GeaLodmLmerl-bwg 16" x1"

8 * | ON-7230-A a, 1939/40 1 Lock, Transmission Shifter, First & Third Gear, SN

8 * | ON-7230-B b, 1940/47 1 Fork, Transmission Shrfter First & Third Gear

9 * | ON-7231-A a, 1939/40 1 Fork, Transmission Shifier, Second & Reverse Gear,
Used W/ON-7223-A, 9N '

9 * | ON-7231-B b, 1940/47 1 Fork, Transmission Shifter, Second & Reverse Gear,
Used W/ON-7223-B, 9N

9 * | ON-7231-B 1940/47 1 Fork Transmission Shifter, Second & Reverse Gear,
Used W/ON-7223-B, 2N

10 79-7234 1939/47 2 Spring, Transmission Gear Shift, Rail

1 353075-S 1939/47 2 Ball, Shifter Fork Spring, 3/8"

12 * | ON-7240-A 1939/47 1 Rod, Gear Shifter Selector, R.H.

13 * | ON-7241 1939/47 1 Rod, Gear Shifter Selector, L.H.

14 C5NN-7277-C 1939/47 1 Seal, Gearshift Lever, Dust

a-  Usedon &BSN 12500

b-  Used On & ASN 12499

*-

No Longer Serviced




1-92

FORD NEW HOLLAND
PARTS CATALOG

GEARSHIFT & RELATED PARTS - 8N
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No Longer Serviced

FORD NEW HOLLAND
PARTS CATALOG

FIG. 7B2 - GEARSHIFT & RELATED PARTS - 8N

REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION

1 8N-7037 1948/52 1 Gasket, Transmission Filler Plug

2 C5NN-7202-B 1848/52 1 Lever, Gearshift

3 NAA-7211-A -1 1948/52 1 Cover Assy., Transmission

4 1948/52 9 | Bol, HH, Transmission Cover to Transmission Housing,

3/8"-16 x 3/4"

5 CSNN-7213-A a, 1950/52 1 Ball Assy., Transmission Gearshift Lever

6 * | 8N-7216 1948/52 1 Plate, Transmission, Reverse Gearshift

7 9N-7221-B 1948/52 1 Pin, Gearshift Lever

8 E6NN-7223-BA 1948/52 1 Gasket, Gearshitt Cover

9 8N-7225 1948/52 1 Plate, Second & Fourth, Transmission Gearshift
10 9N-7227-B 1948/52 1 Spring, Gearshift Lever

1 9N-7228-A2 1948/52 1 Seat, Gearshift, Lever Spring '
12 8N-7229 1948/52 1 Latch, Starter, Sa

13 NCA-7230-A 1948/52 1 Fork, Transmission Shifter, First & Third Gear

14 * | 8N-7231 1948/52 1 Fork, Transmission Shifter, Reverse Gear

15 79-7234 1948/52 3 | Spring, Transmission Gearshift, Rail

16 353075-S 1948/52 3 | Ball, Shifter Fork Spring, 3/8"

16 353075-S 1948/52 1 Ball, Steel, Between Rod & Rail, 3/8"

16 353075-S 1948/52 1 Ball, Between Rail & Gearshift Shatt,

Lock Plunger Spring Seat, 3/8"

17 C5NN-7N236-B 1948/52 1 Fork, Transmission, Second & Fourth Gear Shifier
18 74-7238-F 1948/52 2 | Seat, Gear Shifter, Rail Spring

18 * | BN-7238 1948/52 2 Pivot, Transmission Shifter Piate

19 DBNN-7240-AB 1948/52 1 Rail, Transmission, First & Third Gear Shifter

20 D3NN-7241-A 1948/52 1 Rail, Transmission, Second & Fourth Gear Shifter
21 * | 8N-7242 1948/52 1 Rail, Transmission, Reverse Gear Shifter Fork
2 BN-7245 1948/52 3 | Screw, Transmission, Fork Lock

23 Nut, Hex, 3/8°-24

24 * | 8N-7257 1948/52 1 Support, Starter Switch

25 DONN-7268-AA 1948/52 2 | Gasket, Transmission Shifter Pivot

26 C5NN-7277-C 1948/52 1 Seal, Gearshift Lever, Dust

27 8N-7485 1948/52 1 Plug or Cap, Transmission, Filler

28 8N-11500 1948/50 1 Switch Assy., 8N

2 8N-11529 1948/50 1 Gasket, Starter Switch, 8N

30 * | 3512178 1948/50 1 | Washer, Lock, Extemal Tooth, 3/4*, 8N
31 1948/50 1 Nut, Hex, Switch to Transmission Cover, 3/4"-16, 8N
32 ESNN-7Z307-AA 1948/52 2 | Gasket, Transmission Lock, Plunger Seat

a- Used On & ASN 252844
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FIG.7C1-  TRANSMISSION CASE, CLUTCH & RELATED PARTS - 9N, 2N, 8N
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FORD NEW HOLLAND
PARTS CATALOG
FIG. 7C1 - TRANSMISSION CASE, CLUTCH & RELATED PARTS - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN QTYy DESCRIPTION
1 * 1939/47 1 Case Assy., Transmission, SN, 2N
1 1948/52 1 Case Assy., Transmission, 8N
2 ‘ Nut, Hex, 7/16°-14
3 Washer, Lock, 7/16"
4 1939/52 9 | Bolt, HH, Transmission Case to Engine,
4 7/16"14 x 1.12, 9N, 2N, 8N
5 9N-7010 1939/47 1 Plug, Transmission Drain
5 8N-7010 ' 1939/52 1 Plug, Transmission Drain, 9N, 2N, 8N
Includes: Gasket, Magneuzed
6 8N-7011 1939/52 1 Gasket, Transmission Drain Plug, 9N, 2N, 8N
7 ¥ 1939/47 1 Rod, Clutch Release
8 Nut, Hex, 3/8"-24
9 Pin, Cotter, 1/8° x 5/8"
10 Pin, Clevis, 3/8" x 1-3/32"
1 1939/47 1 | Clevis, Release Rod to Pedal, 3/8"-24 x 2-1/2"
12 78-2477 1939/47 2 Bushing, Brake Cross Shaft, SN, 2N
78-2477 a, 1948/49 4 | Bushing, Brake Cross Shaft, 8N
12 CONN-2477-A b, 1949/52 4 Bushmg Brake Cross Shaft, 8N
13 40-7508-A 1939/52 2 , Clutch Shaft, 9N, 2N, 8N
14 * | B-7510-A2 1839/52 1 Shaﬁ'raulch Release, 9N, 2N, 8N
15 * ] ON-7511 1939/47 1 Arm, Clutch Release Shaft
15 8N-7511-B 1948/52 1 | Am, Clutch Release Shaft, Used W/BN-7520-B, 8N
16 352581-S8 1939/52 1 Pin, Flat Hd., Clutch Release Arm to Shaft,
5/16'x1 1/2' 9N, 2N, 8N
16 352581-S8 1839/52 1 | Pin, Fiat Hd., Clutch Release Shaftto Fork,
516" x 1-1!2'. 9N, 2N, 8N
17 48-7515 1839/52 1 | Fork, Clutch Release Shatt, 9N, 2N, 8N
18 * | 8N-7533 1948/52 1 | Pin, Clutch Release, Shatt Am, Usedwm7511-8.m
19 * | 40-7549 1939/52 2 | Facing, Clutch Disc, Used W/91A-7550, 9N, 2N, 8N
19 * | NAA-7549-A 1939/52 2 FagurNu zﬁll.g!\ Disc, Used W/BN-7550 or NAA-7550-A
19 | * | NAA-75498 1939/52 2 | Facing, Clutch Disc, used W/NAA-7550-A, 9N, 2N, 6N
* | 351926-S 1939/52 24 | Rivet, Facng Countersunk, 532" x 3/16°, 9N, 2N, 8N
20 356922-S 1939/52 14 | Rivet, Head, Countersunk, 9/64° x 7/32°
21 91A-7550 1839/52 1 DlscAwy aﬁﬁgmdwmmmmm
21 NAA-7550-A 1939/52 1 ﬁay Clutch, Optional W/91A-7550, SN, 2N, 8N
21 313299 1948/52 AR ., Clutch, 10* Single, Duty,
Llsed 1o SN 14357 W/Plate & Cylinder
BBNN-TSGS-A, 8N

a-  Used On & BSN BN-14257
b-  Used On & ASN 8N-14257

*-  No Longer Serviced
AR - As Required
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FIG.7C1-  TRANSMISSION CASE, CLUTCH & RELATED PARTS - 9N, 2N, 8N
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FORD NEW HOLLAND
PARTS CATALOG
FIG.7C1 - TRANSMISSION CASE, CLUTCH & RELATED PARTS - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN QrY DESCRIPTION
22 9N-7561 1939/52 1 Hub, Clutch Release Bearing, Used W/78-7580-A, 9N, 2N, 8N
23 9N-7562 1939/52 2 | Spring, Clutch Release Bearing, 9N, 2N, 8N
24 09A-7563 1939/52 1 Plate & Cylinder Assy., Clutch Press,
Optional W/8BN-7563, 9N, 2N, 8N
24 BN-7563 1939/52 1 Plate & Cylinder Assy., Clutch Press,
W/09A-7563, SN, 2N, 8N
25 Washer, Lock, 5/16"
26 350433-S 1939/52 6 Bolt, Clutch Cover to Flywheel, Spec. Shoulder,
516"-18 x.77, 9N, 2N, 8N
27 CONN-7580-A 1939/52 i Bearing Assy., Clutch Release, 9N, 2N, 8N
28 1939/52 1 Pin, Cotter, 7/32" x 1.00°, SN, 2N, 8N
29 C7NN-3N406-A 1948/52 2 | Cap, Radius, Rod Ball, 8N
29 * | ON-3440 1939/47 2 | Cap, Radius, Rod Ball, 9N, 2N
30 1948/52 4 Sdead‘usRodBallCap Spacer&nincha'd
Bracket to Transmission, 7/16"-14-20 x 3-9/16", 8N
30 L 1939/47 2 | Stud, Cap & Spacer to Transmission Case,
716" - 14-20 x 3.18°, 9N, 2N
31 " Nut, Hex, 7/16-20
32 C5NN-3N442-C 1939/52 2 Spacer Radius Rod Ball
33 88398-S 1939/47 2 & Ring Board, Bracket to Transmission
Case 7/16" - 14-20 x 1.57"
34 E6NN-7223-BA 1948/52 1 | Gasket, Gearshift Cover, 8N
K7} 9N-7223-B 1939/47 1 Gasket, Gearshift Cover, 9N, 2N

o»
]

No Longer Serviced
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FIG.7D1-  PTO SHIFTER LEVER, FORK & RELATED PARTS - 9N, 2N, 8N
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FORD NEW HOLLAND
PARTS CATALOG
FIG. 7D1 - PTO SHIFTER LEVER, FORK & RELATED PARTS - 9N, 2N, 8N
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 9N-715-B 1939/52 1 Assy., PTO Shifter & Shift
1 9N-715-C 1939/52 1 Assy., PTO Shifter & Shift
2 * | ON-716 1939/52 1 | Hub, Clutch
3 1939/52 1 | Bol, HH, Cluich Hub to Transmission, 3/824 x .88
4 Washer, Lock, 3/8"
4 Washer, Lock, 3/8"
5 * | 351402-S 1939/52 1 | Washer, 13/32° ID - 1-1/2° OD
6 2N-7T17 1939/52 1 Sleeve, PTO Clutch
7 * | ON-719 1939/52 1 | Rail, PTO Shifter
8 1939/52 1 | Nut, Hex, Shifter Stop to Rail, 3/8"-24
9 * | ON-T20 1939/52 1 | Fork, PTO Shifter
10 * | 8N-721-A 1939/52 1 | Plate, PTO Shafter
1 Nut, Hex, 7/16°-20
12 ' 1939/52 2 | Stud, Screw, Piate to Housing, 7/16" - 14-20x 1-38"
354346-S8 1939/52 2 | Std, Screw, Brake Sector & Plate to Housing,
716" -14-20 x 1"
13 NAA-722-A 1939/52 1 Stop, PTO Shifter, A1 & A2 are Alternate
14 * | ON-723 1939/52 1 | Lever, PTO Shifter
15 60518-S 1939/52 1 Rlvet,LeveftoFork. 1/4° x 1-1/4*
16 9N-754 1939/52 2 | Ring, Sn%gTo
17 * | 8N-7T70 1939/52 1
18 * | 355545-S 1939/52 4 | Bolt HH, to Transmission, 3/8"-16x 125
19 79-7234 1939/52 1 Shifter, Rail Mesh
20 353075-S 1939/52 1 teel, Shifter Fork Spring, 3/8"
ON-4131 1939/52 1 PTO
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FIG.7E1-  PTOASSY.-9N, 2N, 8N
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FORD NEW HOLLAND
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FIG.7E1-  PTOASSY.-ON, 2N, 8N
REF | FN PART NUMBER FINS | YRGN _|QTY DESCRIPTION
1 NS 1939/52 1 | PTO
2 DBNN-703-AA 1939/52 2 | SealAssy., Oil, PTO
3 9N-710-B 1939/52 2 | Shaft Assy., PTO, Used W/ON-733-B
3 + | ON-715-8 1939/52 1 | ‘Bearing Assy., PTO, Front
4 9N-715-C 1839/52 1 | Bearing Assy., PTO, Front
5 9N-724 1939/47 1 | Washer, PTO, Seal Case, Used W/ON-700-A &
9N-700-B, SN, 2N
6 ON-727 1939/47 1 | Seal, PTO, Bearing, Used W/ON-700-A & ON-700-B, ON, 2N
7 + | oN-726-B 1939/47 1 | Case, PTO Sieeve Bearing Sea, Used W/ON-710-A, 9N, 2N
8 Pin, Cotter, 1/16° x 1/2"
9 1939/47 1 Pin, Clevis, Bearing Seal Case to Shatt,
1/4" x 1.68, 9N, 2N
10 1939/47 1| spong J&Té’ Bearing Seal, Used W/SN-700-A &
11 1936/47 1 | Guide, PTO Spring, Used W/BN-700-A & 9N-700-8, 9N, 2N
12 1939/47 1 | Ring, PTO Bearing Seal, Used W/ON-700-A &
9N-700-B, 9N, 2N
1989/47 2 | Ring, Snap, PTO Shaft Bearing, Used W/BN-700-A, 9N, 2N
13 9N-733-B 1939/52 1 | Cover, PTO Shaft
14 1939/52 4 | Bokt, HH, Coverio Center Housing, 7/1614"x 112"
15 1939/47 1 | Retainer, PTO Bearing, Used W/ON-700-A & 9N-700-B
16 | * |ON-735-A 1839/47 1 | Sleeve, PTO, Used W/ON-710-A, 9N, 2N
17 NTS 150948 > | Ring ap_ PTO Shaft Bear
18 C5NN-747-A 1939/52 1 Gaske?nlgq’omvef e
19 310088 1939/52 1 | Cap,PTO
DCPN-7490-A 183952 1 | Kit, PTO Guard

*.  No Longer Serviced
NS - Not Serviced - Order Components
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FIG.8A1-  RADIATOR & RELATED PARTS - 8N, 2N, 8N
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FORD NEW HOLLAND
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FIG. 8A1 - RADIATOR & RELATED PARTS - 9N, 2N, 8N

REF PN PART NUMBER FINS | YRISN a1V DESCRIPTION

1 BN-8005 1939/52 1 Radiator Assy.

2 1939/52 2 Nut, Hex, 7/16"-14

3 1939/52 2 Washer, Lock, 7/16"

4 1939/52 1 Washer, R.H. Side Only, 7/16"

5 351655-S36 1939/52 2 Bolt, Carriage, Radiator to Front Axle Support,
7/16*-14 x 1

6 2N-8032 1939/52 1 Pad, Radiator Filler Neck

7 1948/52 1 Bumper, Radiator, Grille to Hood, 8N

8 2N-8100-A 1943/52 1 | Cap Assy., Radiator, Oblong, W/One Finger Lug, 2N, 8N

9 C5NN-8115-B 1939/52 1 Cock Assy., Radiator Drain

10 C5NN-8125-A 1939/52 2 Insulator, Radiator Support

11 * | 2N-8146 1939/52 1 Shroud, Fan

12 Washer, Lock, #8 External Tooth

13 1939/52 7 | Screw, Pan Hd., Shroud to Radiator, #8-32 x .38

14 8N-8204 1948/52 1 Grille Assy., Radiator, 8N

15 1939/47 1 Grille Assy., Radiator, 9N, 2N

16 2N-8260 1939/52 i Hose, Oy!nder Hd., & Radiator; Cylinder Hd. to

17 * 1312588 a, 1939/52 1 Hose, Cylinder Hd. & Radiator, Radiator Lower

17 8N-8286 b, 1950/52 1 mse,oyiwm.&nm.mmau

18 107325 1939/52 4 | Clamp Assy., Hose, Upper & Lower Hose

19 1939/52 1 Thermostat Assy., Water, Used Only On Kerosene
Tractor, 9N, 2N, 8N

19 B2NN-8575-A 1939/52 1 Thermostat ., Water, Not Used On Kerosene
Tractor, 9N, 2N, 8N

a- Used On & BSN 263844

b- Used On & ASN 263843

*_

No Longer Serviced
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FIG.8B1-  WATER PUMP ASSY. & RELATED PARTS (1939/47) - 9N, 2N
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FIG. 8B1 - WATER PUMP ASSY. & RELATED PARTS (1839/47) - 9N, 2N
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
CDPN-8501-A 1939/47 1 Kit, Pump Assy., Water
1 Washer, Lock, 5/16°
2 Nut, Hex, 5/16"-24
3 88376-S 1939/47 3 Stud, Water Pump to Block, 5/16" - 18-24 x 1.31
4 2N-8505 1939/47 1 Housing, Water Pump
5 * | ON-8507 1939/47 1 | Gasket, Water Pump
6 1939/47 1 Cover, Water Pump
7 1939/47 1 | Bolt, HH, Cover to Housing, 5/16"-18 x 5/8°
8 9N-8513 1939/47 1 Gasket, Water Pump to Cylinder Block, Rear
9 % 1939/47 1 impeller Assy., Water Pump
10 = 1939/47 1 Bushing, Water Pump Housi
11 * | 79-8530 1939/47 1 | Bearing & Siinger Assy., Water Pump, Bearing Assy.
12 * | 68-8551-A 1939/47 1 Seal Assy., Water Pump, Used W/SN-8557
13 * 1939/47 1 Washer, Water Pump, Used W/68-8551-A
14 ¥ 1939/47 1 Ring, Snap, Water Pump Seal
15 OBA-8576-A 1939/47 1 | Ring, Snap, Water Pump Bearing, Used W/8N-8501 Only
CPN-8591-B 1939/47 1 Kit, Water Pump Repair, Used W/EAF-8501-A
Includes:
* | ON-8507 1 Gasket
NSS 1 Gasket
9N-8513 1 Gasket
EAF-8513-A 1 Gasket
EAF-8516-A 1 impeller
2GA-8531 1 Hs|e|3
DSTE-8564-B1A 1 Assy.
* | THA-8576 1 Retainer
* | 2N-8578 1 Bearing
16 9N-8600-D 1839/47 1 | FanAssy., 6Blade
16 9N-8600-B 1939/47 1 Fan Assy., Pusher Type, 6 Blade
16 9N-8600-D 1939/47 1 Fan Assy., Pull Type, 6 Blade, For Torrid Zones
17 Washer, Lock, 1/4°
18 1939/47 4 Bott, Fan Hub to Water Pump Pulley, 1/4™-28 x 58"
19 * | 9N-8606 1939/47 1 , Fan
20 * | 2N-8620-A 1942/43 1 Belt, Fan, Used W/Magnet Conversion
20 9N-8620-B 1939/47 1 B%UF@ Used W/ON-10130 & 8N-10130-A Generator
* | FP-206 AR | Peliets, Cooling System Protector
*.  No Longer Serviced
AR - As Required

NSS - Not Serviced Separately
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NSS - Not Serviced Separately

FORD NEW HOLLAND
PARTS CATALOG
FIG.8B2-  WATER PUMP ASSY. & RELATED PARTS (1948/52) - 8N
REF |FN PART NUMBER FINIS YR/SN QrTyY DESCRIPTION
CDPN-8501-A 1948/52 1 mp Assy., Water
1 Lock 5/16"
2 Nut Hex, 5/16°-24
3 88376-S8 1948/52 3 Stud Water Pump to Block, 5/16° - 18-24 x 1.31
4 * | 2N-8505 1948/52 1 Housing, Water Pump
5 * | ON-8507 1948/52 1 Gasket, Water Pump
6 9N-8513 1948/52 1 | Gasket, Water Pumpw Cylinder Block, Rear
7 1948/52 1 Cover, Water Pump
1948/52 1 | Boit, HH, covertoHousng 5/16-18 x 5/8"
9 * | EAF-8516-A 1948/52 1 ImpellerAssy Water Pump
10 2GA-8531 1948/52 1 | Ring, Snap, Water Pump Bearing, Used W/EAF-8501-A
1" DSTE-8564-B1A 1948/52 1 | Seal Assy., Water Pump
12 * | THA-8576 1948/52 1 Retainer, Water Pump Bearing
13 * | 2N-8578 1948/52 1 Bearing & Sli Assx , Water Pump,
Used W
CPN-8591-B 1948/52 1 m:n‘évdm Pump Repair, Used W/EAF-8501-A
9N-8507 1 | Gasket
NSS 1 Gasket
9N-8513 1 Gasket
EAF-8513-A 1 Gasket
* | EAF-8516-A 1 Impelier
2GA-8531 1 Ring
C3AE-8564-A 1
* | THA-8576 1 Retainer
* | 2N-8578 1 Bearing
14 9N-8600-D 1948/52 1 | FanAssy., 6 Blade
|14 9N-8600-B 1948/52 1 | FanAssy., Pusher Type, 6 Blade
14 9N-8600-D 1948/52 1 | FanAssy, Pl.IType,GBIade For Tomid Zones
15 - Washer, Lock, 1/4"
15 * | 2N-8610 1948/52 1 | Pulley, Fan
16A 9N-8620-B a, 1948/49 1 B%.UFM. Used W/ON-10130 & 8N-10130-A Generalor
16A 8N-8620 b, 1950/52 1 | Belt Fan
16B 1948/52 4 | Bok, Fan Hubto Water Pump Pulley, 1/4°-28 x 58°
a-  Used On & ASN 263843 |
b- Used On & BSN 263844
*.  NoLonger Serviced
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FIG. 9A1 -

FUEL SYSTEM - 9N, 2N, 8N

I
n—?
12— 19
fone *3

i g




1-109

FORD NEW HOLLAND
PARTS CATALOG
FIG. 9A1 - FUEL SYSTEM - 9N, 2N, 8N
REF | FN PART NUMBER FINIS YR/SN QrTy DESCRIPTION
1 * | GN-9002 1939/52 1 Tank Assy., Fuel
2 Pin, Cotter, 1/16" x 5/8"
3 Washer, Flat, 5/16"
4 Nut, Hex, Slotted, 5/16°-24
5 1939/52 3 | Bott Fuel Tank, 51624 x 5/8°, 9N.8N.2NAN,BNAN SNAN
6 ESNN-ON208-CA 1939/52 1 | Cap Assy., Fuel Tank Filer, 2N.8N.ON
1939-52 2 Cap Assy., Fuel Tank Filler, GNAN, 2NAN, 8NAN
7 * 1939/52 1 Ant-Rattier, Between Fuel Line & Tank, 2N,8N,SN
8 2N-9155-B 1939/52 1 Fuel Sediment Bulb & Valve Assy.
9 APN-9158-A 1939/52 1 l@,SedMBuleodeheeISu'ew&Waslw
Includes: Ref. 10
10 * | NSS 1 Wheel
* | NSS 1 Screw
12 Washer, Lock, #6
13 NAA-9160-A 1939/47 1 Gasket, Sediment, Bulb
14 ON-9161 1939/47 1 Screen, Bulb Sediment,, 2NAN, 8NAN, ONAN
14 2N-9161 1943/52 1 Screen, Bulb Sediment,, 2N,8N
15 o9N-9162 1939/47 1 _| Bowl, Sediment Bulb
16 2N-9166 1939/52 1 Sediment Bulb Clamp Wire & Screw Assy.
17 APN-9194 1939/52 1 Kit, Sediment Bulb Valve Stem
Includes: Ref. 18 thru 21
18 * | NSS 1 Stem
19 * | NSS 1 Washer
20 * | NSS 1 Nut
21 * | NSS 1 Packing
22 9N-9282-A 1939/52 1 ﬁamw..mw.mmummmmm
22 * | ONAN-9282 1939/52 1 Haunm*mmamnvm.mmm
1939/52 1 | FuellineAssy. Sedment Bub o Vaporizer,
*.  No Longer Serviced

NSS - Not Serviced Separately
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FIG.9B1 -  KEROSENE VAPORIZER ASSY. - 2N, 8N, 9N
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FIG.9B1-  KEROSENE VAPORIZER ASSY. - 2N, 8N, N
REF | FN PART NUMBER FINIS YR/SN QTyY DESCRIPTION
1 * | ONAN-9516 1939/50 1 mvmmgum,mhmm
2 * | ONAN-9519 1939/50 1 Gasket, Vaporizor Float Chamber Cover
3 * | 9NAN-9520 1939/50 1 Vapor Mixing Chamber Assy., For Battery Ignition

* | 374752-S 1939/50 2 | Piug, Vaporizor Adjuster Needle Seat

* | 374753-S 1939/50 2 | Washer, Vaporizer Adjuster Needle Seat
4 ' Washer, Lock, #8
5 1939/50 1 Screw, Filter Hd. Chamber Top, #8-32 x 3/4
6 Washer, Lock, 5/16"
7 1939/50 2 Bolt, Hex, Mixing Chamber, 5/16" - 18 x 7/8"
8 353052-S5 1939/50 1 | Plug, Mixing Chamber Primer, 1/8" x 3/8"
9 1939/50 1 Vaporizer Drain Valve Assy.
10 1939/50 1 | ‘Spring, Carburetor Main Adjuster Needle
11 * | 9NAN-9545 1939/50 1 | Plate, Vaporizer Main Air Choke
12 * | O9NAN-9546 1939/52 1 Choke Shaft & Lever Assy.
12 * | 2NAN-9546 1942/43 1 Shatt & Lever Assy., Choke for Mag. Conversion, 2NAN SNAN
13 * | G9NAN-9550 1939/52 1 Vaporizer Float & Lever Assy.
14 * | NS 1939/50 1 Gasket, Vaporizer Adjuster Needle Seat Plug,

Serviced in 9NAN-9502
15 * | ONAN-9564 1939/52 1 MaichedVaporizer Carb. Fiter Valve & Gasket Assy
16 * | ONAN-9565 1939/50 1| Vaporizer Carb. Main Adjuster Needle Assy.
17 * | 78-9566 -11939/50 1 Vaive, Vapor, Fuel
18 * | 9NAN-9567 1939/50 1 | Seat, Vaporizer Fuel Vaive
19 * | 9NAN-9569 1939/50 1 Gasket, Carburetor Float Vaive Seat, Fumished in SNAN-8502
20 * | ONAN-9581 1939/52 1 | Vaporizer Carb. Throttie Lever & Shaft Assy.
21 + | 9NAN-9585 1939/52 1 | FYL, Carburator Throttle
2 * | 40-9586 1939/50 2 | Screw, Vaporizer Throttie Plate
23 * | ONAN-9586 1939/50 1 Venturi, Vaporizer Carburator-Vapor
24 Washer, Lock, #10
25 1939/52 1 | Soew,Medng Chamberto Veniuri Fil Hd, #0-32x 38"
26 1939/50 1 Bushing, Vaporizer Adjuster Needle
27 1939/52 1 Packing, Vaporizer Adjuster Needle
28 * | 9NAN-9624 1939/50 1 WWML@M.U&WMW
P} * | ONAN-9624 1942/43 1 Spring, Vaporizer Choke Lever, Use W/Mag. igniion,
2NAN,SNAN

2 * | 9NAN-9643 1939/50 1 | Washer, Vaporizer Adjuster Needle
30 1939/50 1 | Bushing, Vaﬁr'iezer Adjuster Needie
3 1939/50 1 Elbow, Fuel
32 * | ONAN-9951 1939/50 1 | Chamber, Vaporizer Float
33 X 1939/52 2 | Screw, Vaporizer Fuel Pass., #10-32x 14", 2N.8NSN
k73 * | 9NAN-9953 1939/50 1 | Vaporizer Float Chamber Cover Assy.
3B 19839/50 1 | Screw, Hex, Float Chamber Cover, 1/4°-20x 1/2°
36 * | SNAN-9954 1939/50 1 | Vaporizer Float Chamber Vent Assy.
37 * | 9NAN-9956 1939/50 1 | Gasket, Vaporizer Float Chamber
38 * | ONAN-9957 1939/50 2 | Screw, Vaporizer Float Chamber
39 * | 9NAN-9958 1939/50 1 | Tube, Vaporizer Vapor Outiet
*.  No Longer Serviced
NS- Not Serviced
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FIG.9B1-  KEROSENE VAPORIZER ASSY. - 2N, 8N, 9N
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FIG. 9B1 - KEROSENE VAPORIZER ASSY. - 2N, 8N, SN
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
40 * | 9NAN-9859 1939/50 1 Nut, Va:onzer Vapor Outlet Tube
41 * | GNAN-9960 1939/50 1 Tube, r Primary Air
42 * | GNAN-9961 1939/50 1 | Vaive, Vaponzer Air Intake Automatic
43 1939/50 1 | Vaporizer Air Intake Vaive Shaft Assy.
&4 * | SNAN-9963-B | 1939/50 1 | Screw, Vaporizer Air Intake Vaive Shaft
45 * | 9NAN-9964 1939/50 1 Plate, Vaporizer Primary Air Choke
46 + | 352200-S 1939/50 1 | Pin, Cotter,.043 Dia. x 3/8"
47 * | 9NAN-9966 1939/50 1 Plate, Manifold Vaporizer
48 1939/50 1 Bushing, Manifold Vaporizer Plate
49 * | 9NAN-8968 1939/52 1 Cover, Manifold Vaporizing Chamber
50 * | 356051-S Nut, Hex, 1/2° - 20
51 1939/50 4 Stud, Cover to Man., 1/2°-13-20x1- 118"
52 1939/50 1 Plate, Inner Manifold Vapor. Pit. Cover
B3 1939/50 1 Jet, Vaporizer Fuel

»

»

No Longer Serviced
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FIG.9C1-  CARBURETOR ASSY. - 2N, 8N, SN
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FIG. 8C1 - CARBURETOR ASSY. - 2N, 8N, 9N
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 ON-9447 1939/52 1| Gasket, Carburetor o Manitid
2 1942/43 1 Carburetor Assy., F M%Eonvarslon 2N,9N
2 B3NN-9510-A 1939/52 1 Carburetor Assy. 99537 on BNAN Trac.
3 Washer, Lock, 5/16"
4 1942/43 2 Bok, Hex, Carburetor to Maniiold, 5/16™18x 13/16", 2NN
5 * | 357378-S 1939/52 1 Plug, Lower Carburetor Body ., #8-32 x 15/64
6 87650-S36 1939/52 2 | Plug, 1/8", Used as Carburetor
7 1939/52 4 SGH&M Body1o Bom AL, # 12 - 24 x §8°
8 C3NN-9516-A 1939/52 1 | Gasket, Carburetor Throttie Body To Bowl
9 9N-9530 1939/52 1 Nozzle. Carburetor Main
10 ON-9533 1939/52 1 Jet, Carburetor Max. Fuel L|mmng
11 9N-9539 1939/52 1 Spnng. Carbure!or Choke Shaft
12 9N-9540-C 1939/52 1 m Aduster Needie, Used W/BN-8565-C
13 9N-9541 1939/52 1 e, Carburetor Idlmg Adjuster
14 * | 2N-9546 1939/47 1 Mag. Conversion Shat & Lever Assy., 2N.SN
14 9N-9546 1939/52 1 Choke Shaft & Lever ., Used W/Battery ignition
15 ON-9549 1939/52 1 Carburetor Choke o x
16 9N-9553 1938/52 1 Carburetor Strainer & ., Not Used on 2NAN, SNAN
17 ON-8558-A 1939/52 1 Shaft, Carburetor Float Lever
18 9N-9563 1939/52 1 Gasket, Carburetor High Speed Needle
;g gNN-SSN-A }939!52 } Carbm ?ﬂ“’“‘ﬂ Float Vdvele& Gasket Assy.
-9565-C 939]52 ureto in Adjuster Need
2 NSS 1939/52 1 F{n Vave su%-sssu
22 * | ON-9578 1939/52 1 Spring, Carburetor Idie Luster Needie
2 * | 9N-9581-A 1939/52 1 Carburetor Throttle Lever
24 * | BN-9585 1939/52 1 Fly, Carburetor Throttie, Not Used on 2NAN, SNAN
25 CSNN-9586-8 1839/50 1 | Venturi, Carburetor or Vaporizer
26 * | ON-9589 1939/52 1 . Carburetor Throttle Lever Adjuster Screw
APN-9590-A 1939/52 AR retor Repair
Inciudes:
9N-9533 1 Jet
8N-99597 4 Screw & Lockwasher
' 9N-95.‘.133 1 Spn
9N-9578 1 spm"%
9N-9540-C A i gghr:g
ON-8596 1 Jet
ON-8447 1 Gasket
oN-9541 1 Needle
* | BN-9596 1 Jet
C3NN-8516-A 1 Gasket
9N-9553 1 Elbow
8N-9622 1 i
s Packing
ON-9558-A } Shaft
GN-9608 1 Gasket
ON-9560 1 i
+ | eN-9914 %ng

*. NoLonger Serviced
NSS - Not Serviced Separately
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FIG.9C1 -

CARBURETOR ASSY. - 2N, 8N, SN

e il
USED WITH

BNAN.2 ONLY
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FIG. 9C1 - CARBURETOR ASSY. - 2N, 8N, SN
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
APN-9590-B 1939/52 1 Kit, Carburetor Gasket, 2N,8N,9N
Includes:
9N-9447 1 Gasket
9N-9563 1 Gasket
9N-9560 1 Spring
* | 9N-9519-B 1 Gasket
* | ON-9569 1 Gasket
8N-9622 1 Packing
9N-9608 1 Gasket
9N-9558-A 1 Shatt
8N-9689 1 Packing
27 9N-9596 1939/52 1 | Jet, Carburetor Idie, BSN 250596
27 8N-9596 1939/52 1 Jet, Carburetor Idle, 8N, 8NAN ASN 250595
28 9N-9608 1939/52 1 Gasket, Carburetor, Main Nozzle
2 8N-9622 1939/52 1 Packing, Carburetor Throttle Shaft
30 B8N-9689 1939/52 1 | Packing, Choke Shaft
31 * | 9N-9692 1939/52 1 Plug, Carburetor Strainer Ret. Expansion
32 * | 9N-9914 1939/52 1 | Jet, Carburetor Economizer
32 * | 8N-8914 1948/52 1 Jet, Carburetor Economizer, 8N, 8NAN
33 * | BN-98537 1939/52 1 Carburetor Drain Cock Assy., SNAN ASN 277554
34 8N-99597 1939/52 4 | Carburetor Throtle Plate Screw, & Lockwasher Assy.
35 * | ON-9550-A 1939/56 1 Float & Lever Assy., 2N,8N,9N,8NAN
Except Kerosene Tractors Fitted W/Vaporizer
* | 9NAN-9502 1939/52 1 Kr{, ngﬁab;retor Gasket, INAN, 2NAN, 8NAN
*+ | GNAN-9516 1 | Gasket
* | ONAN-9519 1 Gasket
* | ONAN-9563 1 Gasket
* | ONAN-9589 1 Gasket ‘
9N-9560 1839/52 i Spring, Choke Valve, Used W/C3NN-9564-A

No Longer Serviced
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FIG.9D1-  AIR CLEANER & RELATED PARTS - 2N, 8N, SN
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FIG. 9D1 - AIR CLEANER & RELATED PARTS, 2N, 8N, 9N
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 1939/47 1 Air Cleaner Assy., 2N,9N
Washer, Lock, 7/16"
Nut, 7/16" - 20
* | 355596-S8 1939/47 2 Bolt, Carraige, 7/16" - 20 x .68,
Air Cleaner to Battery Support, 2N,9N
2 1939/47 1 Nut, Wing, 1/4" - 20, Cover to Screw, 2N,9N
3 8N-9600-B 1948/52 1 Air Cleaner Assy., 8N
4 Washer, Lock, 3/8"
5 * |355494-S8 1948/52 2 | Bolt, HH, 3/8" - 24 x .86,
Air Cleaner Assy. to Battery Support, 8N
6 1939/47 1 Air Cleaner Cover Assy., Used W/9N-8600-C2, 2N,9N
6 1943/47 1 Air Cleaner Cover Assy., Used W/9N-9600-D, 2N
7 * | ON-9619-C1 1939/47 1 Screen, Air Cleaner, Used W/9N-9600-C1, 2N,9N
7 * | 9N-9619-C2 1939/47 1 Screen, Air Cleaner, Used W/9N-9600-C2, 2N,SN
7 * | ON-9619-C3 1943/47 1 Screen, Air Cleaner, Used W/9N-9600-D, 2N
8 1939/52 Gasket, Air Cleaner
8 * | 9N-9623-B 1948/52 1 Gasket, Air Cleaner, 8N
* | 9N-9628-C1 1939/47 1 | ArCieaner Clamp Assy., Used W/ON-9658-C1, 2N, 9N
* | 9N-9628-C2 1939/52 1 | ArCieaner Clamp Assy., Used W/ON-9658-C2 & 8N-9658-B
9 ON-9652-B 1939/62 2 | Hose, Arr Cleaner to Carburetor, Used W/BN-9600-8 Only
9 9N-9652 1939/52 2 | Hose, Air Cleaner to Carburetor, Used W/8600-A4 Only
10 107325 1939/52 4 | Clamp Assy., Air Cleaner to Carburetor Hose
1 * 1939/47 1 | Air Cleaner Cup Assy., Used W/ON-9628-C1, 2N.9N
* 1939/47 1 | AirCleaner Oi %Jr ., Used W/ON-9628-C2
311506 1948/52 1 | inner Air Cleaner Oi Cup Assy., Used W/BN-9600-8, 8N
12 311507 1948/52 1 | Outer Air Cleaner O Cup Assy., Used W/BN-9600-B, 8N
BSNN-9658-A 1943/52 1 | AirCleaner O Cup Assy., Used W/BN-9600-A4, 2N 8N
13 9N-18215-C 1939/52 1 | Tube, Air Cleaner to , 9N, 2N, 8BNAN
Not Use on 2NAN, SNAN
14 311508 1939/52 1

'-

No Longer Serviced

Air Cleaner Cup Clamp Assy.
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FIG. 10A1- HYDRAULIC PUMP ASSY. - 2N, 8N, 9N
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FIG.10A1-  HYDRAULIC PUMP ASSY. - 2N, 8N, ON |
REF |FN PART NUMBER FINIS YR/SN QryY DESCRIPTION
1 8N-695-C 1948/52 1 Bushing, Hydraulic Pump Intake Valve, 8N
1 * | 8N-695-BRP 1948/52 1 ing, ic Pump Intake Valve, .010" O/S, 8N
2 * | 8N-697 1948/52 1 Spring, Hydraulic Pump Intake Valve, 8N
3 Pin, 3/32" x 1-1/4" Cotter
4 1948/52 1 Piug, Bution, Retum Spring in Intake Bushing, 3/8",
5 8N-698-E 1948/52 1 | Vave, Hydrauiic Pump Intake, .5917/.5918, White, 8N
5 * | 8N-698-F 1948/52 1 | Valve, Hydrauic Pump Intake, .5918/.5820, Blue, 8N
5 * | 8BN-698-G 1948/52 1 Valve, Hydraulic Pump intake, .59820/.5921, Yellow, 8N
* | B-6387-A 1939/52 2 Pin; Hydraulic Pump Base Dowel
6 9N-7010 1939/52 1 | Plug, Hydraulic Pump Drain
7 8N-7011 1939/52 1 Gasket, Hydraulic Pump Drain
* INS 1939/47 1 Hydraulic Pump Assy., Order Components, 2N,9N
* |INS 1948/52 1 Hydraulic Pump Assy., Order Components, 8N
8 8N-605-A 1948/52 1 | Hydraulic Pump Base Assy., Optional W/B, 8N
8 * | 8N-605-B 1948/52 1 Hydraulic Pump Base Assy., Optional W/A, 8N
8 * | 9N-605-A 1939/47 1 | Hydraulic Pump Base Assy., 2N,9N
9 351428-S8 1939/52 9 Washer, Flat, 7/16°, Used W/Aluminum Base
10 359264-S8 1939/52 9 | Bolt,Hex, 716" - 14 x 1.38, Base fo Center Housing
10 359264-S8 1939/52 2 | Bot, 7/16" - 14 x 1.38, Clamps to Valve Chamber
" 1939/52 1 Bolt, HH, 1/2"-20 x .50
Used as Hydraulic Pump Base Drain Plug
12 * | 9N-609 1939/52 2 | Clamp, Hydraulic Pump Valve Chamber Top
13 9N-611 1939/52 1 Gasket, Hydraulic Pump Base to Center Housing
14 9N-613 1939/52 2 | Gasket, Valve Chamber to Base
15 C20Z-6734-A 1939/52 1 Gasket, Hydraulic Pump Base Drain Plug
16 9N-615 1939/52 2 | Piston, Hydraulic Pump
17 9N-617-A 1839/52 2 | Cam Block, Hydraulic Pump, Optional W/B & C
17 * | 9N-617-B 1939/52 2 | Cam Block, Hydraulic Pump, Optional W/A & C
17 * | 9N-617-C 1939/52 2 | Cam Block, Hydraulic Pump, Optional W/A & B
18 9N-618-A 1939/52 1 Cam, Hydraulic Pump
19 oN-621 1939/52 i Chamber Assy., Hydraulic Pump Vaive, R.H.
20 9N-622 1939/52 1 | Chamber Assy., Hydraulic Pump Valve, L.H.
1939/52 8 | Bolt HH, 71620 x 1.56, Vaive Chamber fo Auminum Base
21 * | 351085-S8 1939/52 8 | Bot HH, 7/16~20x1.25, Valve Chamber o Cast kon Base
2 87837-S36 1939/52 4 Plug, 1/4"-18, Used as Plug in Vaive Chamber
23 9N-625-C 1939/47 1 | Bushing, Hydraulic Pump Valve, 9N.2N
23 * | 8N-625-ARP 1948/52 1 | Bushing, Hydrauiic Pump Exhaust Vave, 010° O/S, 8N
23 * | 8N-625-B 1948/52 1 Bushing, Hydraulic Pump Exhaust Valve, 8N

*.  No Longer Serviced
NSS - Not Serviced Separately
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FIG. 10A1- HYDRAULIC PUMP ASSY. - 2N, 8N, 9N
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FIG. 10A1 -  HYDRAULIC PUMP ASSY. - 2N, 8N, SN
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
24 9N-626 1939/52 4 | Guide, Hydraulic Pump Valve
25 9N-627 1939/52 4 | Socket, Hydraulic Pump Vaive Guide
26 9N-628 1939/52 4 | Valve, Hydraulic Pump Outiet
27 9N-629 1939/52 4 | Valve, Hydraulic Pump Inlet
28 * | ON-632 1939/52 1 | Spring, Hydraulic Pump Exhaust Vaive
2 * | 9N-635 1939/52 1 | Valve, Hydraulic Pump Check
30 * | 9N-636 1939/52 4 | Plug, Hydraulic Pump Vaive Chamber
31 8N-638 1939/52 1 | Valve Assy., Hydraulic Pump
32 9N-640 1939/47 1 | Valve Assy., Hydraulic Pump Control, 9N,2N
32 * | 8N-640-A2 1948/52 1 | VaheAssy, Hydrauic Pump Coniral, 5917/5918, Whie, 8N
32 * | 8N-640-B 1948/52 1 | VaveAssy, Hydrauic Pump Conrol, .5918/5820, Biue, 8N
32 * | 8N-640-C 1948/52 1 | VaiveAssy, Hydrauic Pump Conirol, S820¢.5821, Yellow BN
21 * | 8N-640-D 1948/52 1 | VaveAssy. Hydrauic Pump Conirol, 5323/:5824, Green, 8N
32 * | 8N-840-E 1948/52 1 Assy., Pump Conirol, 592575826, Orange SN
33 Pin, Cotter, 1/16" x 1/2°
34 * | 352269-S8 1948/52 1 | Pin,Clevis, 18" x 83, Bxhaust Vaive Stem to Conirol Lever
3B 1948/52 1 | Pin, Hydraulic Pump Exhaust Vaive Retum, SN

Used W/BN-640-A2,8,C,D.E
36 * | 8N-643 1948/52 1 | Lever, Hydraulic Pump intake & Exhaust Vaive Conrol, 8N -
37 . 1948/52 2 | Pin, Cotter, 3/32" x .62, 8N
38 * | 357233-S 1948/52 1 Pin, Dowel, 3/8" x 1.70, 8N

Used as Pivot Pin in Pump Base Valve Control
39 * | ON-645 1939/52 1 | Spring, Hydraulic Pump Check Vaive
40 9N-646 1939/52 4 | Spring, Hydraulic Pump Outlet Vaive
41 C7NN-647-A 1939/52 4 | Spring, Hydraulic Pump Inlet Valve
42 ON-B49-A 1939/52 1 | Bushing, PTO Shef, Hydrauic Pump Chamber, Opliond WB & C
42 * | 9N-649-B 1939/52 1 | Bushing, PTO Shak, Hydrualic Pump Chamber, Oplional WIASC
42 * | 9N-649-C 1939/52 1 | Bushing, PTO Shalt, Hydrauic Pump Chamber, Opiional W/ASB

;
i
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FIG. 11A1 -

MAGNETIC IDLER PULLEY - 9N,2N
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FIG. 11A1-  MAGNETIC IDLER PULLEY - 9N.2N
FN PART NUMBER YR/SN Qry DESCRIPTION
* 1942/43 1 | Pul ., Idler
1 Wafi?er% 716"
2 Nut, Hex, 7/16"-20
2 Nut, Hex, 7/16*
3 1942/43 1 | Bot, 7/16"20x 1.68, Pulley Assy. to Motor Support
4 * | 2N-8679 1942/43 1 | Pulley, Fan Belt idier, Use for Mag. Conversion
5 ¥ 1942/43 1 | Screw, Pulley #8-32 x 1/2"
6 * | 2N-8680 1942/43 1 | Bracket, Fan Bett ldier, Use for Mag. Conversion
7 * | 2N-8681 1942/43 2 | Am, Fan Belt idler
8 355767-S7 1942/43 2 | Bolt, 7/16"-20 x 1.12, Idler Arm to Bracket
Bolt, Hex, 7/16"-20 x 1-3/4°
* | 2N-8682 1942/43 2 | Spacer, Fan Belt Idler
* | 2N-8683 1942/43 2 | Seal, Fan Beltidier Pulley, Use for Mag. Conversion
* | 2N-8684-A 1942/43 1 | Race, Idler Inner Bearing, Use for Mag. Conversion
* | 2N-8685-A 1942/43 1 | Race, Idier Outer Bearing
* | 2N-8686 1942/43 1 | Boh, idler Pulley Axie
Washer, Lock, 1/2°
356084-S8 1942/43 1 Nut, 1/2°-20
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FIG.11B1- GENERATOR & RELATED PARTS (3 BRUSH) 8N PRIOR TO S/N 263844 - 1948/49
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FIG.11B1- GENERATOR & RELATED PARTS (3 BRUSH) - 8N PRIOR TO S/N 263844 - 1948/49
REF | FN PART NUMBER FINIS YR/SN QTY DESCRIPTION

8N-10000-BLPR 1948/49 1 | Generator Assy.
1 * | 8N-10005-A 1948/49 i Armature Assy., Generator, Used W/BN-10175-A
2 * | ON-10036 1948/49 1 Wire Assy., Brush to Term Lead
3 40-10043 Generator Brush Set

Includes:
* | 40-10068 1948/49 2 Brush
* | 40-10070 1948/49 1 Brush

4 68-10044 1948/49 2 Screw, Generator Pole Piece
5 * | 40-10051 1948/49 3 Holder, Generator Brush
6 * | 40-10057 1948/49 3 Spring, Brush, Used W/SN-10069-B & 40-10043
7 9N-10069-B 1948/49 3 Brush Assy., Main, Used W/SN-10000-B
8 1948/49 7 Washer, Lock, #8
9 1948/49 3 Screw, Machine, Fillister Hd., #8-32 x 1/2°
10 1948/49 3 Screw, Machine, Fillister Hd., #8-32 x 3/16"
11 * | 18-10088 1948/49 2 Dowel, Locating
12 E27N-10094-B 1948/49 1 ing, Generator, Front End
13 * | 9N-10006-C 1948/49 1 | Ring, Retaining, Generator Pulley
14 ' 1948/49 1 Retainer, Grease, Drive End Plate
15 C2AF-10120-A 1948/49 2 Bolt, Frame Thru
16 1948/49 2 Washer, Lock, 1/4"
17 1948/49 1 Retainer, Front Bearing, Oil Seal Front
18 * | ON-10122 1948/49 1 Seal, Oil, Front Bearing, Front
19 * | ON-10128-B 1948/49 1 ing, Plate, Rear End
20 1948/49 1 m End
21 1948/49 1 | Pulley, Generator
22 * | ON-10138-C 1948/49 1 Plate ., Drive, End
2 + [ B-10141-A 1948/49 1 | Cup, Oil, Rear End Piate Bearing
24 * | 8N-10145 1948/49 1 Am, Belt Adjusting, Prior to S/N 263844, 8N
2 1948/49 1 | Washer, Lock, 3/8"
26 1948/49 1 Washer, Flat, 3/8"
27 1948/49 1 Nut, Hex, 3/8"-16
28 1948/49 1 Bolt, 3/8"-16 x 1, Arm to Bracket
2 * |118-10146 1948/49 1 , Plate, Rear End
30 * 1 18-10147 1948/49 1 Wick, Rear End, Plate Bearing
3 * | 8N-10151-A 1948/49 1 Bracket, Generator Support
32 : 1948/49 1 Washer, Lock, 7/16"
3 1948/49 1 | Nut, Hex, 716"20
7} 1948/49 1 Bolt, 7/16°-20 x 3.12, Bracket to End
35 1948/49 2 | Bott & L/Washer Assy., 1/4*-20 x 3/8°

»
)

No Longer Serviced
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FIG.11B1- GENERATOR & RELATED PARTS (3 BRUSH) 8N PRIOR TO S/N 263844 - 1948/49
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FIG. 11B1-  GENERATOR & RELATED PARTS (3 BRUSH) - 8N PRIOR TO S/N 263844 - 1948/49

REF | FN PART NUMBER FINIS YR/SN QTY DESCRIPTION

36 1948/49 i Ring, Generator, Front Bearing Stop
37 * | 2N-10167-A 1948/49 1 | Bracket, Belt Adjusting

38 * | 8N-10175 1948/49 1 Caoil Assy., Field, Used W/BN-10005
39 * | 2N-10176-A 1948/49 1 Bolt, Belt Adjustment

40 1948/49 1 Nut, Hex, 3/8"-24

41 1948/49 1 Pin, Cotter, 3/32" x 3/4"

42 * | 2N-10177 1948/49 1 Spring, Belt Adjusting

43 1948/49 1 Bracket, Belt Adjusting Head

44 * | 2N-10179 1948/49 1 | Clamp & Bracket Assy.

45 1848/49 1 Washer, Lock, 5/16"

48 1948/49 1 Nut, Hex, 5/16°-24

47 * | 2N-10180 1948/49 1 | Nut, Belt Adjusting Shoulder

48 . 1948/49 1 Bolt, 5/16"-24 x 1.87, Clamp

49 * | 81A-10206 1948/49 1| Insulator, Housing Term Screw, Outer
50 + | 81A-10208 1948/49 2 | Insulator, Housing, Term, Screw, Inner
51 * 1 11A-10211-B 1948/49 2 Screw, Housing Term

52 * | BN-10212 1948/49 1 Seal, Oil, Front Bearing, Rear

53 * 1948/49 1 Retainer, Front Bearing, Oil Seal

54 1948/49 v Washer, Flat, #10

55 1948/49 2 Washer, Lock, #10

56 1948/49 4 Nut, Hex, #10-32

*-  No Longer Serviced
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FIG.11B2- GENERATOR ASSY. & RELATED PARTS - (2 BRUSH) - 9N,2N
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FIG.11B2- GENERATOR ASSY. & RELATED PARTS - (2 BRUSH) - 9N,2N
REF |FN PART NUMBER FINIS YR/SN QTyY DESCRIPTION
8N-10000-BLPR 1939/47 1 Generator Assy., Prior to S/N 263844
1 * | ON-10005-C 1939/47 1 Armature Assy., Generator, Used W/SN-10175-C
2 68-10044 1939/47 1 Screw, Generator Pole Piece
3 * | 8N-10050 1939/47 1 Plate Assy., Generator, Rear End
4 * | 40-10051 1939/47 3 Holder, Generator Brush
5 * | 40-10057 1939/47 3 | Spring, Used W/9N-10069-B & 40-10043
6 9N-10069-B 1939/47 3 Brush Assy., Generator, Main, Used W/9N-10000-8
7 18-10088 1939/47 2 Dowel, Generator i
8 1939/47 1 Screw, 1/4°-28 x 3/8", Brush fo Plate
9 E27N-10094-B 1939/47 1 Bearing, Generator, Front End
10 * 118-10120-A 1939/47 2 Bolt, Frame Thru
11 1939/47 2 Washer, Lock, 1/4"
12 9N-10128-B 1939/47 1 Bearing, Plate, Rear End
13 9N-10130-B 1939/47 1 Pulley, Generator
14 1939/47 1 Key, Woodruff, 5/32" x 5/8"
15 1839/47 1 Washer, Lock, 11/16"
16 * |1 351124-S 1939/47 1 Nut, Hex, .6689-20
17 * | 8N-10138-A 1939/47 1 Plate Assy., Drive End, Used-W/8N-10000-B
18 * | B-10141-A 1939/47 1 Cup, Oil, Rear End Plate
19 * | 8N-10145 1939/47 1 Arm, Belt Adjust, BSN 263844
20 1939/47 1 Washer, Lock, 3/8"
21 1939/47 1 Washer, Flat, 3/8°
22 1939/47 1 Nut, Hex, 3/8"-16
23 1939/47 1 Bolt, 3/8"-16 x 1, Arm to Bracket
24 * | 18-10146 1939/47 1 Plug, Rear End Plate
25 * |118-10147 1939/47 1 Wick, Rear End Plate Bearing
26 * | 8N-10151-A 1939/47 1 Bracket, Generator Support
27 1939/47 1 Washer, Lock, 7/16"
28 1939/47 1 Nut, Hex, 7/16°-20
29 1939/47 1 Bolt, 7/16-20 x 3.12, Bracket to End
; BT || e L enaes
32 * | 2N-10167 1939/47 i Bracket, Belt Adjusting
33 * | ON-10175-C 1939/47 1 Coil Assy., Field, Used W/SN-10005-C
34 * | 2N-10176-A 1939/47 1 Bolt, Belt Adjusting

»

]

No Longer Serviced
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FIG.11B2- GENERATOR ASSY. & RELATED PARTS - (2 BRUSH) - 9N.2N

ASSY 39
1939-47

33
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FIG.11B2- GENERATOR ASSY. & RELATED PARTS - (2 BRUSH) - 9N,2N
REF |FN | PART NUMBER FINIS YR/SN Qry DESCRIPTION
35 1939/47 1 Nut, Hex, 3/8°-24
36 1939/47 1 Pin, Cotter, 3/32" x 3/4*
37 * | 2N-10177 1939/47 1 Spn , Belt Adjusting
38 1939/47 1 Bracket, Belt Adgustmg Cylinder Head
39 * | 2N-10179 1939/47 1 Clamp & Bracket Assy.
40 1939/47 1 | Washer, Lock, 5/16"
41 1939/47 1 Nut, Hex, 5/16°-24
42 * | 2N-10180 1939/47 1 | Nut; Belt Adjusting Shoulder
43 1939/47 1 Bolt, 5/16"-24 x 1.87, Clamp
44 * | 81A-10206 1939/47 1 Insulator, Housing Term Screw, Outer
45 * | 81A-10208 1939/47 1 Insulator, Housing, Term Screw, Outer
46 * | 11A-10211-B 1939/47 2 Screw, Housing Term
47 1939/47 1 | Bolt, 516"-24 x 1.87", Clamp
48 1939/47 2 | Washer, Lock, #10
49 1939/47 1 Washer, Flat, #10
50 1939/47 1 | Washer, Lock, 1/4*
51 1939/47 1 | Nut, Hex, #10-32
52 1939/47 1 | Nut, Hex, 1/4°-28
53 1939/47 1 Nut, Hex, #10-32

L 3

No Longer Serviced
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FIG. 11B3- GENERATOR ASSY. & RELATED PARTS - (2 BRUSH) - 8N AFTER S/N 2638
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FORD NEW HOLLAND
PARTS CATALOG
FIG.11B3- GENERATOR ASSY. & RELATED PARTS - (2 BRUSH) - 8N AFTER S/N 263843
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
8N-10001-LPR 1950/52 Generator Assy., L/Braciet, L/Pulsy, Atier SN 263843, 8N
1 * | FAA-10005-BR 1950/52 1 | Amature m Generator, Replaces FAA-10005-B
~ Used W/BN-10175-A & W/B1A-10175-A
2 * | 8N-10050 1950/52 1 | Plate Assy., Generator Rear End
3 1950/52 2 | Holder, Generator Brush
4 91A-10057 1950/52 2 | Spring, Brush, Used W/FAA-10068-A
5 FAA-10069-A 1950/52 2 | Brush Assy., Generator, Main
6 1950/52 1 Screw, 1/4°-28 x .38, Brush to Plate
7 * | 18-10088 1950/52 2 | Dowel, Locating
8 65391 1950/52 1 Bearing, Generator, Front End, Repiaces 7RA-10094-A
9 C2AF-10120-A 1950/52 2 | Bolt, Frame Thru
10 1950/52 2 | Washer, Lock, 1/4"
1 768-10128 1950/52 1 | Bearing, Rear End Plate
12 8N-10130-A 1950/52 1 | Pulley, Generator
13 * | 8N-10138-B 1950/52 1 | Plate Assy., Drive End, Used W/8N-10001-R
14 * | B-10141-A 1950/52 1 Cup, Oil, Rear End Plate
15 * | 18-10146 1950/52 1. | Plug, Rear End Plate
16 * 118-10147 1950/52 1 , Rear End Plate Bearing
17 * | 8N-10151-C 1950/52 1 Bracket, Generator Support
18 1950/52 1 Pin, 1/4" x .50, Bracket to Generator
19 1950/52 1 | Washer, Lock, 1/4*
20 1950/52 1 | Serew, 1/4"-20 x .75, Band to Bracket
1950/52 1 | Washer, Lock, 1/2*
22 1950/52 1 Nut, Hex, 1/2°-13
23 1950/52 2 | Bolt, 1/2"-13 x 1, Support to Bracket
24 1950/52 2 | Washer, Lock, 3/8°
25 1950/52 2 | Washer, Flat, 3/8'
26 1950/52 1 | Bolt, 3/8"16x.75, To Pump Cover
27 * | 01A-10163 1950/52 1 g? Front Bearing Stop
28 * | 8N-10175-B 1950/52 1 Assy., Field
2 1950/52 1 | Washer, Lock, #8
0 1950/52 2 | Screw, #8-32 x .18, Coil to Brush
K| 1950/52 1 | Key, Woodruff, 5/32° x 5/8°
K3 1950/52 1 | Washer, Lock, 11/16*
33 * |351124-S 1950/52 1 Nut, Hex, .6689-20

No Longer Serviced
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FIG.11B3- GENERATOR ASSY. & RELATED PARTS - (2 BRUSH) - 8N AFTER S/N 2638
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FORD NEW HOLLAND
PARTS CATALOG
FIG.11B3- GENERATOR ASSY. & RELATED PARTS - (2 BRUSH) - 8N AFTER S/N 263843
REF |[FN PART NUMBER FINIS YR/SN QTy DESCRIPTION
34 81A-10206 1950/52 1 Insulator, Housing, Terminal Screw, Outer
35 * | 81A-10208 1950/52 i Insulator, Housing, Terminal Screw, Inner
36 * | 11A-10211-B 1850/52 2 | Screw, Housing Terminal
37 19850/52 2 | Washer, Lock, #10
38 1950/52 1 Washer, Flat, #10
39 1950/52 2 Nut, Hex, #10-32
40 1950/52 1 Nut, Hex, #10-32
4 1950/52 1 Washer, Flat, 1/4*
42 1950/52 1 Washer, Lock, 1/4"
43 1950/52 1 Nut, Hex, 1/4°-20
44 68-10044 1950/52 1 Screw, Pole Piece
* | BN-6129 1950/52 1 Bracket, Generator Mounting
1950/52 2 Washer, Lock, 7/16"
1950/52 2. | Nut, 7/16™14-20 x 1.25, Bracket to Cylinder Block

*.  No Longer Serviced
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FIG.11C1- STARTER MOTOR & RELATED PARTS - 9N,2N,8N
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FORD NEW HOLLAND
PARTS CATALOG
FIG.11C1- STARTER MOTOR & RELATED PARTS - 9N,2N,8N
REF |[FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 68-10044 1939/52 4 | Screw, Starter Pole Piece
2 * | 18-10088 1939/52 2 | Dowel, Starter Frame Locating
3 * [ 18-10142 1939/52 1 Band, Starter Motor Cover
4 Nut, Square, #10-32
5 1939/52 1 Screw, Round Hd., #10-32 x 1.25, Cover Band
6 8N-11001-R 1939/52 1 Starter Assy.
7 D1AZ-11059-A 1939/52 1 Amature Assy., Starter, Replaces D1JF-11005-AA
8 18-11036 1939/52 2 Washer Starter Armature Thrust
9 * | C3AF-11050-A 1939/52 1 ., Starting Motor Brush End
1939/52 AR Washer 516", To Adjust thru Bolt Length

10 1939/52 2 | Screw, Flat Hd., #10-32 x .50, Brush to Frame
11 * | D1AF-11059-AA 1939/52 4 mgtarte Motov Brush
12 * | FAC-11083-A 1939/52 1 Coil r Field, LH.
13 * | 18-11085 1939/52 1 Coil, Starter Field, R.H.
14 18-11091 1939/52 2 | Bolt, Starting Motor Thru
15 1939/52 2 | Washer, Lock, 5/16*
16 1939/52 1 Washer, Fat, 516", Starter Field Terminal Insulaior, Fore
17 1939/52 1 Washer, P, 516", Starter Field Terminal Insulaior-Sieel
18 C7NF-11102-A 1939/52 1 Terminal, Starter Field
19 Washer, Lock, 5/16"
20 1939/52 2 | Nut, Hex Jam, 5/16"-24
21 18-11107-B 1939/52 1 Insulator, Starter Frame to Coil, Inner
2 * | 52-11130-A 1839/47 1 Plate Assy., Starter, Rear End, 9N,2N
2 * | 8N-11130 1948/52 1 Plate Assy., Starter, Rear End, 8N

B-11135 1939/52 1 &mxgyaamg,suu FleaEndPlsn Bushing
23 (1) | D8NN-11350-BA 1939/52 1 Drive Starter
24 52-11365-B 1939/52 1 Pin, Starter Drive Pinion
25 * | 52-11366-B 1939/52 1 Screw & Shaft Assy., Starter Drive
26 1939/52 1 Pinion & Barrel Assy., Starter Drive
27 * | 52-11368 1939/52 1 Spring, Starter Drive M&shmg
28 * | 52-11369 1939/52 1 , Starter Drive, Anti-Drift
29 * | 52-11370 1939/52 1 Ring, Starter Drive Pinion & Barrel Retum
30 ; 52-11372-B 1939/52 2 | Plate, Starter Drive Spring Anchor
31 52-11373 1939/52 1 Ring, Lock, Starter Spring
32 * | 52-11375 1939/52 1 | Spring, Starter Drive
3 8N-11450 1948/52 1 Relay Assy., ing Motor
34 Washer, Lock, #10
35 Nut, Hex, #10-32
36 * | 355147-S8 1948/52 2 | Screw, #10-32x .31, Relay to Starter Frame, 8N
37 CATF-11052-A 1939/52 1 | Bearing, Starter Brush End Plate
38 * | 8N-11518 1948/50 1 Bar, Starter Solenoid to Starter

18-11057 1939/52 1 Kit, Starter Brush

Includes: Ref. 39 & 40

39 * | 18-11055 2 Brush
40 * | 18-11056 2 Brush

(1)- Refer to Service Bulletin 5-72, 13T
*.  No Longer Serviced
AR - As Required
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FIG.11D1- DISTRIBUTOR & COIL ASSY. - 9N,2N,8N - BEFORE S/N 263844
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No Longer Serviced

FORD NEW HOLLAND
PARTS CATALOG
FIG.11D1-  DISTRIBUTOR & COIL ASSY. - 9N,2N,8N - BSN 263844
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
APN-12000-A 1939/50 1 | Kit, Point & Condenser
Includes: Ref. 1 Thru 2
1 AONN-12300-A 1939/50 1 Condenser
1A 19839/50 1 Washer, Lock, #8
1B 1939/50 1 Screw, #8-32x 1/4"
2 * | ON-12107 1939/50 1 Kit, Distributor Point, Replaced by AONN-12107-A
2 AONN-12107-A 1939/50 1 Kit, Distributor Point, Ventilated
3 * | ON-12024 1939/50 1 Coil Assy., Ignition
1939/50 1 | Washer, Lock, #8
1939/47 1 | Nut, #8-32, Primary Post, 9N,2N
3A 1939/50 1 | Washer, Lock, #10
3B 1948/50 1 | Nut, #10-32, 8N
1948/50 1 | Secrew, Round Hd.,#10-32 x 1/2", Coil to Strap
4 * | 9N-12100 1939/50 1 Distributor Assy.
ON-12104 1839/50 1 Kit, Distributor Gasket
Inciudes: Ref. 5 thru 8
] 91A-12114 1939/50 1 Gasket, Terminal Housing
6 9N-12143 1939/50 1 Gasket, Distributor Base
7 9N-12140-A 1939/50 1 Gasket, Distributor Coil
8 9N-12276-B 1939/50 1 Cover, Distributor Breaker, Use W/ON-12106-C
8 * | ON-12276-A 1939/50 1 Cover, Distributor Breaker, Use W/ON-12106-B
9A 9N-12106-C 1939/50 1 | Housing Assy., Distributor Terminal
9B * | 9N-12133 1939/50 1 | Wick, Distributor Shaft
10 * | 9N-12137 1939/50 1 | Balil, Distributor Coil
1" * | ON-12139 1939/50 1 | Base Assy., Base & Clamp Assy.
Includes: Ref. 12 & 13
12 * | ON-12144 1939/50 2 Clamp, Terminal Housing
13 B-12145 1939/50 2 Rivet, Terminal Clamp
14 * | 91A-12146 1939/50 1 | Spring, Base
‘ * | ON-12147 1939/47 2 | Cap, Vent, 9N2N
15 * | 48-12148 1839/50 2 | Screw. Distributor to Front Cover
16 1939/50 2 | Washer, Lock, 5/16*
17 ON-12150 1939/50 1 | Breaker Assy., Distributor Base
18 57683-S36 1939/50 1 | Screw & Lockwasher, #8-32 x .19", Breaker to Plate
19 * | 355016-S7 1939/50 1 | Screw & Lockwasher, #6-32 x .31°
20 9N-12151 1839/50 1 | Plate Assy., Breaker
21 * | 91A-12159 1939/50 1 | Screw, Pnmary Contact
2 1939/50 1 | Washer, Lock, Extemal Tooth, #8
23 * | 352456-S8 1939/50 1 | Washer, Flat, .187" L.D.




1
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FIG. 11D1- DISTRIBUTOR & COIL ASSY. - 9N,2N,8N - BEFORE SN 263844

10
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AR - As Required

FORD NEW HOLLAND
| PARTS CATALOG
FIG.11D1- DISTRIBUTOR & COIL ASSY. - 9N,2N,8N - BSN 263844
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
24 9N-12187 1939/50 i Cam & Weight Assy., Distributor Shaft
Indudese%ef 25826
25 * | 91A-12179 1939/50 1 Washer, Retainer, Cam
26 * 1 91A-12177 1939/50 1 Retainer, Cam
27 * | 59A-12182-A 1939/50 1 Screw & Lockwasher
28 9N-12188 1839/50 2 | Weight Assy.
29 B2NN-12200-A 1839/50 1 | Rotor Assy.
30 * | 91A-12212 1939/50 2 | Retainer, we%h;sol
309786 1939/50 AR | Ki, Tune-Up, ine
Includes:
APN-12000-A 1939/50 1 Kit, Point & Condenser
91A-12114 1939/50 1 Gasket, Terminal Housing
9N-12143 1939/50 1 Gasket, Distributor Base
ON-12140-A 1939/50 1 Gasket, Coil
9N-12276-B 1939/50 1 Cover, Breaker
AL7C 1939/50 4 Plug, Spark, Replaces CONF-12405-A
* 1309789 1939/50 1
* | 309790 1939/50 1
* | 300802 1939/50 i
B2NN-12200-A 1939/50 1 Rotor Assy.
*-  No Longer Serviced
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FIG.11D2- DISTRIBUTOR - 8N AFTER S/N 263843
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FORD NEW HOLLAND
PARTS CATALOG
FIG.11D2-  DISTRIBUTOR - 8N ASN 263843
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
CPN-12000-A 1950/52 1 Kit, Point & Condenser
Includes: Ref. 1 & 2
1 D8NN-12171-AA 1950/52 1 Arm & Bolt Assy., Replaces FAA-12177-A
1A 57683-S36 1950/52 2 | Screw & Lockwasher, #8-32 x .19", Replaces 355047-S7
2 FET-12300-A 1950/52 1 Condenser Assy.
3 NCA-12106-A 1850/52 1 Housing Assy., Distributor Terminal
4 Screw & Lockwasher, Fillister Hd., #8-32 x .38"
Breaker Plate to Distributor Base
* | 8N-12127-B 1950/52 2 | Distributor Assy., L/Terminal Housing & Rotor
5 1950/52 1 | Washer, Lock, 5/16"
6 1950/52 1 | Washer, Flat, 5/16"
7 1950/52 1 | Bolt 5/16"18x.62", Distributor to Front Cover
8 *- | BN-12130-C 1950/52 1 | Base Assy., Distributor
Includes: Ref. 9 thru 11
9 8N-12120 1950/52 1 Bushing, Distributor Base
10 8EQ-12135-A 1950/52 1 Oiler Assy., Distributor Base
1 40-12141 1950/52 1 Wick, Distributor Shaft
12 7TRA-12144 1950/52 2 | Clamp, Distributor Terminal Housing
13 B-12145 1950/52 2 | Rivet, Dnstnbtnor Terminal Clamp
14 FAD-12152-A 1950/52 1 Plate Assy Distributor Breaker
15 (1) | 8N-12175 1950/52 1 | Shatt Assy., Distributor
16 8N-12176 1950/52 1 | Can & Weights
17 97468-5 1950/52 1 Retainer, Snap Ring
18 B4A-12179-A 1950/52 1 | Washer, Thrust
19 * | THA-12195 1950/52 1 | Coliar, Distributor Shaft
20 1950/52 1 | Rivet, 1/8"x 13/16"
21 CONN-12200-A 1950/52 1 | Rotor Assy.
2 8N-12209 1950/52 1 | Conductor, Primary
23 1950/52 1 | Washer, Lock, #6
24 1950/52 2 | Nut, #6-12
-] 1950/52 1 | Washer, Flat, #10
2% 1950/52 1 | Nut, Hex, #10-32
27 1950/52 1 Screw, #10-32 x .84"
28 8N-12213 1950/52 1 Sprmg Clip
2 7TRA-12233 1950/52 1 Bushing
30 7TRA-12234 1950/52 1 Insulator, Primary Terminal

—
e
e

»

- Dealer Has to Drill Hole in Shaft

No Longer Serviced
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FIG.11D2- DISTRIBUTOR - 8N AFTER S/N 263843
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FORD NEW HOLLAND
PARTS CATALOG
FIG.11D2-  DISTRIBUTOR - 8N ASN 263843
REF | FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
31 * | THA-12273 1950/52 1 Arm Assy., Distributor Timing
32 1950/52 1 Nut, Square, 1/4"-20
3 1950/52 1 Bolt, 1/4°-20 x 1-1/4*
34 7RA-12390-C 1950/52 1 Gear, Distributor Driven
35 1950/52 1 Rivet, 1/8" x 11/16", Gear to Shaft
309787 1950/52 AR | Kit, Tune-Up, Gasoline
Includes:
CPN-12000-A 1950/52 1 Kit, Point & Condenser
AL7TC 1950/52 4 Plug, Spark
CONN-12200-A 1950/52 1 Rotor Assy.
8N-12213 1950/52 1 Spring, Clip
* | 309789 1950/52 1
* | 309790 1950/52 1 '
8N-12261-A 1950/52 AR | Kit, Dust Seal, Details Not Available
8N-12311-A 1950/52 AR | Kit, Fnltl:lsttndseea[' Used W/3N-12261-A
s:
* | 7HNN-12138-A 1950/52 1 Plug
* | BN-12314-A 1950/52 1. Felt
* | 8N-12325-A 1950/52 1 Clip
* | 8N-12267-B 1950/52 1 Seal
* | BN-12324-A 1950/52 1 Wick
*.  No Longer Serviced

AR- As Required
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FIG. 11E1- MAGNETTO & DRIVE ASSY. - 2N
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FORD NEW HOLLAND
PARTS CATALOG
FIG. 11E1 - MAGNETO & DRIVE ASSY. - 2N
REF |FN PART NUMBER FINIS YR/SN QrTY DESCRIPTION
1 9N-12143 1942/43 1 | Gashket, Distribuior Base, Used as Mag. Lower Housing Gasiet
2 * | 48-12148 1942/43 2 | Screw, Distributor to Front Cover, Mag. Drive o Engine
3 1942/43 2 | Washer, Lock, 5/16"
4 1942/43 1 Magneto Assy.
5 1942/43 1 Gasket, Magneto Drive, Used W/2N-12600
6 * 1 2N-12597 1942/43 1 Piate Assy., Magneto Drive Adaptor, Use W/2N-12500
7 1942/43 1 Housing Assy., Magneto Drive, Upper, Use W/2N-12500
8 Washer, Flat, 3/8"
9 1942/43 1 | Bolt, HH, 3/8"16x 1"
10 1942/43 1 | Bolt, 3/8"16 x 1.25, Upper Housing to Magneto
1 * | APN-12603 1942/43 1 %wugmm.msamadwm1m
n ; :
* | 2N-12603-B 1 Gear, Drive
* | 2N-12604-B 1 Gear, Driven
12 * | 2N-12605 1942/43 1 | Bushing, Flange, Lower Magneto Drive, Use W/2N-12500
13 ; 1842/43 2 | Bushing, Magneto Drive Shaft, Upper & Lower
14 * | 2N-12608 1942/43 1 | Coupling, Magneto Drive, Use W/2N-12500
15 1942/43 1 | Wick, Magneto Drive, Oi Reservoir, Use W/2N-12500

.—

No Longer Serviced
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FIG.11F1- STARTER SWITCH & BUTTON - 9N AFTER S/N 12489, 2N
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FORD NEW HOLLAND
PARTS CATALOG
FIG.11F1 -  STARTER SWITCH & BUTTON - 9N ASN 12499, 2N
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1939/40 1 | Swilch Assy., Starter Push, BSN 12500, 9N

1 ON-11450-B 1840/47 1 | Switch Assy., Starter Push
2 * | ON-11467 1940/47 1 Gasket, Starter Switch, Used W/9N-11450-B
3 9N-11506 1940/47 1 Button Assy., Starter Switch
4 ¥ 1840/47 1 Rod, Starter Push Lever
5 * | ON-11512 1940/47 1 Rod, Starter Push
6 1940/47 1 Pin, Cotter, 3/32" x 5/8°, 9N,2N
7 . * | 2N-11515 1940/47 1 Lever, Starter Push
8 * | B-12410 1940/47 1 Gasket, Starter Button to Housing

»

No Longer Serviced
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FIG. 11G1- LIGHTING KIT & WIRING - 9N,2N
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FORD NEW HOLLAND
PARTS CATALOG
FIG.11G1-  LIGHTING KIT & WIRING - 9N,2N
REF |FN PART NUMBER FINIS YR/SN QTYy DESCRIPTION
1 9828014 1939/47 1 | Knob, Light Switch, Used W/ON-11652 & 11652-B,
Replaces 9N-9703-B
2 9N-11652-B 1939/47 1 Switch Assy., Light, Use W/9N-11671, 9N,2N
3 1939/47 1 Wiring Assy., Switch to Headlamp
4 * | 358297-832 1939/47 AR | Clip, Wiring
5 351001-S8 1839/47 1 Nut, 3/8"-24, Bottom Instrument Panel
6 1939/47 1 Bracket, Switch
7 310068 1939/47 2 | Headlamp Assy.
8 1939/47 2 Washer, Lock, 1/2"
9 310061 1939/47 2 | Bulb, Headlamp
10 1939/47 2 | Reflector, Headlamp
1 * | 9N-13031 1939/47 2 Spring, Reflector Retain
12 * | ON-13045 1939/47 2 Door Assy., Headlamp
13 * | 9N-13060 1939/47 2 | Lens, Headlamp
14 1939/47 2 | Spring, Lens Retaining
15 * | ON-13075 1939/47 2 | Socket & Wire Assy.
16 FAA-13102-A 1939/47 1 Reinforcement, Bracket
17 | 2N-13174 1939/47 2 Wire Assy., Ground
18 * | 9N-13445 1939/47 1 Lens, Rear Lamp, White
19 * | FDV-13448-A 1939/47 1 Door, Rear Lamp
20 FDV-13450-A 1939/47 1 Lens, Rear Lamp
21 1939/47 1 Screw, Oval Hd., #8-32 x .62
2 B-13466 1939/47 1 Bulb, Rear Lamp
23 * | ON-13470-B 1939/47 1 Bracket, imp. Lamp, R.H.
24 * | ON-13471-B 1939/47 1 Bracket, Imp. Lamp, LH.
25 EONN-13A097-AA 1939/47 2 | Bracket, Headlamp, Round, Replaces 8N-13472
26 FDT-14487-B 1939/47 AR | Connector & Sleeve
27 * | B-14526 1939/47 1 Fuse, Light
28 1939/47 2 | Bott, Hex, 5/16"-24 x 1/2°
2 1939/47 2 | Washer, Lock, 5/16"
3 1939/47 2 | Washer, Flat, 5/16"
31 1939/47 2 | Nut, Hex, 1/2°-20
32 1939/47 2 | Screw, Fillister Hd., #8-32 x 3/4"
k<] 1939/47 2 | Nut, Square, #8-32
*.  No Longer Serviced '

AR - As Required
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FIG. 11H1 - LIGHTING KIT & WIRING - 8N
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FORD NEW HOLLAND
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FIG. 11H1 - LIGHTING KIT & WIRING - 8N
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION

9628014 1948/52 1 | Knob, Light Switch, Replaces 9N-9703-B
1 * | BN-11653-A 1948/49 1 nngAssy Switch to Headlamps
i 8N-11653-B 1949/52 1 Wiring Assy., Switch to Headlamps
2 358297-52 1948/52 7 Clip, Wiring
3 8N-11654-B 1948/52 1 | Switch, Lighting
4 1948/52 1 Washer, Lock, 3/8"
5 351001-S8 1948/52 1 .| Nut, 3/8"-24, Instrument Panel
6 310066-F 1948/52 2 | Headlamp Assy.
7 1948/52 2 Washer, , 12"
8 1948/52 2 | Nut, 1/2°-20, Headlamp to Hood,
9 310061 1948/52 2 | Bub

* | 354307-S2 1948/52 2 Clip, Wire, Replaces 354307-S32

1 2N-13043 1948/52 2 | Door Assy., Headlamp
1 CONN-13045-B 1 Door Assy., Headlamp, Use W/310066 & 310067
12 D2NN-13A006-A 1948/52 2 | Socket & Wire Assy.
13 FAA-13102-A 1948/52 2 | Reinforcement, Headlamp
14 * | 2N-13174 1948/52 2 | Wire Assy., Ground
15 NCA-13402-A 1948/52 1 | Lamp& t Assy., Rear
16 * | 8N-13423 1948/52 1 Bracket, Rear Lamp
17 * | 40-13445 1948/52 1 Lens, Rear Lamp, White
18 1948/52 1 Gasket, Rear Lamp, White Lens
19 FDV-13450-A 1948/52 1 Lens, Rear Lamp, Red

FAD-13461-A 1948/52 1 Gasket, Rear Lens, Red
20 * | 40-13460 1948/52 1 | Gasket, Rear, Use W/FDV-13448-A
21 * | FDV-13448-A 1948/52 1 | Door, Rear Lamp
2 * | 9N-13470-B 1948/52 1 Bracket, Impl. Lamp, RH.
23 * | 9N-13471-B 1948/52 1 Bracket, Impl. Lamp, LH.

|24 , EONN-13A097-AA 1948/52 2 | Bracket, Headlamp. Round, Replaces 8N-13472

25 8N-14405 1948/52 1 me Switch o Rear Lamp
26 * | 9N-17668 1948/52 AR s
27 * | 8N-14565 1948/52 2 Cﬁp Rear
28 * | B-14565 1948/52 1 | Clip, Wireto Fender
2 B-13466 1948/52 1 | Bulb, Rear Lamp, 6 Vot
30 * | B-14487 1948/52 AR | Connector & Sieeve Assy., Wiring
3 1948/52 1 | Wiring Assy., Light Switch, 11°
31 1948/52 1 | Wiring Assy., Light Switch, 5°
32 * | B-14526 1948/52 1 | Fuse, Light Circut
33 * | 8L-18854 1948/52 2 Glam;; ight Rear, Lamp Wiring
4 1948/52 2 | Screw, Oval Hd., #8-32 x 5/8"
35 1948/52 2 | Nut, Square, #8-32
36 1948/52 1 | Nut, Hex, 7/16"-20
37 1948/52 1 | Washer, Lock, 7/16"
38 1948/52 2 | Screw, Fillister Hd., #8-32 x 3/4"
39 1948/52 1 | Screw & Washer, Hex, 1/4°-28 x 1-1/2*
40 1948/52 Bolt, Carriage, 7/16"-20
*-  No Longer Serviced
AR - As Required
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FIG.11J1- ELECTRICAL WIRING & RELATED PARTS - 9N,2N,8N - BEFORE S/N 26384
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FORD NEW HOLLAND
PARTS CATALOG
FIG.11J1-  ELECTRICAL WIRING & RELATED PARTS - 9N,2N,8N - BSN 263844
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 8N-10000-BLPR 1 GaneralorAsy W/Bracket, L/Pulley
2 8N-3679-C 1 Lock&WnreAssy Ignition, WI2Keys
* | 356095-S2 1 | Nut Hex, 13/16"20, Lock to Spring Gear Housing
9N-3685-B AR | Key, Ignition, Universal Series 1053
8N-10500 1 | Kit, Generator Regulator Adaptor, 8N
3 BONN-10505-A 1 | Cut-Out Assy., SN,2N
Washer, Lock, 5/16"
2 | Bot HH,516"18x.75, Cut-Out o Battery Support to
Straight Hous:nge
3 (1) | 8N-10505-C 1 Regulator Assy., General Voltage, 8N
4 Nut, Tee, 1/4°-20
4 3 | Nut, Hex, 1/4"-20, Bracket to Violtage Reguiator, IN.2N
5 Washer, Lock, 1/4"
3 | Screw, 1/4"-20x.75, 8N
, Regulator to Regulator Mounting Bracket
1 Insulator, Cut-Out Terminal, 9N,2N
" ‘ im 1 Plate, Cut-out Teminal, 9?.:er1&4—1
-10599 1| Bracket, Reguiator Mounting, 0000-8LPR, SN.2N
7 F220 1 | Battery, Dry Charge, 6V, 80 Amp, 9N,2N,8N
Replaces D8NN-10657-SA
T F200 1 | Battery, Dry Charge, 6V, 53 Amp, 9N,2N,8N
Replaces D8NN-10657-NA
8 NCA-10718-A 1 Battery Clamp & Cover Assy., 8N
9 DENN-10720-A 3 | Plg, Filler
* | 2N-10721 2 | Clamp, Bauery Hold-Duwn ON,2N
* | 01A-10726 1 | Insulator, Battery Strap, SN
1 aammrwmmweawmmmm
10 2N-10728 2 | Bar, Battery Clamp Hold-Down, 9N.2N
10 8N-10728 1 | Bar, Battery Clamp Hold-Down, R.H., 8N
1 Washer, Lock, 5/16°
11A Nut, Hex, 5/16"-24
12 350990-S8 2 | Nu, 51 6°-24, Hold-Down Bar to Battery Cover
13 * | 352924-S8 1 mmraumhu%mmcm
W/Battery 1
14 1 | Support Assy.,
; s | LTS sy
X 1o Transmission
to Cylinder Block, 8N
17 2 | Bok HH,7/16™14x 1", Batiery Support io Instrument Panel
Support to Lower Straight Gear Housing, 8N
* | 2N-10734 1 | Support Assy., Battery, 2N
* | 350320-S2 ? BuI.CHrme.sfis'-zu 95?,2 Support 1o Tool Box, 2N
1 | Ba, Bwy I-hid-Dum.U-L Use WBN-10728C, SN
*-  No Longer Serviced
AR - As Required
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FIG.11J1- ELECTRICAL WIRING & RELATED PARTS - 9N,2N,8N - BEFORE S/N 26384

SEE MG. 1NC1
SEE PIG. 1IF1

SEE AIG. 1IQY
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FORD NEW HOLLAND
PARTS CATALOG
FIG.11J1-  ELECTRICAL WIRING & RELATED PARTS - 9N,2N,8N - BSN 263844
REF |FN PART NUMBER FINIS YRISN | arY DESCRIPTION
18 * | BN-11113 1 | Cover, Starter Switch Terminal, 8N
19 * 1 8N-11115 1 Cover, Starter Control Wire Terminal, 8N
20 8N-11500 1 | Switch Assy., Starter Push, 8N
21 * | 351217-8 Washer, Lock, Extemal Tooth, 3/4*
22 1 Nut, Hex, 3/4"-16, Switch to Transmission Cover, 8N
1 | Screw & Washer, #8-32 x .25, Wire to Switch, 8N
23 * | 8N-11518-A 1 | Bar, Starter Solenoid to Starter Bus, Optional W/B, 8N
23 + | 8N-11518-B 1 | Bar, Starter Solenoid to Starter Bus, Optional WA, 8N
24 Washer, Lock, 5/16*
25 1 | Nut, 516", Bar to Relay, 8N
26 8N-11529 1 | Gasket, Starter Switch, 8N
*+ | ON-12024 1939/50 1 | Coil Assy., Ignition
Washer, Lock, #8
* | 350830-S8 1939/47 1 | Nut, #8-32, Primary Post, ON,2N
ut, i
Nut. #10-32
1948/50 1" | Screw, Round Hd., #10-32 x .50, Coi to Strap, 8N
27 * | ON-12100 1839/50 1 | Distributor Assy.
28 FDS-12113-A 1839/50 4 | Insulstor, Distibutor Sperk Plug Wire, Replaces 2N-12113
29 ABNN-12250-8 1939/47 1 | Resistor Assy., Ignition Coil, 9N,2N
29 ABNN-12250-A 1948/50 1 | Resistor Assy., Ignition Coil, Use W/ON-12024
2 ASNN-12250-A 1948/50 1| Resistor Assy. Ignition Coi,
Use W/BN-12024, BNAN, BSN 263844
30 1939/50 6 | Nut, #8-32, Resistor Terminal
ON-12258-A 1839/47 1 Krlt, rm Plug Wire, 9N,2N
FDS-12113-A 4 | Insulator, Repiaces 2N-12113
* | ON-12284 1 Wire, #2
* | ON-12287-A 1 Wire, #1
+ | ON-12283 1 Wire, #3
+ | 9N-12286 1 Wire, #4
+ | 9N-12250-B IGll.ndSparkudestJg Wire, Use ON-12258-A
FDS-12113-A 4 | Insulator, Replaces 2N-12113
* | 9N-12284 1 Wire, #2
+ | 9N-12287-B 1 Wire, #1
* | 9N-12283 1 Wire, #3
+ | 9N-12286 1 Wire, #4

*Q

No Longer Serviced
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FIG. 11J1- ELECTRICAL WIRING & RELATED PARTS - 9N.2N,6N - BEFORE S/N 26384

SEE FIG. 11GT
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FORD NEW HOLLAND
PARTS CATALOG
FIG.11J1-  ELECTRICAL WIRING & RELATED PARTS - ON,2N;8N - BSN 263844
REF |FN | PART NUMBER FINIS YRISN | Q1Y DESCRIPTION
3 1939/50 2 | Insulator, Spark Plug Wire, Cond. End, Use W/GN-14564
32 | * |9N-12283 1939/50 1 | Wire Assy., Distributor to Spark Plug, #3, 27-1/2"
2 |+ |[oN12283 1939/47 1 | Wire Assy, Distioutor to Spark Pug #3, 21-34", 9N2N
33 1939/50 1 | Wire Assy, Distibutor to Spark Plug #2, 24-1/2"
33 | * |oN-12284 1939/47 1 | Wire Assy. Distibutor to Spark Plug #2, 17-1/2", SN2N
34 | * |oN-12288 1939/50 1 | Wire Assy., Distributor to Spark Plug #4, 33°
) : 1939/47 1 | Wire Assy. Distributor 1o Spark Plug #4, 27", SN2N
3 | * [9N-12287-A 1939/47 1 | WireAssy, Disributorio Spark Pug #1, 21-1/2", 9NN
35 1942/43 1| - Wire Assy, Disiibutor to Spark Pug #1, 14-1/2° 9NN
35 | * |oN122878 1948/50 1 | Wire Assy., Distributor to Spark Plug #1, 17-1/2°, 8N
BSN 263344
36 AL7C 1939/50 4 | Plug, Spark, Replaces CONF-12405-A
36 * | ADO-12405-A 1939/50 4 | Piug, Spark, 9NAN,2NAN,8NAN
37 01A-12410-A 1939/50 4 | Gasket, Spark Plug
1939/42 1 | Socket & Wiring Assy., Cond. to Indicator Lamp, ON
38 1940-47 1 | Cable Assy., Battery to Starter Switch or Relay,
6" Long, ON,2N, ASN 12499
38 9N-14300-C 1948/50 1 | Cable Assy., Battery to Starter Switch or Relay,
21" Long, 8N
38 8N-14300-8 1939/50 1 | CableAssy, Batiery o Starter Swich or Relay, 10-12°
% 1839/50 "»l’??;%’ﬂ S'Cahle s:anerwum Rdang
1 ) m
41 Nut, Hex, mmq
2 1939/50 1 | Bolt,5/16"18x 1.25, Cable Terminal to Batiery Post
42 1930/47 1 | Bok, 58"18x 1.25, Strap to Batiery Post, 9N2N
) 1948/50 1| Bot, 58"18x 1.25, Ground Terminal o Battery, BN
43 D1NN-14301-H 1939/47 1 mp Hﬁs}'a?%wmmm' 9N.2N
4 FAE-14301-8 1948/50 1 w Hgthgym Ground Cable Assy., 8N
: A '.1
*+ | 2N-14305 1939/47 1 | Wiing Assy., Generator to Violtage Reguiator, SN.2N
Use W/EN-10000-B
+ | 91A-10882 Clip, Wiring
“ ik 1900/47 L | i lgﬁ;w Register, SN2N
i o Register,
45 ON-14401-B 1939/43 1 | Wiring Assﬂam 9N.2N
45 9N-14401-C 1939/43 1 | Wiring Assy., Main, SN,2N
45 2N-14401 1943/47 1 | Wiring Assy., Main, 2N
45 8N-14401-B 1948/50 1 | Wiring Assy., Main

*-  NoLonger Serviced
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FIG.11J1- ELECTRICAL WIRING & RELATED PARTS - 9N,2N8N - BEFORE S/N 26384

SEE MG, NET
SEE FIG. 1P

p=
: see PG, 111
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FORD NEW HOLLAND
| PARTS CATALOG
FIG.11J1-  ELECTRICAL WIRING & RELATED PARTS - 9N,2N,8N - BSN 263844
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
46 * | 356668-S32 1948/50 1 Clip, Pitman Arm Cover, 8N, BSN 263844
47 * | 358284-S32 1948/50 1 Clip, Battery Bracket, 8N
48 * | 8BM-14197 1948/50 1 | Clip, Instrument Panel Brace, 8N
* | 51C-14197 : 1948/50 1 Clip, Instrument Panel Suppori Bracket, 8N
1939/40 1 Cable Assy., Switch to Starter, 9N BSN 12500
1940/47 1 CalﬂeMsy..MdltoStﬂw QNASN 12499, 2N
49 1939/47 1 Wire Switch to Junction Terminal &
e
1939/50 AR | Kit, Lighting Circuit Fuse
Includes:
B-14526 5 Fuses
|| anrases 0000 * | 1 | Wik Voligo s b e s, 8
51 1948/50 1 Grommet, Starter Switch Lead, 8N
52 1948/50 1 Nut, 5/16"-24, UseWﬁ52924-SB 8N
* | CHPN-13N310-A 1939/50 1 I(i},ndFlS:her Lamp
es:
D6NN-13N309-B 1 (Gasket, Replaces C5SNN-13N309-A
* | 309792 1 Flasher, 5 Volt
' Washer, Lock, 7/16"
350804-536 Bor Corians, 71620 % 28, 8
16"-20 x .88,
53 1. | Wesher Lo #10 s
54 1 Nut, #10-32
£5 1 Washer, Lock, 1/4°

AR - As Required
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FIG.11J2- ELECTRICAL WIRING & RELATED PARTS 8N ASN 263843
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FORD NEW HOLLAND
PARTS CATALOG
FIG.11J2-  ELECTRICAL WIRING & RELATED PARTS - 8N ASN 263843
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 8N-3679-C 1950/52 1 | Lock & Wire Assy., Ingnition, W/2 Keys
* | 356095-S2 1950/52 1 | Nut, Hex, 13/16"-20, Lock to Steering Gear Housing
9N-3685-B 1950/52 AR | Key, Ignition, Universal Series 1053
2 8N-10001-LPR 1950/52 1 Generator Assy., L/Bracket, See Fig 11B3 for Detail
3 * | 8N-10151-C 1950/52 1 | Bracket, Support, See Fig. 1183 for Detail
4 8N-10505-C 1950/52 1 Regulator Assy., General Voltage
5 Nut, Tee, 1/4"-20
6 Washer, Lock, Intemal Tooth, 1/4"
7 1950/52 - 3 Screw, 1/4'-20 x .75,
Regulator to Regulator Mounting Bracket
8 F220 1950/52 1 | Battery Assy., Dry Charge, W/Electrolyte, 6 Volt
8 1950/52 1 | Battery Assy., Wet, 6 Volt
9 NCA-10718-A 1950/52 1 | Clamp, Battery
10 DENN-10720-A 1950/52 3 | Plug, Battery Filler
1 B8N-10728 1950/52 1 | Bar, Battery Clamp Holddown, R.H.
12 Washer, Lock, 5/16"
13 350990-S8 1950/52 2 | Nut, 5/16"-24, Holddown Bar to Battery Cover
14 * | 352924-S8 Bolt, 5/16"-24 x 1-5/8", Used as L.H. Holddown
WiBattery Support 8N-10732, NAA-10732-B & C
15 * | 350996-S2 1950/52 1 | Nut, 5/16"-.62, Used W/352924-S8 Bolt
1950/52 1 Battery Support Assy.
16 Washer, Lock, 7/16"
17 1950/52 2 | Bolt, HH, 7/16"-14 x1.25,
fo Transmission to Cylinder Block
* TR0BE | 2 | P atary Suppor o etument Pane
ery 1o upport
to Lower Steering Gear Housing
19 8N-11001-R 1950/52 1 | Starer & Drive Assy., See Fig. 11C for Details
2 * | 8N-11113 1950/52 1 | Cover, Starter Switch Terminal
21 * | 8N-11115 1950/52 1 Cover, Starter Control Wire Terminal
2 8N-11450 1950/52 1 | Relay Assy., Starter
28 8N-11500 1950/52 1 | Switch Assy., Starter Push
24 * | 351217-S Washer, Lock, External Tooth, 3/4"
p-3 1950/52 1 Nut, Hex, 3/4°-16, Switch to Transmission Cover
26 1950/52 1 Screw & Washer, # 8-32 x .25, Wire to Switch
27 * | BN-11518-A 1950/52 1 | Bar, Starter Solenoid to Starter Bus, Optional W/B
27 * | BN-11518-B 1950/52 1 | Bar, Starter Solenoid to Starter Bus, Optional W/A
28 8N-11529 1950/52 1 | Gasket, Starter Switch
29 ES8TF-12029-BA 1950/52 1 | Ignition Coil Assy.
30 Washer, Lock #10
3 1950/52 1 | Nut, #10-32, Primary Post
K] Nut, # 10-32
32 1950/52 1 | Screw, Round Hd., #10-32 x .50, Coil to Strap
*-  No Longer Serviced.

AR - As Required
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FIG.11J2- ELECTRICAL WIRING & RELATED PARTS 8N ASN 263843
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FORD NEW HOLLAND
| PARTS CATALOG
FIG. 11J2-  ELECTRICAL WIRING & RELATED PARTS - 8N ASN 263843
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
3 * | 8N-12043 1950/52 1 Strap, Ignition Coil
34 Screw & Washer, HH, 5/16"-18 x .50
Strap & Coil to Cylinder Block
35 NCA-12106-A 1950/52 1 Housing, Distributor Terminal, See Fig. 1102
36 * | 8N-12112-B 1850/52 1 Bracket, Ignition Coil Mounting
37 FDS-12113-A 1950/52 6 | Insulator, Distributor Spark Plug Wire
38 * | 8N-12127-B 1950/52 1 Distributor Assy., L/Terminal Housing & Rotor
Washer, Lock, 5/16"
Washer, Flat, 5/16"
1950/52 1 | Boh, 5/1618x.62", Distributor to Front Cover
FAD-12152-A 1950/52 1 | Plate, Distributor Breaker, See Fig. 11D2
8N-12259 1950/52 1 | Kit, Spark Plug Wire
Includes:
FDS-12113 6 Aulator
8N-12283-B 1 Wire, # 3
8N-12284-C 1 Wire, # 2
8N-12286-B 1 Wire, # 4
8N-12287-C 1 Wire, # 1
B8N-12298 1 Wire, Coil
39 * | 7TRA-12271 1950/52 1 | Retainer, ignition Wire
40 1950/52 1 | Wire Assy., 19-1/2", Distributor to Plug#3
41 B 1950/52 1 | Wire Assy., Distributor fo Spark
42 * | 8N-12286-B 1950/52 1 | Wire Assy., 24-1/4", Distributor fo Spark Plug # 4
43 * | 8N-12287-C 1950/52 1 | Wire Assy., 11-1/2°, Distributor to Spark Plug # 1
4 1950/52 1 | Grommet, Ignition Cable
@ TG 0% | 4 ?’n.'?“”’sspak“éamm‘%%mm‘m
4 " : U
46 * | AD0-12405-A 1950/52 4 | Plug, Spark, Champion, J11, 8NAN
47 01A-12410-A 1950/52 4 | Gasket, Spark Plug
48 * | TRC-14197 1950/52 1 | Clip, Instrument Panel Brace
48 * | TRC-14197 1950/52 3 | Clip, Hood Top Reinforcement
49 ON-14300-C 1950/52 1 | Cable Assy., 21" Long
Battery to Starter Switch or Relay
49 8N-14300-B 1850/52 1 | Cable Assy., 10-1/2° Long,
Battery to Starter Switch or Relay
50 Washer, Lock, 5/16"
51 1950/52 1 | Nut,5/16"24, Battery Cable to Starting Moior Relay
82 Nut, Hex, 5/16°-18
52 Nut, Hex, 5/8°-18
53 1950/52 1 | Bolt, 51618 x 1.25, Cable Terminal to Battery
53 1950/52 1 Bott, 5/8"18 x 1.25, Ground Terminal to Battery
54 FAE-14301-B 1950/52 1 | Strap Assy., Battery to Ground Cable Assy.
85 FDN-14302-A 1950/52 1 | Wire Assy., Low Tension, 7* Long, Coi to Distributor
56 C7NN-14321-A 1950/52 1 | Cover, Starter Cable Terminal
57 8N-14401-C 1950/52 1 Main Wiring Assy.

»
.

No Longer Serviced
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FIG.11J2- ELECTRICAL WIRING & RELATED PARTS 8N ASN 263843
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FORD NEW HOLLAND
PARTS CATALOG
FIG.11J2-  ELECTRICAL WIRING & RELATED PARTS - 8N ASN 263843
REF | FN PART NUMBER FINIS YRISN | Q1Y DESCRIPTION
58 356668-532 1950/52 1 | Clip, Pitman Arm Cover
59 1950/52 1 Clip, Hood Side Panel Mounting Bolt
60 8NNN-14448-A 1950/52 1| Block Assy., Electric Wiring Junction
B-14526 1950/52 AR | Kit, Lighting, Circuit Fuse
Includes:
B-14526 1950/52 5 Fuses
*+ | BN-1459 ' 1950/52 1 | Wire Assy. Votage Reguiator to Generator Amnature
61 1950/52 1 Grommet, Starter Switch Lead
*+ | CHPN-13N310-A 1950/52 1 m}m Lamp
D6NN-13N309-B 1 Gasket, Replaces C5NN-13N308-A
+ | 300702 1 Flasher, 6 Volt
Washer, Lock, 7/16°
Nut, Hex, 7/16"-20
350804-536 2 | Bolt, Cariage, Special, 7/16°-20 x .88
62 1950/52 1 | Washer, Lock, # 10
63 1850/52 1 | Nut #1032
64 1950/52 1 | Nut, 516%24
65 1950/52 1 | Screw, Hex, # 10-32 x 3/8"
*. No Longer Serviced.

AR - As Required.
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FIG. 12A1- PROOFMETER & RELATED PARTS - 8N AFTER S/N 290271

ol
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FORD NEW HOLLAND
| PARTS CATALOG
FIG. 12A1 - PROOFMETER & RELATED PARTS - 8N ASN 290271
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 8N-17360-A1 1950/52 1 Proofmeter Assy., Miles
1950/52 1 Proofmeter Assy., Kilometers
2 8N-17365 1950/52 1 Cable Assy., Proofmeter
3 8N-17368 1950/52 1 Shatt Assy., Proofmeter Cable
1950/52 1 Cover, Govemor Prooimeter Opening, Use W/BN-18204BorC
W/O Proofmeter
4 * | 8N-17368-B 1950/52 1 Bracket, Proofmeter Mounting
1950/52 1 Gasket, Governor Proofmeter Opening Cover,
Used W/BN-17370
5 1950/52 1 | Washer, Proofmeter Shaft Retum, C-Type
INDICATORS & GAUGES - 9N,2N,8N
FAD-9273-A 1939/52 1 Indicator Assy., Oil Pressure
AONN-10670-A 1939/52 1 | Indicator Assy., Charge, Ammeter Assy.,
Replaces FAD-10850-A
8N-10879 1939/52 1 Clamp, Ammeter Mounting
_ | Washer, Lock, #10
1939/52 2 | Nut, Hex, #10-32
FAD-10883-E 1939/52 1 Indicator Assy., Temperature, 9NAN,2NAN,8NAN
* | 9N-17668 1939/52 1 Clip, Indicator Gauge, 9NAN,2NAN, 8NAN
* | BNAN-10888 1948/52 1 Plate, Heat Indicator Warmning, BNAN
* | 2NAN-10931 1939/52 1 Bushing, Temperature Indicator Bulb
1939/47 1 | Tube Assy., Oil Pressure Gauge, 9N.2N
8N-18676-B 1948/52 1 Tube Assy., Oil Pressure Gauge, 8N
1939/52 1 Elbow, Flared Footing, 1/4°, Tube to Blk Assy.

No Longer Serviced
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FIG.13A1 - DRIVERS SEAT & RELATED PARTS - 9N,2N,8N
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FORD NEW HOLLAND
PARTS CATALOG

FIG.13A1-  DRIVER SEAT & RELATED PARTS - 9N,2N,8N
REF |[FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 * | C3NN-400-C 1 | Seat Assy., Drivers Deluxe
1 C5NN-400-AE 1 | Seat Assy., Drivers, Steel Pan Seat

D8NN-400-BABK 1 Seat Assy., Driver, Deluxe Black

251054-DS 1 | SeatAssy., Economy

251195-DS 1 Cushion, for Pan Seat
2 Washer, Flat, 3/8"
3 Nut, Lock, 3/8"-24
4 352664-S36 1 Pin, 3/8"-24 x 7-7/16", Seat to Hinge
5 Washer, Lock, 7/16"
6 Nut, Hex, 7/16"-20
7 350617-S7 1 | Boh, Camiage, 7/1620 x 1.09, 9N,2N

Used only W/ON-400 Seat to Spring

7 2 | Swd,7/16™14-20x 1-3/8", Spring 1o Lift Cover, IN2N
8 ON-404 1 Spring, Seat Drivers, 9N,2N
8 NCA-404-B i Spring, Seat Drivers
9 * | BN-434-B 1 | Bumper, Seat to Spring, Rubber, 8N
10 NCA-436-A 1 | Hinge, Seat Spring, Drivers, 8N
11 Washer, Lock, 5/16"
12 Nut, Hex Jam, 5/16"-24
13 Nut, Hex, 5/16"-24

350476-S36 2 | Bolt, HH, 5/16"-24 x .75, Hinge to Spring, 8N
14 350476-S36 2 Bolt, HH, 5/16"-24 x 88 Hinge to Spring, 8N

*.  No Longer Serviced
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FIG. 14A1- RUNNING BOARDS & RELATED PARTS - 8N
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FORD NEW HOLLAND
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FIG. 14A1-  RUNNING BOARD & RELATED PARTS - 8N
REF |FN PART NUMBER FINIS YR/SN QTY DESCRIPTION
1 8N-16470 1948/52 2 | Bracket, Running Board, Front
2 312392 1 | Running Board, R.H.
3 NDA-16473-C 1948/52 1 | Running Boards, L.H.
4 350047-S8 Nut, Hex, 5/16"-24
5 * | 355471-S8 1948/52 8 | Bott, 51624 x.75, Running Board to Front Bracket &
Rear Supports
6 Washer, Lock, 5/16"
7 * | BN-16486 1948/52 1 | Support, Running Board, Rear, R.H.
8 1948/52 2 | Bot, 7/16~14x1, Running Board Support o Shiller Plae
or Differential Cover to Center Housing
9 * | NCA-16487-A 1948/52 1 Support, Running Board, Rear, LH.
1948/52 2 | Bok 7/16™14x 1, Running Board Support o Shifter Pieie
or Differential Cover to Center Housing

No Longer Serviced
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FIG. 14B1 - SHEET METAL & RELATED PARTS - 9N,2N,8N
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FORD NEW HOLLAND
PARTS CATALOG
FIG. 14B1-  SHEET METAL & RELATED PARTS - 9N,2N,8N
REF |FN PART NUMBER FINIS YR/SN Qry DESCRIPTION
1 8N-9661 1948/52 1 Cover & Screw Assy., Air Cleaner, 8N
2 Washer, Lock, 1/4°
3 * | 355924-S8 1948/52 1 Nut, 1/4"-28, Cover Assy. to Side Panel, 8N
4 1948/52 1 Screen, Air Cleaner, Funnel, 8N
5 1948/52 1 Funnel Assy., Air Cleaner, 8N
6 * | 350991-S32 Nut, #14-A Speed
7 1948/52 4 | Screw, Pan Hd., #14-10 x .75, Funnel to Hood, 8N
8 * | CONN-16312-A 1939/52 2 | Fender Assy., Rear
9 Washer, Lock, 5/8"
10 Nut, Hex, 5/8"-18
11 375651-S8 1939/47 4 | Bolt, 5818 x5.56, Fender to RA. Housing, SN, 2N
11 1948/52 4 | Boit, 58"18x6.12, Fender to R.A. Housing, 8N
12 * | 8N-16600-A 1948/52 1 Emblem or Plate, Hood Front, Plate Identification,
Optional W/B, 8N
12 1948/52 1 Emblem or Plate, Hood Front, Plate Identification,
Optional W/A, 8N
13 371107-S7 1948/52 1 Nut, Self-Threading, 3/16", Plate to Hood, 8N
14 1939/47 1 Hood Top Assy., SN,2N
14 : 1948/52 1 Hood Top Assy., 8N
15 - Washer, Lock, 5/16"
16 Nut, Hex, 5/16"-24
17 1939/52 4 | Bolt, 5/16"-24 x .50, Hood Top to Side Panels
18 * | 8N-16618 1939/52 1 Panel Assy., Hood Side Front, Lower R.H.
19 1939/52 1 Panel Assy., Hood Side Front Lower, L.H.
20 Washer, Fiat, 7/16"
21 * | 356034-S8 Nut, Hex, 7/16"-20
2 * | 350782-S8 1939/52 2 | Bott, 7116°20x 1.12, Side Panels to Front Axde
Washer, Flat, 5/16"
1939/52 2 | Bolt 5/16"-24 x .62, Side Panel to Radiator Grile
2 * | 9N-16625 1939/52 1 Handle & Stud Assy., Hood Top Battery Cover
1939/52 1 Nut, Hex, 1/4°-20, Stud to Tongue
24 * | 9N-16651 1939/52 1 Retainer, Hood Top Battery Cover
25 9N-16658 1939/52 1 Tongue, Hood Top Battery Cover
26 * | ON-16689 1939/52 1 Hinge, Hood Top Battery r
27 63345-S7 1939/52 2 | Rivet, Tubular, 7/16° x 3/16, Hinge to Retum
28 1639/52 4 | Rivet, 3/16"x 516", Hinge to Cover & Retum to Hood
29 * | 358158-A1S 1839/52 4 | Bumper, Battery Cover to Hood Top
30 * | 9N-16838-C 1939/52 1 | Cover, Hood Top Battery, Hinge Type
31 * | BN-17005 1948/52 1 Box Assy., Tool, 8N
1948/52 2 | Bolt, HH, 5/16"-24 x .62, Tool Box Mounting, 8N
* | 9N-17014 1939/52 1 | Wrench, Open End, 11/16-1"
* | C5NN-17014-B 1939/52 1 | Wrench, Open End, 7/16°-1/2
* | C5NN-17014-C 1939/52 1 | Wrench, Open End, 9/16"-5/8"
1839/52 1 | Wrench, Adjustable
* | ON-17040 1939/52 1 | Crank, Starting, 25.22° Long
APN-17000-A 1948/52 1 Wrench, Tappet Retum, RH,, Used o instal Tap.
APN-17000-A 1948/52 1 | Wrench, Tappet Retum, LH. Used o install Ad. Tep., 8N

*-  No Longer Serviced
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7 162,163,164 | 595 -55 | 802 143
165 1-55 | 596 1-55 | 803 1-43
F220 1-165 | 597 1-55 | 804 143
3126 117 | 598 1-55 | 808 1-53
400 1-173 | 605 1-121 C831 1-53
404 1-173 | 608 1-53 | €832 1-53
434 1-173 | 609 1-121 | 927 1-41
436 1-173 | 11 1-121 1007 1-3
473 151 | 613 1-121 | 1012 13
486 141,153 | 615 1-121 1015 1-3
494 1-53 | 617 1-121 | 1020 15
497 1-53 | 618 1-121 | 1036 1-5
501 145 | 621 1-121 | 1104 13
502 141,145 | 624 147 | 1117 1-5,1-33
504 149 | 625 1-121 | 1126 1-33,1-87
505 1-53 | 626 1-128 | 1132 15
508 1-53 | 627 14123 | 1134 1-5
510 149 | 628 1-123 | 1138 13
512 145 | 629 1-123 | 11518 1-159
515 145 | 632 1-128 | 1155 1-5
516 145 | 635 1-123 | 1156 -15
517 145 | 636 1-123 | 1171 1-37
518 145 | 638 1-123 | 1N185 1-17
520 145 | 640 1-123 | 1200 13
521 145 | 643 1-123 | 1201 13
522 1-45 | 645 14123 | 1202 1-3
523 1-33 | 647 1-128 | 1216 1-3
525 1-45 | 649 1-123 | 1217 13
526 149 | 605 1-121 | 2007 19
1527 1-45 | 660 1-55 | 2027 1-9
529 1-47 | 666 1-53 | 2030 17
530 149 | 671 1-51 | 2034 1-7
531 1-49 | 675 1-51 | 2035 1-7
532 147 | 680 1-51 | 2036 17
533 1-51 | 683 1-51 | 2040 1-7
535 1-41,1-53 | 684 1-51 | 2041 1-7,1-8
539 149 | 685 1-51 | 2042 1-7
540 149 | 689 1-51 | 2043 17
541 147 | 690 1-51 | 2048 19
543 149 | 691 1-51 | 2049 19
544 149 | 692 1-51 | 2050 1-11
545 149 | 683 1-51 | 2066 17
546 147 | 695 1-121 | 2068 17
547 147 | 697 1-121 | 2068 17
550 149 | 698 1-121 | 2092 19
551 149 | 700 1-101 | 2104 1-7
§52 151 | 703 1-101 | 2108 1-7
553 1-51 | 710 1-101 | 2200 19
554 155 | 715 1-89,199,1-101 | 2212 19
555 1-83 | 716 185,189,199 | 2213 17
560 1-83 | 717 1-89,1-99 | 2217 17,19
562 133 | 719 1-89,1-99 | 2218 19
563 1-33,137,183 | 720 199 | 2219 1-7
564 1-55 | 721 1-99 | 2223 19
565 155 | 72 1-89,1-99 | 2224 1-9,1-13
566 156 | 723 1-99 | 2227 1-7
567 141 | 724 1-101 | 2246 1-13
568 1-55 | 727 1-101 | 2247 1-11,1-13
573 1-53 | 728 1-101 | 2248 1-11
577 1-85 | 733 1-101 2252 1-7
579 1-55 | 735 1-101 | 2255 19
585 1-55 | 747 1-101 | 2297 1-9
588 1-53 | 754 1-89,1-99,1-101 | 2299 19
594 1-85 | 770 1-89,1-89 | 2304 1-7
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2315 1-13 | 3593 1-21 | 5260 1-73
2322 1-13 | 3594 1-21 | 5270 1-73
2324 1-13 | 3595 1-25,1-29 | 5370 1-53
2455 1-11,1-13 | 3600 1-21,1-25,1-29 | 6002 162,163, 1
2456 1-11, 113 | 3609 1-21 | 6008 1462, 1-63, 164
2458 113 | 3660 1-21 | 601 1-64, 1-67
2485 1-13 | 3661 1-21 | 6017 1-57
2477 1-11,1-13 | 3669 1-21 | 6018 1-57, 164
1-33,165 | 3670 1-21 | 6019 157
2786 1-11,1-13 | 3673 1-21 | 6020 1-57, 1-64
2796 1-11,1-13 | 3679 1-23,1-157,1-165 | 6022 1-64,1-79
3006 1-17 | 3685 1-23,1-165 | 605 1-121
3010 1-17 | 3699 123 | 6050 1-57
3029 117 | 3N716 1-25,1-29 | 6051 1-57, 1-64
3039 1-17 | 4012 1-33 | 6055 1-57, 1589, 1-62
3105 1-17 | 4013 1-33 1-63, 1-64
3106 1-17 | 4035 1-33,1-35 | 6057 1:59
3100 117 | 4110 1-41 | 6065 1-59
3122 1-17 | 4115 1-35 | 6087 . 159
3123 117 | 4124 1-33,1-35 | 6108 1-57, 159, 167
3125 1-19 | 4131 141,199 | 6129 161, 1-137
3126 117 | 4132 1-33 | 6135 1-67
3130 1-17 | 4150 141 | 6140 1-67
3131 1417 | 4179 1-35 | 6149 167
3270 1-17,1-19 | 4187 1-35 | 6150 1-57, 1-59
3287 1-19 | 4194 1-41 | 6151 1:57
3290 1-17,1-19 | 4195 1-41 | 6153 1-57
3307 1-19 | 4201 1-39 | 6155 1-57
3314 1-19 | 4204 1-39 | 6200 167
3324 1-19 | 4210 1-39 | 6207 162, 163
3332 1-17,1-19 | 4211 1-39 1-64, 1-67
3336 1-19 | 4215 1-39 | 6211 167
3405 1-19 | 4216 1-39 | 6212 1-67
3N406 197 | 4221 1-33,135,1-39 | 622 1-121
3415 1-19 | 4222 1-33,1-35 | 6250 167
3440 197 | 4225 1-35 | 6255 1-67
3Nd42 197 | 4228 139 | 6256 167
3509 129 | 4229 1-33,1-35 | 6258 1-69
3517 121 | 4230 1-39 | 6266 1-59
3518 1-25,1-20 | 4233 1-35 | 6276 1-69
3520 1-25,1-29 | 4234 1-33 | 6303 1-69
3525 1-21 | 4235 135 | 6306 169
13526 1-21,1-25 | 4236 1-39 | 6310 1-59
3527 1-21,1-25 | 4248 1-35 | 6312 1-59
3528 1-19 | 4251 1-33,1-35 | 6319 1-59
3540 121 | 4256 1-39 | 6325 169
3543 1-21 | 4284 1-35 | 6331 1-69
3545 1-25 | 4290 1-35 | 6333 1469
3548 1-25,1-20 | 4293 1-35 | 6335 1-59
3552 1-21,1-25,1-20 | 4602 141 | 6346 1-59
3563 1-21 | 4609 1-39 | 6375 169
3570 1-25,1-29 | 4614 139 | 6384 1-69
3571 121,125,129 | 4616 139 | 6387 1-69, 1-121
3573 1-21 | 4621 139 | 6397 1-59, 1-71
3575 1-25,1-29 | 4625 1-39 | 646 1-123
3576 1-25,1-29 | 4626 1-39 | 6500 1-89, 1-71
3578 1-25,1-29 | 4627 1-39 | 6505 1-62, 163, 1-64
3579 1-25 | 4634 1-39 1-89, 1-71
3581 1-25 | 4636 1-39 | 6507 1-63, 18
3584 1-25,1-29 | 4662 1-41 | 6510 1-62, 1-63
3685 1-157 | 4667 1-39 1-64, 1-69
3586 1-25,1-29 | 5200 1-73 | 6512 162, 163
3590 1-25,1-29 | 5230 1-73 1-64, 1-69
3591 1-25,1-29 | 5255 1-73 | 6513 (cont) 162, 1-63
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6513 (cont) 1-64,1-69 | 7108 1-87 | 8100 1-103
6514 1-71 | 7110 1-87 | 8115 1-61, 1-103
6518 1711 | TN 1-83,1-87 | 8125 1-103
6520 159 | 7112 1-87 | 8146 1-103
6521 1-59,1-64 | 7113 1-83, 1-87 | 8204 1-103
6546 =71 | 14 1-87 | 8260 1-103
€550 1-71 | 7120 1-83,1-87 | 8286 1-103
6571 162,1-63 | 7134 1-83, 1-87 | 8501 1-105, 1-107

1-64,1-71 | 7135 1-85,1-89 | 8505 1-105, 1-107
6603 1-71 | 7140 1-85,1-89 | 8507 1-84, 1-105, 1-107
6608 162,163 | 7141 1-85,1-89 | 8513 1-64, 1-105, 1-107

164,1-71 | 7143 1-89 | 8516 - 1-105, 1-107
6610 162,163 | 7144 1-89 | 8530 1-105

1-64,1-71 | 7145 1-89 | 8531 1-108, 1-107
6612 162,163 | 7148 1-89 | 8551 1-105

1-64,1-71 | 7149 1-89 | 8564 1-105, 1-107
6614 1-62,1-63 | 7155 1-89 | 8575 1-103

1-64,1-71 | 7158 1-41 | 8576 1-105, 1-107
6615 171 | 7202 1-93 | 8578 1-108, 1-107
6619 1-64,1-71 | 7209 1-81 | 8591 1-105, 1-107
6654 1-59 | 7211 1-83 | 8600 1-108, 1-107
6663 1-59 | 7213 - 1-93 | 8606 1-105
6666 1-59 | 7216 1-83 | 8610 1-107
6669 1-61,1-64 | 7221 1-43,1-91,1-83 | 8620 1-105, 1-107
6700 161,164 | 7223 1-23,1-93,1-97 | 8679 1-125
6701 161, 1-64 | 7225 1-83 | 8680 1-125
6702 181,164 | 7227 1-681,1-93 | 8681 1-125
6707 161,164 | 7228 1-91,1-83 | 8682 1-125
6710 1-61,1-64 | 7229 1-61,1-83 | 8683 1-125
6711 1-61,1-64 | 7230 1-91,1-83 | 8684 1-125
6714 1-75 | 7231 1-91,1-93 | 8685 1-125
6722 1-61,1-75 | 7234 1-47,1-89,1-91 | 8686 1-125
6730 1-61 1-83,1-89 | 9002 1-109
6731 1462, 1-63 | 7N236 183 | 9155 1-109

164,1-75 | 7238 1-47,1-83 | 9158 1-109
6734 1-61,1-64,1-121 | 7240 1-81,1-83 | 9160 1-109
6737 1-75 | 7241 181,183 | 9161 1-109
6741 1-75 | 7242 1-93 | 9162 1-109
6749 1-75 | 7245 1-83 | 9166 1-109
6750 161 | 7257 183 | 9178 1-109
6763 161 | 7268 1-83 | 9194 1-108
6781 161 | 7217 1-91,1-83 | 9N208 1-109
6782 161 | 72307 183 | 9273 1-75, 1-11
6789 161 | 7A381 1-89 | 9282 1-109
6885 1-75 | 7485 1-93 | 9425 1-61
7010 1-23,1-85,1-121 | 7490 1-101 | 9447 164, 1-115, 1-117
7011 1-23,1-85,1-121 | 7508 1-11,1-13,1-85 | 9448 1-61,1-64
7017 1-83,1-87 | 7510 1-95 | 9458 1-77
7029 1-87 | 7511 1-85 | 9460 1-77
7037 1-93 | 7515 1-95 | 9494 1-77
7050 1-83,1-87 | 7519 1-13 | 9495 1-77
7052 1-83,1-87 | 7520 1-11 | 9502 1-117
7061 1-83,1-87 | 7533 1-85 | 8510 1-115
7066 1-83,1-87 | 7549 1-85 | 9516 1-111,1-115,1-117
7067 1-83,1-87 | 7550 1-95 | 9519 1-111,1-117
7070 1-83, 1-87 | 7561 1-87 | 9520 1-111
7071 1-87 | 7562 1-87 | 9530 1-115
7085 1-83,1-87 | 7563 1-87 | 9533 1-115
7086 1-83,1-87 | 7580 197 | 9539 1-115
7100 1-83,1-87 | 7600 1-71 | 9540 1-115
7101 1-83 | 7609 1-71 | 9541 1-115.
7102 1-87 | 8005 1-103 | 9545 1-111
7105 187 | 8082 1-103 | 9546 1-111,1-115
7108 1-87 | 8NO43 1-27,1-31 | 9549 1-115
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9550 1-117 | 10088 1-127,1-131 | 11369 1-139
9553 1-115 1-135,1-139 | 11370 1-139
9558 1-115,1-117 | 10094 1-127, 1131 | 11372 1-139
9560 1-115,1-117 | 10096 1-127 | 1373 1-139
9563 1-115,1-117 | 10120 1-127,1-131,1-135 | 11375 1-139
9564 1-111,1-115 | 10122 1-127 | 11450 1-139, 1-151, 1-165
9565 1-111,1-115 | 10128 1-127,1-131,1-135 | 11467 1-151
9566 1-111 | 10130 1-131,1-135 | 11500 1-83, 1-158, 1-165
9567 1-111 | 10138 1-127,1-131,1-135 | 11506 1-151
9569 1-111,1-117 | 10141 1-127,1-131,1-135 | 11512 1-151
9578 1-115 | 10142 1-139 | 11515 1-151
9581 1-111,1-115 | 10145 1-127,1-131 | 11518 1-139, 1-159, 1-165
9583 1-111 | 10146 1-127,1-131,1-135 | 11529 1-93, 1-159, 1-165
9585 1-111,1-115 | 10147 1-127,1-131,1-135 | 11652 1-153
9586 1-111,1-115 | 10151 1-127,1-131 | 11653 1-155
9589 1-115, 1-117 1-135,1-165 | 11654 1-155
9590 1-115,1-117 | 10163 1-135 | 12000 1-141, 1-143
9596 1-115,1-117 | 10167 1-129, 1-131 1-145, 1-147
9600 1-119 | 10175 1-129,1-131,1-135 | 12024 1-141, 1-159
9608 1-115,1-117 | 10176 1-129,1-131 | 12029 1-165
9619 1-119 | 10177 1-129, 1-133 | 12043 1-167
9622 1-115,1-117 | 10179 1-129,1-133 | 12100 1-141, 1-159
9623 1-119 | 10180 1-129,1-133 | 12104 1-141
9624 1-111 | 10206 1-129, 1-133,1-137 | 12106 1-141, 1-145, 1-167
9628 1-119 | 10208 1-129,1-133,1-137 | 12107 1-63, 1-64, 1-141
9643 1-111 | 10211 1-129,1-133,1-137 | 12112 1-167
9652 1-119 | 10212 1-129 | 12113 1-159, 1-167
9661 1-177 | 10044 1-131 | 12114 1-141, 1-143
9689 1-115, 1-117 | 10500 1-157 | 12120 1-145
9692 1-117 | 10505 1-157,1-165 | 12127 1-145, 1-167
9700 1-23,127,131 | 10599 1-157 | 12130 1-145
9805 1-23,1-27,131 | 10670 1-171 | 12133 1-141
9806 1-27,1-31 | 10718 1-157,1-165 | 12135 1-145
9807 1-23,1-27,131 | 10720 1-157,1-165 | 12137 1-141
9815 1-81 | 10721 1-157 | 12138 1-147
9818 1-81 | 10726 1-157 | 12139 1-141
9819 1-23 | 10728 1-157,1-165 | 12140 1-141, 1-143
9827 1-27,1-31 | 10734 1-157 | 12141 1-145
9855 1-27,1-31 | 10879 1171 | 12143 1-64, 1-141
9889 1-27,1-31 | 10882 1-161 1-143, 1-149
9914 1-115,1-117 | 10883 1-171 | 12144 1-141, 1-145
9951 1-111 | 10888 1-171 | 12145 1-141, 1-145
9953 1-111 | 10831 1171 | 12146 1-141
9954 1-111 | 11001 1-139,1-165 | 12147 1-141
9956 1-111 | 11036 1-139 | 12148 1-141, 1-149
9958 1111 | 11050 1-139 | 12150 1-141
9959 1-113 | 11052 1-139 | 12151 1-141
9960 1-113 | 11055 1-139 | 12182 1-145, 1-167
9961 1-113 | 11056 1-139 | 12159 1-141
9963 1-113 | 11057 1-139 | 1217 1-62, 1-145
9964 1-113 | 11059 1-139 | 12175 1-145
9966 1-113 | 11083 1-139 | 12176 1-145
9968 1-113 | 11085 1139 | 12177 1-143
10000 1-127,1-131,1-157 | 11091 1-139 | 12179 1-143, 1-145
10001 1-135,1-165 | 11102 1-139 | 12182 1-143
10005 1-127,1-131,1-135 | 11107 1-139 | 12187 1-143
10036 1-127 | 11113 1-159,1-165 | 12188 1-143
10043 1-127 | 11115 1-159, 1-165 | 12195 1-145
10044 1-127,1-137,1-139 | 11130 1-139 | 12200 1-143, 1-145, 1-147
10050 1-131,1-135 | 11135 1-139 | 12209 1-145
10051 1-127,1-131 | 11380 14139 | 12212 1-143
10057 1-127,1-131,1-135 | 11365 1-139 | 12213 1-145, 1-147
10069 1-127,1-131,1-135 | 11366 1-139 | 12233 1-145
10070 1127 | 11368 1-139 | 12234 1-145
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12250 1-159 | 16486 1-175 | 9658 1-119
12259 1-159, 1-167 | 16487 1-175 | 99537 1117
12261 1-147 | 16600 1177 | 99597 1-115, 1-117
12267 1-147 | 16618 1-177 | 107325 1-108, 1-119
12271 1-167 | 16625 1-177 | 202784 1-3
12273 1-147 | 16651 1-177 | 251006 1-53
12276 1-141,1-143 | 16658 1-177 | 251293 1-29
12283 1-159, 1-161,1-167 | 16689 1177 | 251294 1-29
12284 1-159, 1-161,1-167 .| 16938 1-177 | 251296 1-29
12286 1-159, 1-161,1-167 | 17000 1-177 | 304945-S36DS 1-17
12287 1-159, 1-161,1-167 | 17005 1-177 | 309792 1-169
12298 1-167 | 17014 1-177 | 310030 1-61
12300 162,163,164 | 17040 1-177 | 310088 1-101

1-141,1-145 | 17045 1-71 | 310799 1-17
12311 1-147 | 17046 1-71 | 311506 1-119
12314 1-147 | 17360 1-171 311507 1-119
12324 1-147 | 17365 1-171 312588 1-103
12325 1-147 | 17368 1-171 | 312696 1-37
12390 1-147 | 17668 1-155,1-171 | 313298 1-95
12405 1-161,1-167 | 18179 1-79 | 350320-S2 1-157
12410 1-161,1-161,1-167 | 18182 1- 350400-S 1-69
12502 1-79 | 18183 1-79 | 350433-S 1-97
12597 1-149 | 18184 1-79 | 350476-S36 1-173
12603 1-149 | 18185 1-79 | 350617-S7 1-173
12604 1-149 | 18186 1-79 | 350782-S8 1177
12605 1-149 | 18187 1-79 | 350802-S8 1-49
12608 1-149 | 18188 1-79 | 350804-S36 1-163, 1-169
13A006 1-155 | 18189 1-79 | 350816-S 1-89
13031 1-1583 | 18190 1-79 | 350830-S8 1-159
13043 1-155 | 18191 1-79 | 350890-ES36 145
13045 1-1583,1-185 | 18182 1-81 | 3500947-S8 1-18, 1-175
13060 1-153 | 18194 1-81 | 350990-S8 1-157, 1-165
13075 1-183 | 18196 1-81 | 350991-S32 1177
13A097 1-153,1-155 | 18200 1-81 | 350996-S2 1-165
13102 1-153,1-155 | 18204 1-81 | 351001-S8 1-153, 1-155
13174 1-153, 1-155 | 18215 1-118 | 351085-S8 1-121
13N309 1-163, 1-169 | 18222 1-81 | 351090-ES36 1-55
13N310 1-163,1-169 | 18224 1-81 | 351103-S8 1-21
13402 1-185 | 18235 1-81 | 351119-S8 1-21
13423 1-155 | 18241 1-79,1-81 | 351124-S 1-131,1-1356
13445 1-153, 1-155 | 18666 1-75 | 351159-S36 117
13448 1-153,1-155 | 18667 1-75 | 351217-§ 193, 1-159, 1-165
13450 1-153,1-185 | 18676 1-75,1-171 | 351385-S7 1-45, 149
13460 1-155 | 18678 1-75 | 351402-S 1-85, 1-89, 1-99
13461 1-155 | 18687 1-75 | 351428-S8 1-53, 1-121
13466 1-153,1-1556 | 18954 1-155 | 351502-S36 1-45
13470 1-153,1-155 | 22224 19 | 351505-S8 1-5, 1-17, 1-53
13471 1-153,1-165 | 31158 1-119 | 351544-S 1-21
14197 1-163, 1-167 | 332M 1-19 | 351655-S36 1-103
14300 1-161,1-167 | 33544 1-29 | 351926-S 1-95
14301 1-161,1-167 | 33545 1-31 | 351978-S 1-7
14302 1-167 | 33546 1-31 | 352200-S 1-113
14305 1-161 | 33581 1-31 | 352269-S8 1-123
14321 1-161,1-167 | 40136 1-53 | 352456-S8 1-141
14401 1-161,1-167 | 44068 1-35 | 352472-S 1-11
14405 1-155 | 44215 1-39 | 352547-S 1-49
14448 1-169 | 66735 1-75 | 352581-58 195
14487 1-153,1-1585 | 6710 1-61 | 352594-S 149
14526 1-153,1-155,1-163 | 9447 1-115 | 352648-S 1-51
14565 1-155 | 9519 1-117 | 352664-S36 1-173
14596 1-163, 1-169 | 9539 1-115 | 352924-S8 1-157, 1-165
16312 1-177 | 9550 1-111 | 353052-85 161, 1-111
16470 1-175 | 9578 i-115 | 353075-S 1-89, 1-91
16473 1-175 | 9596 1-117 1-93, 1-99
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353454-S 1-61, 1-64
354288-S8 1-45
354307-S2 1-155
354346-S8 1-99
354391-S8B 1-43
354421-S8B 1-43
354493-58 1-55
354573-S36 1-37
355016-S7 1-141
355027-S 1-79
355147-S8 1-139
355233-S8 1-79
355545-S 1-83
355471-S8 1-23,1-175
355494 1-119
355545-S 1-83,1-87
1-89, 1-99
355575-S7 1-81
355584-S8 1-13
355596 1-119
355729-S8 1-53
355767-S7 1-125
355924-S8 1-177
356034-S8 1177
356051 1-113
356084-58 1-125
356095-S2 1-157,1-1
356420-S8 1-53
356491-S 1-79
356515-536 1-25,1-29
356668-S32. 1-163, 1-168
356755-S8 1-35
356922-S 1-95
356937-S 1-31
357154-S 17
357233-S 1-123
357319-S 1-81
357344-S8 1-19
357378-S 1-115
357708-S8 1-33, 1-41
357724-S8 - 1-33,1-35
358081-S 1-79
358158-A1S 1177
1-163
358297-832 1-153, 1-155
359264-S8 1-121
359295-57 1-25,1-29
370692-S34 1-37
370838-S36 1-5
371107-S7 1177
374027-S 1-51
374752-82 1-111
374753-S 1-111
375651-S8 1-177
376425-S36 1-33, 135, 141
9828014 1-23, 1-153,1-155
ALTC 1-167
B-14526 1-169






